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CATALOG GROUPS - TITLES & CONTENT

Group Content

001 Component Parts for Mopar Accessories

002 Front Suspension & Drive

003 Rear Axle

004 Parking Brake

005 Service Brakes

007 Cooling

008 Electrical

009 Engine Mounting

011 Exhaust

013 Frames and Bumpers

014 Fuel

016 Propeller Shafts and U-Joints

017 Rear Suspension

019 Steering

022 Wheels, Covers and Jacks

024 Air Conditioning & Heater

025 Emission Systems

088 Power Transfer Unit AWD

08A Instrument Panel and Radios and Consoles

2.4L Engine 2.4L Four Cylinder

21P Speedometer Pinions

23D Wiper/Lock Cylinder and Keys
3.3L6T Engine 3.3L Six Cylinder

3.8L Engine 3.8L Six Cylinder

31TH Automatic Transaxle 3 Speed

41TE-AE Automatic Transaxle 4 Speed

DRS Doors and Related Parts

ERS Exterior Ornamentation

IRS Interior Trim

SRS Body Sheet Metal Except Doors
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LOGICAL ILLUSTRATION INDEX

Group Logical lllustration Logical lllustration Name
001 100 Audio & Electronics
001 200 Carriers & Cargo Hauling
001 400 Exterior Appearance
001 500 Exterior Protection
001 800 Interior Storage
001 900 Security
002 100 Front Suspension
002 200 Front Axle Drive Shafts
003 100 Rear Axle
003 400 Rear Axle Shafts
004 100 Parking Brake Lever and Cables
005 100 Front Brakes
005 200 Rear Brakes
005 300 Power Brake Booster
005 400 Brake Master Cylinder
005 500 Brake Lines and Hoses
005 600 Brake Pedals
007 100 Radiator and Related Parts
007 200 Water Pump and Related Parts
007 300 Tank, Coolant Engine
007 400 Pulleys and Related Parts
007 500 Drive Belts
007 600 Lines, Transmission Oil Cooler
008 100 Starters
008 1000 Battery Tray and Cables
008 1100 Lamps - Front, Rear and Courtesy
008 1200 Wiring-Engine & Related Parts
008 1300 Wiring-Headlamp to Dash
008 1400 Wiring-Instrument Panel
008 1500 Wiring-Body & Accessories
008 1600 Wiring Repair
008 1900 Spark Plugs-Cables-Coils
008 200 Alternators
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008 400 Modules

008 500 Relays

008 600 Sensors

008 700 Single Board Engine Controllers
008 800 Switches

008 900 Horns

009 100 Engine Mounting

011 100 Exhaust System

011 200 Heat Shields

013 100 Frames

013 200 Front Bumper and Fascia

013 300 Rear Bumper and Fascia

014 100 Tank, Fuel

014 1000 Speed Control

014 1100 Accelerator Pedal

014 200 Fuel Tank Filler Tube

014 300 Fuel Lines

014 400 Fuel Rail

014 500 Fuel Pump and Sending Unit
014 600 Throttle Body

014 700 Throttle Controls

014 800 Air Cleaner

016 100 Propeller Shaft

017 100 Rear Suspension

019 100 Steering Wheel

019 200 Steering Column

019 300 Steering Gear

019 500 Power Steering Pump

019 700 Power Steering Hoses

022 100 Wheels and Hardware

022 200 Wheel Covers and Center Caps
022 300 Jack Stowage

022 400 Spare Tire Stowage

024 100 Air Conditioner and Heater Units
024 200 Air Conditioner and Heater Plumbing
024 300 Air Conditioner and Heater Controls
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024 400 Air Conditioning Compressor
024 600 Air Ducts and Outlets
025 100 Emission Labels
025 200 EGR System
025 300 Vacuum Canister
025 400 Emission Harness
088 100 Power Transfer Assembly and Mounting
08A 100 Instrument Panel
08A 200 Instrument Panel Cluster
08A 300 Radio, Antenna, and Speakers
08A 400 Consoles
2.4L 100 Engine Identification
2.4L 200 Cylinder Head
2.4L 300 Cylinder Block
2.4L 400 Crankshaft, Piston, and Drive Plate
2.4L 500 Camshafts and Valves
2.4L 600 Timing Belt and Cover
2.4L 700 Engine Oiling
2.4L 800 Manifolds
2.4L 900 Crankcase Ventilation
21P 100 Speedometer Pinions
23D 100 Lock Cylinders and Keys
23D 200 Windshield Wiper and Washer Systems
23D 300 Rear Wiper and Washer System
3.3L6T 100 Engine Identification
3.3L6T 200 Cylinder Head
3.3L6T 300 Cylinder Block
3.3L6T 400 Crankshaft, Pistion and Torque Converter
3.3L6T 500 Camshafts & Valves
3.3L6T 600 Timing Chain and Cover
3.3L6T 700 Engine Oiling
3.3L6T 800 Manifolds
3.3L6T 900 Crankcase Ventilation
3.8L 100 Engine Identification
3.8L 200 Cylinder Head
3.8L 300 Cylinder Block
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3.8L 400 Crankshaft, Piston and Torque Converter
3.8L 500 Camshafts & Valves
3.8L 600 Timing Chain and Cover
3.8L 700 Engine Oiling
3.8L 800 Manifolds
3.8L 900 Crankcase Ventilation
31TH 100 Transaxle Assembly
31TH 1200 Gearshift Controls
31TH 200 Case and Extension
31TH 300 Oil Pump
31TH 400 Gear Train
31TH 500 Bands, Reverse and Kickdown
31TH 600 Governor
31TH 700 Valve Body
31TH 800 Differential
41TE-AE 100 Transaxle Assembly
41TE-AE 1200 Gearshift Controls
41TE-AE 200 Case and Extension
41TE-AE 300 Oil Pump
41TE-AE 400 Gear Train
41TE-AE 700 Valve Body
41TE-AE 800 Differential
DRS 100 Front Door
DRS 300 Door, Sliding Cargo
DRS 500 Exterior Mirror
DRS 600 Weatherstrips and Seals
ERS 100 Nameplates
ERS 200 Moldings and Ornamentation
IRS 100 Headliner and Visor
IRS 1000 Lift Gate Trim
IRS 200 Panel-Mouldings, Scuff Plates
IRS 300 Carpet
IRS 400 Door Trim Panels, Front and Sliding
IRS 500 Front Seats and Attaching Parts
IRS 600 Rear Seats-Folding and Quads
IRS 700 Seat Belts-Front and Rear
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IRS 800 Adjusters, Covers, Shields and Risers
SRS 1000 Seals and Weatherstrip
SRS 1100 Roof Panels

SRS 1300 Liftgate Panel

SRS 1600 Luggage Rack

SRS 200 Floor Pans

SRS 300 Plugs

SRS 400 Front Fenders

SRS 500 Hood and Hood Release
SRS 600 Cowl and Dash Panel

SRS 700 Glass and Rear View Mirror
SRS 800 Aperture Panel

SRS 900 Quarter Panel and Pillars

November 2003



Page INF -8

2002 CHRYSLER, DODGE MINIVAN (RS)
PARTS CATALOG

HOW TO USE THIS CATALOG AND LOCATE PARTS

This Catalog is divided into Part Groups in which illustrations for parts of a similar
function and/or location are published. The Group contents listing on the next page
shows the type of parts contained in each group. Tabs are provided or available to

separate each group.
Several methods may be used to locate a specific part:

Option 1:

Option 2:

Option 3:

Option 4:

From the Group Contents listing. Select the group which would most logically contain the
part to be found. Open the catalog to the beginning of that group. The first page of the
group will contain the part. Turn to the selected illustration and locate the part by reviewing
the illustration item numbers and associated text information following the illustration.

If the “noun” name of the part you seek is known, an alphabetical index of Nouns and
illustration titles is provided to assist in finding the part. Several keys may be found in this
index.

RESERVOIR, Power Steering Oil Pump Group 19  Group Reference
ALTERNATOR All Engines 8-210 lllustration Reference
BELT, Front Seat Imd|/710/3 lllustration/ltem Reference

Group by Model |
[llustration Number
ltem

If the part number is known but the applications need to be determined, refer to the numerice
index. This index shows the group, illustration number and each part listed in the catalog.
Multiple references mean the part is listed more than once.

Other options such as group identifiers exist in these catalogs. For Example, Group 23 Bod
has been broken in sections, i.e. 23A Sheet Metal now is S(model code). Example: SGS fo
model GS. Group 23C Doors now is D(model code) ex. DGS. Group 23 Exterior Orna-
mentation now is E(model code). This same logic applies to the Interior Trim Section (ex.
IGS).

The Group 9 Engine sections in prior parts catalogs had been numbered 9A, 9B, 9C, etc
There was no real meaning to this numbering scheme. In this new MACS produced catalog
the group numbering scheme is as follows: 2.5LD means 2.5 Liter Diesel Engine; 2.0L
means 2.0 Liter Four Cylinder Gas Engine; 3.3L6T means 3.3 Liter Six Cylinder Transverse
Mounted Engine; and 3.8L means 3.8 Liter Six Cylinder Engine. Also note that Engine
Mounting parts are located in Group 9.
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PAGE NUMBERING

Two-part page numbers are used throughout this catalog. The first part of the page designation indica
one major group or section. The second part indicates the actual page number in the group. For examy

2-1 indicates Group 2, Front Suspension, Page 1
3-4 indicates Group 3, Axle Rear, Page 4

In the maintenance of the Loose Leaf Parts Catalog Revision Service, it may become necessary to ad
information beyond the capacity of the page. In this event, an “A” page will be used. For example, if it
becomes necessary, because of change, to add several part numbers to page 2-1 and space does not p
the addition, you will be given Page 2-1A. Page 2-1A should be filed immediately following Page 2-1.

Figure and Item Numbers are also commonly used to identify locations in the Catalog, ie., 14-910/8 refer
to Group 14, illustration 910, Item Number 8. lllustration Numbers are always ascending sequential
within the Groups.

SYMBOLS USED IN THIS CATALOG

The Following symbols are commonly used with Part Number and Quantity information in this Catalog
AR - Indicates the quantity required may vary or is to be determined by the user.

PAR - Indicates “Paint As Required”

BLANK - Indicates “All Condition

- = “Not lllustrated”

LOGICAL ILLUSTRATIONS

Refer to Illustration in front of each group. This will give assistance to as how each group is broken dowr
and what Specific lllustration should be referenced.

ILLUSTRATION NUMBERING INDEX

lllustration numbers in this Catalog are Group standards. This indicates group and consistent content.
EXAMPLE: 8-100 is a Logical lllustration for Starters. 8-101 to 8-199 are Specific lllustrations used for
Starters for all Catalogs. 8-200 will contain Alternators for all Catalogs and so on.

Always refer to group index in front of each group.
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ILLUSTRATION INDEX

This index is a compilation of catalog parts description data with reference to illustrations, figures and ke
numbers as shown:

Fender ie; Model............ Group: S(Model) ....... lllustration 410
(Fender is located in Sheet Metal Section (S) in Illustration 410)

The first page of each group contains a listing of all illustrations and group breakdown within that group.
Also refer to illustrations alphabetically listed in information section.

ALPHABETIC INDEX

This index is a compilation of catalog parts description data with a reference to the location of the item by
Group, Figure, and Key Number as shown in the following example:

Housing, w/Pump........ Group 7 lllustration 210 Item 10
(Housing, w/Pump.............. 7-210/10)

The index will be expanded progressively as data is added to computer files. To locate a part by name ref
to the Alphabetical Index. This index indicates the group and illustration and item number where the par
Is located. Alphabetical Index can be found in INF section of this Catalog.

NUMERICAL INDEX

A listing of Part Numbers contained in the catalog. The numbers are in numerical sequence with referenc
to the group and lllustration and item number where the part is located.

PARTS PACKAGES

Service Parts Packages, containing all parts needed for specific service operation, are listed in their resg
tive groups with related parts. The listing will show adapability and model application.

STANDARD PARTS

Important attaching standard parts such as bolts, nuts, etc, are generally listed in the text of the respecti
major parts groups.
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VIN PLATE DECODING INFORMATION
1 2 3 4 5 6 7 8 9 100 11| (12thru17

Country Make Vehicle Other

Type

Line Series Body Engine Check Model

Style Digit Year Plant

Assy. Sequence No.

The following table interprets the VIN Plate positions shown above.

Position

Interpretation

Codes = Description

1

Country of Origin

1 = Built in U.S. by DaimlerChrysler Corporation
2 = Built in Canada by DaimlerChrysler Canada Inc

Make

B =Dodge C = Chrysler

Vehicle type

4 = Multipurpose Passenger Vehicle With Side Air Bags

GVWR & Pass. Safety

D=0-1360 kg (0-3000 lbs)
E=1361-1814 kg (3001-4000 Ibs)
F=1815-2267 kg (4001-5000 Ibs)
G=2268-2721 kg (5001-6000 Ibs)
H=2722-3175 kg (6001-7000 Ibs)
J=3176-3628 kg (7001-8000 Ibs)
K=3629-4082 kg (8001-9000 Ibs)
L=4083-4535 kg (9001-10000 lbs)

Vehicle Line

C = Chrysler Town & Country (AWD)

D = Dodge Grand Caravan / Caravan (AWD)
Y = Chrysler Town & Country / Voyager (FWD)
K = Dodge Grand Caravan (FWD)

Series

2 = Dodge Caravan/Grand Caravan SE (FWD)

4 = Dodge Caravan/Grand Caravan Sport (FWD/AWD)
5 = Dodge Grand Caravan ES (FWD/AWD)

7 = Dodge Grand Caravan EX (FWD)

Body Style

4=RS - 53 5=RS-52

Engine

B = 2.4L 4 Cyl.,16V DOHC (EDZ)
L = 3,86 Cyl. MPI (EGH)

E = 3.5L 6 Cyl High Output (EGF)
R = 3.3L 6 Cyl (SMPI) (EGA)

9

Check Digit

10

Model Year

2=2002

11

Assembly Plant

B = St. Louis Assembly South
R = Windsor Assembly

12 thru 17

Vehicle Build Sequence

Model Year Assembly Sequence
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The Body Code Plate is located on the Left Front Side Shield or Wheel Housing or the Upper Radiator
Support. The Plate contains 7 rows of data. The bottom 3 rows are reserved for the specific informati
as depicted below. Starting at the fourth row (following the reserved portion), other Sales Codes used

BODY CODE PLATE INTERPRETATION

build a specific vehicle are listed in the ascending order by ALPHA sequence.

[11 2] B] [4] [5] [¢] [7] [8] [8] Bo] fa] fi2]

bs] ba] fis]  fe] fiz] fig fis] fo] Bl

B2 B3] p4] sl kel k7 k8 B9 B B1] B2 B3 B4 B8 ke BT Bg B9
po B B3 B3 |4 P8 Re p7 g R o b1 (62 3 B4 (B8 B9 [E7 (B8 9 fe
1-12 VEHICLE ORDER NUMBER
13-15 VINYL ROOF CODE/DOOR COMBO CODES
16-18 VEHICLE SHELL CAR LINE
19 PRICE CLASS
20-21 BODY TYPE
22-24 PAINT PROCEDURE
25-28 PRIMARY PAINT
29-32 SECONDARY PAINT
33-36 INTERIOR TRIM CODE
37-39 ENGINE CODES
40-42 TRANSMISSION CODES
43 MARKET CODES
44-46 VEHICLE IDENTIFICATION NUMBER (VIN)
For definition of the Elements and the individual position see Vin Plate Defined.
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AIC
ABS
AR
ATC
AWD
BUX
CVv
DOHC
EFI
EGR
ECU
FWD
HEX
HCU
I/D

L

LED
MAP
MPH
O/D
P/S

PSI
PSF
PRNODL
PRNDL
PTO
RFI
RPM
RTV
T/BODY
U/BODY
SOHC
PAR

ABBREVIATIONS

Air Conditioner

Anti-Lock Brakes System

As Required

Automatic Temperature Control
All Wheel Drive

Built Up Export

Constant Velocity

Dual (or Double) OverHead Cam
Electronic Fuel Injection

Exhaust Gas Recirculation
Electronic Control Unit

Front Wheel Drive

HEXagon

Hydraulic Control Unit

Inside Diameter

Liter

Light Emitting Diode

Manifold Absolute Pressure
Miles Per Hour

Outside Diameter

Power Steering

Pounds per Square Inch

Pounds per Square Foot

Park, Reverse, Neutral, Overdrive, Drive, Low
Park, Reverse, Neutral, Drive, Low
Power Take Off

Radio Frequency Interference
Revolutions Per Minute

Room Temperature Vulcanizer (sealant)
Throttle BODY

Under BODY

Single OverHead Cam

Paint As Required
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Index PARTS CATALOG Page AL-1
BAFFLE, Transfer Shaft. . . ................... 41TE-AE-
-A- 415/43
BALANCE SHAFTS 24L[EDZ] ........c.vv.... 2.41/620
ABSORBER, FrontEnergy ................... 013-260/7 BALL JOINT, Lower Control Arm. ... ........... 002-145/19
ACCELERATOR PEDAL, .................... 014/1110 BALL, ChECK . .+ .t veee e 41TE-AE-
ACCUMULATOR PISTON AND SPRINGS, .. .... 41TE-AE/725 320/5
ACTUATOR . ..o SRS-1330/10
ACTUATOR, A/C and Heater ................. 024-120/13 BALL, Check ..o AITE-AE-
ACTUATOR, A/C and Heater ................. 024-130/13 320111
ACTUATOR, A/C and Heater ................. 024-140/13 BALL, Check.......oooovvvvviiniiinnn, ALTE-AE-
ACTUATOR, A/lCand Heater ................. 024-150/16 o ) 715/22
ACTUATOR, Power Cinch. . . ...ooeeeeenn. DRS-310/21 BALL, Transmission Oil Pump................. 31TH-320/10
ACTUATOR, Power Door Lock . ............... DRS-310/20 BALL, Valve Body Check..................... 31TH-715/23
ACTUATOR, Power Latch . . .................. SRS-1320/2 BAND, Kickdown . ........................ 31TH-520/3
ADAPTER, ANtENNA . . . o oo e e 08A-310/20 BAND,Reverse . ............. ... ... .. 31TH-520/10
ADAPTER, DISCBrake .. ........ovovvnnnnn.. 005-220/13 BANDS, REVERSE AND KICKDOWN,. ... ...... 31TH/520
ADAPTER, QilFilter . . ...................... 3.8L-710/2 BAR, FrontSway . ... 002-145/33
ADAPTER, OilFilter .. ...................... 3.3L6T-710/2 BAR,RearSway .................... 017-145/13
ADJUSTER, Brake Shoe .................... 005-210/11 BAR,RearSway ........................... 017-145/33
ADJUSTER, Manual Seat. . .................. IRS-535/7 BAR, RearSway ...................... ... 017-155/16
ADJUSTER, Parking Brake. . ................. 005-220/18 BASE, Cigar Lighter . ....................... 08A-105/30
ADJUSTER, Power Seat. . ................... IRS-535/8 BATTERY ... ... 008-1005/8
ADJUSTER, Power Seat. . .. ..ovvveeneenn.. IRS-540/11 BATTERY .. ... . e 008-1005/9
ADJUSTER, ValveLash . .................... 2.4L-510/15 BATTERY TRAY A_ND SHIELD,................ 008/1005
AIRBAG, DIVET ... 019-145/3 BATTERY, Transmitter. . ..................... 001-910/5
AIRBAG, Passenger. . .............oouuuv... 08A-105/12 BATTERY, Transmitter . . ... .................. 23D-105/36
AIR CLEANER . . .\ oo 014-810/1 BDORC UNIT,AWD RearAxle . ............... 003-115/11
AIR CLEANER . . .o, 014-830/1 BDORC/VISCOUS UNIT KIT, Rearaxle. .. ...... 003-115/5
AIRCLEANER[EDZ] .......ovviiiineinnn.. 014/810 BEAM PACKAGE, Front Fender Shield.......... SRS-410/6
AIR CLEANER [EGA],[EGH],[EGM] ............ 014/830 BEARING ........ ... 088-120/2
AIRCONDITIONINGANCHEATERUNITZONEHAD,HAG] 024/130 BEARING ... 003-115/10
AIR CONDITIONING AND HEATER UNIT [HAA]..  024/120 BEARING ........ ..o 31TH-425/2
AIR CONDITIONING AND HEATER, ATC WITH 024/140 BEARING ...... ... 31TH-425/9
ZONE[HAH] . o oo BEARING ... 31TH-820/14
ARDAM . 013-260/16 BEARING ...\ 41TE-AE-
AIRDAM . ... SRS-610/33 440/2
ALARM - WITHOUT POWER DOOR LOCKS,Without 001/910 BEARING ... 41TE-AE-
Power DOOr LOCKS . .« .o oo e ) ) 820/18
ALTERNATOR . . . oo, 008-205/1 BEARING CONE, Differential . ................ 31TH-820/13
ALTERNATOR . . . o o oo, 008-215/1 BEARING CONE, Differential . ................ 41TE-AE-
ALTERNATOR [2.4L EDZ ENGINE],. . ... ....... 008/205 820/17
ALTERNATOR|[3.3L,3.8LEGA, EGH,EGMENGINES], 008/215 BEARING CONE, Differential . ................ 41TE-AE-
ANCHOR KIT, Tether-Child Seat. . . ............ IRS-730/4 820/19
ANCHOR, Reverse Band . ................... 31TH-520/12 BEARING CONE, Output Shaft. . . ............. 31TH-460/11
ANTENNA, Global Positioning . ............... 001-130/10 BEARING CONE, Output Shaft. . .............. 41TE-AE-
ANTI LOCK , BRAKE CONTROL, ............. 005/431 440/37
APPLIQUE, FrontDOOr . . . ..o ee e e e eien . ERS-220/3 AE.
APPLIQUE. Quarter LOWer . . ... ..o ERS-220/5 BEARING CONE, Transfer Shaft. ... 41TE4?§/ .
Iy o oliding Door Outside..... ... ... RS ayla | BEARING CUR Differential.................... 088-120/1
ARM. Control. . i 002-145/18 BEARING CUP, Differential . . ................. 31TH-425/3
ARM. Liftgate Wiper . ... ... 23D-305/2 BEARING CUP, Differential . . ................. 31TH-425/8
ARM‘ WIDE. « v\ 23D-205/2 BEARING CUP, D!fferent!al ................... 31TH-215/42
ARMREST Seat i IRS-510/5 BEARING CUP, Differential . . ................. 31TH-820/15
ARMREST, Seat . .......................... IRS-515/5 BEARING CUP, Differential . ................... 4LTE-AE-
ARMREST, S€aL . . ..o oo IRS-520/5 . . 240/33
ARMREST, S€at . . . v vvveeee e IRS-525/7 BEARING CUP, Differential . . ................. 41TE-AE-
ARMREST, S€at . .......coovveeeeeeennnnn. IRS-530/6 440/11
ARMREST, Seat . . . oot IRS-610/4 BEARING CUP, Differential . . . ................ 41TE-AE-
ARMREST, Seat . ......oovieeiinainn... IRS-615/4 820/20
ARMREST, S€at . ..\ vvvvveeeeeeee e IRS-620/5 BEARING CUP, Output Shaft ................. 31TH-460/12
ARMREST, Seat . .......oovvieeinainn... IRS-625/5 BEARING CUP, Output Shaft . ................ 41TE-AE-
ARMREST, Seat.............. ..o, IRS-630/3 440/36
ARMREST, Seat..................oooviiin, IRS-635/3 BEARING CUP, Transfer Gear ................ 41TE-AE-
ARMREST, S€at . .. ..vvvveeeeeeee i IRS-820/7 415/2
ﬁgmggg g:g{ --------------------------- :sg:gig% BEARING KIT, Connecting Rod, .025 mm U/S.....  2.4L-410/2
ARMREST' Seat T IRS-815/16 BEARING KIT, Connect!ng Rod, .25mmU/S. .. .. 2.4L-410/3
ASH RECE’IVER Instrument F.’éﬁél """"""" 08A-105/54 BEARING KIT, Connecting Rod, Standard . . . . . .. - 24L-410/1
ASH REGEIVER. Quarter Panel. .. ... .. .. IRS-240/10 BEARING KIT, Crankshaft Thrust, .025mm Undersize 2.4L-410/5
AUDIO KIT Reary """""""" 08A-310/27 BEARING KIT, Crankshaft Thrust, .25mm Undersize 2.4L-410/6
AUX. AIR CONDITIONING AND HEATER . 024/150 BEARING KIT, Crankshaft Thrust, Std . ......... 2.41-410/4
AXLE Rear e 017-145/12 BEARING KIT, Crankshaft, .025mm Under_S|ze. - 2.4L-410/8
AXLE' Rear. . .l 017-155/15 BEARING KIT, Crankshaft, .25mm Undersize. . . . . 2.41-410/9
PIREGT e BEARING KIT, Crankshaft, Standard ........... 2.4L-410/7
-B- BEARINGPACKAGE ConnectingRrod,025mmJndersize 3.8L-410/4
B PILLAR TRIM IRS/220 BEARINGPACKAGE ConnectingRod,025mnUndersize 3.3L6T-410/4
BACKING PLAT'E. RearDrumBrake """""" 005-210/15 BEARINGPACKAGE ConnectingRod,.25mmUndersize 3.8L-410/5
PR I EIERE e BEARINGPACKAGE ConnectingRod,.25mmUndersize 3.3L6T-410/5
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BEARING PACKAGE, Connecting Rod, Standard .  3.8L-410/3 BOLT ..o IRS-515/10
BEARING PACKAGE, Connecting Rod, Standard . 3.3L6T-410/3 BOLT ottt et e e e e e IRS-520/10
BEARING PACKAGE, Crankshaft, .025mm Undersize 3.8L-410/7 =7 8 IRS-525/12
BEARING PACKAGE, Crankshaft, .025mm Undersize 3.8L-410/10 BOLT . IRS-530/11
BEARING PACKAGE, Crankshaft, .025mm Undersize 3.3L6T-410/7 270 8 IRS-535/27
BEARING PACKAGE, Crankshaft, .025mm Undersize 3.3L6T-410/ BOLT . e IRS-535/31
10 BOLT &ttt et e e e e 008-1905/19
BEARING PACKAGE, Crankshaft, .25 mm Undersize 3.8L-410/8 BOLT .o 2.41-620/22
BEARING PACKAGE, Crankshaft, .25 mm Undersize 3.8L-410/11 BOLT ..o 3.8L-610/14
BEARING PACKAGE, Crankshaft, .25 mm Undersize 3.3L6T-410/8 BOLT ...t 3.8L-810/14
BEARING PACKAGE, Crankshaft, .25 mm Undersize 3.3L6T-410/ BOLT .o 3.3L6T-510/5
11 BOLT & ottt 3.3L6T-810/
BEARING PACKAGE, Crankshaft, Standard . . . .. 3.8L-410/6 12
BEARING PACKAGE, Crankshaft, Standard . . . . . 3.8L-410/9 BOLT AND WASHER, M6x12................ 3.8L-310/7
BEARING PACKAGE, Crankshaft, Standard . . . .. 3.3L6T-410/6 BOLT AND WASHER, M6x12................ 3.8L-610/7
BEARING PACKAGE, Crankshaft, Standard . . . .. 3.3L6T-410/9 BOLT AND WASHER, M6x12................ 3.8L-610/10
BEARING PACKAGE, Transfer Shaft ........... 41TE-AE- BOLT AND WASHER, M6x12................ 3.8L-810/18
415045 | DOITAND WASHER. Mexto L S3oTet0
, X12. .. . . -
BEARING. Gamenatt ... 1T SGlevetol | BOLTAND WASHER,Mexi2... ..., 33167610/
10
BEARING, Drive Shaft . ..................... 088-120/51 BOLT AND WASHER, M6X12................ 3.3L6T-810/
BEARING, Strut Mount . .. .........coovunnn... 002-145/8 26
BELT, A/C COMPressor . . .. ..eeeeeeae. .. 007-530/1 BOLT AND CONED WASHER, Hex Head, M6x1.0x20 007-225/2
BELT, A/C COMPIESSOT . . « v e vveeeeeeen 008-215/6 BOLT AND CONED WASHER, Hex Head, M6x1.0x20 019-520/4
BELT, Alternator Drive . . . ... oo oo 007-520/2 BOLT AND CONED WASHER, Hex Head, M6x1.0x20 DRS-310/17
BELT, Alternator Drive. .. .................... 008-205/6 BOLT AND CONED WASHER, Hex Head, M6x14x12.5 41TE-AE-
BELT, Power Steering ... .................... 007-520/1 240/56
BELT, TIMING . . ..o v et ettt e 2.41.-610/5 BOLT AND CONED WASHER, Hex Head, M6x14x14 007-207/6
BEZEL, Front Door TrimPanel ................ DRS-180/11 BOLT AND CONED WASHER, Hex Head, M6x14x14 2.4L-810/10
BEZEL, Instrument Cluster . ... ............... 08A-105/6 BOLT AND CONED WASHER, Hex Head, M6x16x14 014-460/6
BEZEL, InstrumentPanel .................... 08A-105/5 BOLT AND CONED WASHER, Hex Head, M6x20x14 SRS-815/3
BEZEL, InstrumentPanel .................... 08A-105/15 BOLT AND CONED WASHER, Hex Head, M6x20x14 SRS-915/6
BEZEL, Instrument Panel, Center. . ............ 08A-105/7 BOLT AND CONED WASHER, Hex Head, M6x20x14 005-561/12
BEZEL, Lock Knob . ..., IRS-410/14 BOLT AND CONED WASHER, Hex Head, M6x25x12.5 31TH-1225/4
BEZEL, Overhead Console. .. ................ 024-310/8 BOLT AND CONED WASHER, Hex Head, M6x45x12.5 2.4L-620/20
BEZEL, Overhead Console. .................. 024-620/7 BOLT AND CONED WASHER, Hex Head, M8x1.25x25 004-147/8
BEZEL, Overhead Console. .. ................ 08A-405/8 BOLT AND CONED WASHER, Hex Head, M8x1.25x25 005-431/6
BEZEL, Overhead Console. .. ................ 08A-315/10 BOLT AND CONED WASHER, Hex Head, M8x1.25x25 005-561/4
BEZEL, Power Window Switch . ............... 008-815/4 BOLT AND CONED WASHER, Hex Head, M8x1.25x25 005-645/3
BEZEL, Power Window Switch . . .............. DRS-180/12 BOLT AND CONED WASHER, Hex Head, M8x1.25x25 019-720/2
BEZEL, Power Window/Door Lock Switch ....... 008-815/5 BOLT AND CONED WASHER, Hex Head, M8x1.25x25 019-730/3
BEZEL, Sliding Door Bumper . . ............... IRS-420/11 BOLT AND CONED WASHER, Hex Head, M8x1.25x25 025-310/19
BIKE CARRIER - HITCH MOUNT,1.25 inch Receiver 001/210 BOLT AND CONED WASHER, Hex Head, M8x14x17 005-565/5
BIKE CARRIER - HITCH MOUNT,2.0 inch Receiver  001/212 BOLT AND CONED WASHER, Hex Head, M8x14x17 005-565/11
BIKE CARRIER - ROOF,Fork Mount. . .......... 001/214 BOLT AND CONED WASHER, Hex Head, M8x14x17 005-565/16
BIKE CARRIER - ROOF,Upright Mount ... ...... 001/216 BOLT AND CONED WASHER, Hex Head, M8x14x17 3.8L-710/10
BIN, InstrumentPanel. ...................... 08A-105/9 BOLT AND CONED WASHER, Hex Head, M8x25x17 022-410/3
BIN,StOrage . . .....oouveeiiiiinnnen... 001-140/6 BOLT AND CONED WASHER, Hex Head, M8x25x20 08A-105/58
BLADE, WIiper. ..\ttt 23D-205/1 BOLT AND CONED WASHER, Hex Head, M8x30x20 004-142/3
BLADE, WIper. ..ottt 23D-305/1 BOLT AND CONED WASHER, Hex Head, M8x35x20 31TH-620/8
BLEEDER SCREW, Brake ................... 005-220/8 BOLT AND CONED WASHER, M8x1.25x18.. . . . . 014-440/2
BLEEDER SCREW, Brake . .................. 005-155/19 BOLT AND WASHER, Hex Head, M10x1.50x62 . . 2.4L-610/15
BLEEDER SCREW, Brake ................... 005-210/18 BOLT AND WASHER, Hex Head, M10x1.5x30.. . . 019-510/3
BLOCK, ShOIt . . . oo oot e 2.41.-310/3 BOLT AND WASHER, Hex Head, M10x1.5x30.. . . 009-140/24
BLOCK, ShOrt. . ..o oot 3.8L-310/2 BOLT AND WASHER, Hex Head, M10x1.5x30.. . . 017-145/17
BLOCK, ShOIt . . . oo oottt 3.3L6T-310/2 BOLT AND WASHER, Hex Head, M10x1.5x30.. . . 017-155/19
BODY AND CABLE, Antenna . .. .............. 08A-310/23 BOLT AND WASHER, Hex Head, M10x1.5x30 . . . 31TH-210/17
BODY FRONT PILLAR AND APERTURE PANEL,.  SRS/810 BOLT AND WASHER, Hex Head, M10x1.5x35 . . . 007-404/9
BODY PILLAR - SLIDINGDOOR,. . ............ SRS/815 BOLT AND WASHER, Hex Head, M10x1.5x35 . . . 008-205/5
BODY, GOVEINOI . ..ottt 31TH-620/3 BOLT AND WASHER, Hex Head, M10x1.5x35. . . 024-410/1
BOLSTER, Quarter TimPanel . . .............. IRS-235/3 BOLT AND WASHER, Hex Head, M10x1.5x90.. . . 007-404/8
BOLSTER, Quarter Tim Panel . . .............. IRS-240/7 BOLT AND WASHER, Hex Head, M10x1.5x90 . . . 008-205/4
BOLT .« vt e e e et e 003-135/6 BOLT AND WASHER, Hex Head, M8x1.25x20. . . 019-730/9
BOLT .« v oo et e 016-120/2 BOLT AND WASHER, Hex Head, M8x1.25x20 . . . 024-205/2
BOLT . et et e et IRS-535/5 BOLT AND WASHER, M10x35 ... ............ 009-140/14
BOLT .« oo e et e e e e IRS-540/9 BOLT AND WASHER, M10X35 . . .. ........... 009-160/14
20 IRS-710/7 BOLT AND WASHER, M10Xx60 . .............. 009-160/29
BOLT .« vt et et e e e e IRS-830/3 BOLRNIWASHERSeTapinglangéieady18x1.25x40.00 024-230/1
BOLT .« oo et e e 002-145/13 BOLT KIT, SECUFitY. . ..o 001-210/4
BOLT .« e et et e e 009-140/11 BOLT KIT, SECUMItY. . . oo oo veee e 001-212/4
BOLT .« v e et e e e e e 009-140/26 BOLT KIT, SECUMItY. . . oo oo 001-220/3
BOLT . .ot 009-160/11 BOLT PACKAGE, Camber Adjustment ......... 002-145/35
BOLT .« e et e e e e e 009-160/26 BOLT, Bearing Cap . ........ovvveeeeeeannn. 3.8L-310/13
BOLT . e 009-160/27 BOLT, Connecting Rod. . .. .................. 2.4L-410/20
BOLT .« oo et et e e e 009-160/28 BOLT, CylinderHead . ...................... 3.8L-210/9
BOLT o 3.8L-510/5 BOLT, CylinderHead . ...................... 2.4L-210/12
BOLT . ettt et e IRS-510/10
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BOLT, CylinderHead. . ...................... 3.3L6T-210/ BOLT, Hex Head, M8x1.25x35 . ............... 017-145/25
10 BOLT, Hex Head, M8x1.25x37.50 . . . ........... 2.4L-710/24
BOLT, Drive Plate and Flywheel . .............. 2.41-410/13 BOLT, Hex Head, M8x1.25x70 .. .............. 007-425/2
BOLT, Drive Plate and Flywheel . .............. 3.8L-410/19 BOLT, Hex Head, M8x1.25x70 ................ 009-170/5
BOLT, Drive Plate and Flywheel ............... 3.3L6T-410/ BOLT, Hex Head, M8x1.25x70 ................ 2.4L-310/9
20 BOLT, Hex Head, M8x30. . . .. ................ 31TH-715/15
BOLT, EGRTUDE. . oo o, 025-240/4 BOLT, Hex Head, M8B8X30............. ... 41TE-AE-
BOLT,EGRTUDE. . ..ottt e i e 025-260/5 715/13
BOLT, Hex Flange Head . .................... 005-155/9 BOLT, M6x1.00x20 . .................... ... 2.41-510/20
BOLT, Hex Flange Head . .................... 31TH-210/18 BOLT, M8x1.25x25 .. ............. ...t IRS-830/14
BOLT, Hex Flange Head, M10x1.50x108 . ....... 2.41-620/21 BOLT, M8x1.25x30 . ..., 3.8L-810/25
BOLT, Hex Flange Head, M10x1.50x25 . ........ 003-420/2 BOLT, Main BearingCap..................... 2.41-310/8
BOLT, Hex Flange Head, M10x1.5x50 .......... 009-170/4 BOLT, Main Bearing Cap. .................... 3.8L-310/12
BOLT, Hex Flange Head, M10x1.5x50 .......... 088-110/2 BOLT, Main Bearing Cap..................... 3.3L6T-310/
BOLT, Hex Flange Head, M12x1.75x45 . ........ 013-110/17 16
BOLT, Hex Flange Head, M12x1.75x87.50. . . . . .. 007-404/2 BOLT, MainBearingCap..................... 3.3L6T-410/
BOLT, Hex Flange Head, M12x1.75x87.50. . .. ... 2.4L-610/13 17
BOLT, Hex Flange Head, M6x1.00x35 .......... 2.41-210/14 BOLT, RISER. ...\t IRS-815/21
BOLT, Hex Flange Head, M6x1.00x40 .......... 2.4L-510/19 BOLT, RISER. . o ot toee e e IRS-830/15
BOLT, Hex Flange Head, M8x1.25x23 .......... 31TH-740/3 BOLT, ReCliner. . . ... IRS-815/5
BOLT, Hex Flange Head, M8x1.25x30 .......... 009-170/3 BOLT, Recliner. . . ... IRS-825/5
BOLT, Hex Flange Head, M8x1.25x30 .......... 088-110/4 BOLT, RECHNEr. . oo\ e e IRS-820/10
BOLT, Hex Flange Head, M8x1.25x30 . ......... 2.41-810/6 BOLT, Recliner. . ........coovvuinene i IRS-820/11
BOLT, Hex Flange Head, M8x1.25x30 .......... 3.3L6T-810/ BOLT, RECINEr. . oo\ oo IRS-830/11
21 BOLT, Recliner. . ..o, IRS-830/12
BOLT,HexHead .............. ... v, IRS-710/4 BOLT, ReclinertoSeatBack.................. IRS-815/4
BOLT,HexHead ........................... IRS-720/2 BOLT, Reclinerto SeatBack . . ................ IRS-825/4
BOLT,HexHead .................ccovunn... IRS-740/2 BOLT, S@at ... ovvvetieee e IRS-825/11
BOLT, HexHead ............ccovvvuinnn... IRS-750/2 BOLT, SeatBelt. ..........coovviueeeninnnin. IRS-710/3
BOLT, HexHead . .. ..o .. IRS-610/18 BOLT, SeatBelt. . ...........ooviiiiiinni... IRS-730/3
BOLT,HexHead .............. ... v, 2.41-710/23 BOLT, Shoulder, M10x1.5x34 . ................ IRS-535/6
BOLT, Hex Head, .437-20x.937. . . ............. 005-561/5 BOLT, Special Head Locking, M8x1.25x42.50. . . . . 019-245/29
BOLT, Hex Head, .437-20x.937. . .. ............ 005-565/8 BOLT, Special Head, M10x1.5x40. . ............ 019-510/8
BOLT, Hex Head, .437-20x.937. .. .. ....c...... 005-565/14 BOLT, Wheel Cylinder . . ..................... 005-210/3
BOLT, Hex Head, .437-20x1.80. . .............. IRS-740/7 BOOSTER, Power Brake. . ................... 005-343/1
BOLT, Hex Head, M10x1.00x25 ............... 31TH-820/11 BOOSTER,POWERBRAKE, . ................ 005/343
BOLT, Hex Head, M10x1.00x25 ............... 41TE-AE- BOOT AND SEAL, DiscBrake ................ 005-220/4
820/15 BOOT AND SEAL, DiscBrake ................ 005-155/18
BOLT, Hex Head, M10x1.50 x 13.20. . .......... 2.4L-410/14 BOOT KIT, Half Shaft ....................... 003-420/3
BOLT, Hex Head, M10x1.50 x 13.20. . ... ....... 3.8L-410/21 BOOT KIT, Half Shaft, Inner .................. 002-245/3
BOLT, Hex Head, M10x1.50 x 13.20. . ... ....... 3.3L6T-410/ BOOT KIT, Half Shaft, Quter.................. 002-245/4
22 588$ Erakéel Booster PushRod . .............. 882?4113{69/10
AF. ,Headlamp ............. .. ... .. ..... -
BOLT, Hex Head, M10x1.50 x 13.20. .. .. ....... 41TE2/;§/15 BOTTLE. Godlant Resamve - ... 1 1 007-330/4
BOLT, Hex Head, M10X1.50x125 ... ........... 009-140/20 ggw S(’Of’ Numberd....................... SRS-1110/3
. Roof, Number2and3.................. SRS-1110/4
BOLT, Hex Head, M10x1.50x125 .............. 009-160/20 BOX. Connector Repair 008-1605/11
BOLT, Hex Head, M10x1.5x20 ................ 019-510/5 BRACE. C NEPAIr. ..
,CowlGrille. . ....................... SRS-610/8
BOLT, Hex Head, M10x1.5x20 . ............... 009-160/25 ;
BOLT. Hox Head M10x1.5x20 AITEAE. BRACE, Cowl Grille. . ....................... 23D-205/12
' ' TAEY e BRACE, Cowl Grille. . ....................... 23D-205/13
220/3 BRACE, Cowl Grille. . . ..o\ SRS-610/11
BOLT, Hex Head, M10x1.5x50 ................ 002-145/16 BRACE, Cowl Plenum To Cowl Side. . .......... SRS-610/5
BOLT, Hex Head, M12-1.75x60. .. ............. 009-160/9 BRACE, Instrument Panel to FIoor . .. .......... 08A-410/4
BOLT, Hex Head, M12x1.50x52 . .............. 2.41-610/9 BRACE, Instrument Panelto Floor . . ........... 08A-105/42
BOLT, Hex Head, M14 x 2.00 x 120.00. . ........ 002-145/26 BRACE. Transmission . . . . . . ................. 009-160/23
BOLT, Hex Head, M14x2.0x120............... 017-145/2 BRACE, TransSmiSsion . . . ..o voveeeeennn.. 009-160/24
BOLT, Hex Head, M14x2.0x120............... 017-155/6 BRACE, Transmission . . . . v v 41TE-AE-
BOLT, Hex Head, M18x1.5x34 . ............... 41TE-AE- 22012
440/40 BRACE, TransmiSsion . . . . ..o ovvvve .. 41TE-AE-
BOLT, Hex Head, M6x1.0x22 ... .............. 007-207/2 220/4
BOLT, Hex Head, M8x1.25x10.00. . .. .......... 31TH-425/27
BOLT Hex Head, M8x1.25x10.00. . . . ... .. ... 31TH-460/21 | BRACKET ... 001-140/2
BOLT, Hex Head, M8x1.25x10.00 41TE-AE- BRACKET ... 001-142/2
' ' . e BRACKET ...t IRS-235/7
440/70 BRACKET . oottt IRS-240/3
BOLT, Hex Head, M8x1.25x16 ................ 31TH-215/3 BRACKET . oot ee oo 08A-105/62
BOLT, Hex Head, M8x1.25%x16 ................ 31TH-215/34 BRACKET & FILTER,LDPBase. .............. 025-490/4
BOLT, Hex Head, M8x1.25x16 . ............... 31TH-215/39 | BRACKET AND HINGE, Floor Pan Rear Suspension 013-120/4
BOLT, Hex Head, M8x1.25x16 . ............... 41TE-AE- BRACKET AND HINGE, Floor Pan Rear Suspension SRS-210/2
240/5 BRACKET AND HINGE, Floor Pan Rear Suspension SRS-210/6
BOLT, Hex Head, M8x1.25x16 ................ 41TE-AE- BRACKET AND HINGE, Floor Pan Rear Suspension 017-145/38
24017 BRACKET AND HINGE, Floor Pan Rear Suspension 017-155/34
BOLT, Hex Head, M8x1.25x16 ................ 41TE-AE- BRACKET ASSY, REAR SEATVIDEO . ......... 08A-315/5
240/21 BRACKET KIT, Trailer Tow ................... 001-295/11
BOLT, Hex Head, M8x1.25x19 .. .............. 31TH-320/4 BRACKET, A/C Compressor.................. 024-410/2
BOLT, Hex Head, M8X1.25X19 . ..........vv... 41TE-AE- BRACKET, A/C Filter Drier ................... 024-210/13
320/4 ESQCC:EE, ﬁ{c Filter Drier . .................. 83471-%%3
JAlternator ... ... -
BOLT, Hex Head, M8x1.25x35 ... ............. 017-145/8 BRAGKET Alternator . ... 0082052
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BRACKET, Armrest Support

BRACKET, Aux A/C And Heater Line ...........
BRACKET, Aux A/C And Heater Line ...........
BRACKET, Aux A/C And Heater Line ...........

BRACKET, Battery Tray
BRACKET, Body Side Aperture
BRACKET, Body Side Aperture
BRACKET, Brake Caliper
BRACKET, Cable Mounting
BRACKET, Cargo Tie Down
BRACKET, Connector
BRACKET, Console Tray
BRACKET, Console Tray
BRACKET, Cushion To Back
BRACKET, Cushion to Riser
BRACKET, Cushion to Riser

BRACKET, D Pillar

BRACKET, Dash Panel Heat Shield . ...........
BRACKET, Dash Panel Heat Shield ............
BRACKET, Differential Pinion Shaft ............
BRACKET, Differential Pinion Shaft ............

BRACKET, Door Pull Handle
BRACKET, EATX. ......

BRACKET,EGR Valve Mtg. ..................

BRACKET, Engine Mount
BRACKET, Engine Mount
BRACKET, Engine Mount
BRACKET, Engine Mount
BRACKET, Engine Mount
BRACKET, Engine Mount
BRACKET, Engine Mount
BRACKET, Engine Mount
BRACKET, Engine Mount
BRACKET, Engine Mount
BRACKET, Engine Wiring

BRACKET, Fenderto Cowl Grille . .............

BRACKET, Gearshift Cable
BRACKET, Grab Handle
BRACKET, Grab Handle
BRACKET, H Valve

BRACKET, Hydraulic Control Unit. .. ...........
BRACKET, Ignition Wire Seperator.............
BRACKET, Ignition Wire Seperator.............
BRACKET, Ignition Wire Seperator.............
BRACKET, Ignition Wire Seperator.............
BRACKET, Ignition Wire Seperator. . ...........

BRACKET, Instrument Panel
BRACKET, Instrument Panel

BRACKET, Isolator
BRACKET, Isolator

BRACKET, Leak Detection Pump . .............

BRACKET, Module
BRACKET, Module

BRACKET, Molding
BRACKET, Navigation Controller
BRACKET, Navigation Display
BRACKET, Overhead Console
BRACKET, Overhead Console
BRACKET, Parking Brake Cable
BRACKET, Pivot . ... ...
BRACKET, Pivot . ... ...
BRACKET, Power Steering Hose

BRACKET, Power Steering Pump. .............
BRACKET, Power Steering Pump..............
BRACKET, Power Steering Reservoir. ..........

BRACKET, Power Take Off
BRACKET, Power Take Off
BRACKET, Power Transfer Unit
BRACKET, Power Transfer Unit

BRACKET, Proportional Purge Solenoid. .. ......

BRACKET, Pull Handle
BRACKET, Quarter Inner
BRACKET, Quarter Trim

BRACKET, Quarter Trim

BRACKET, Quarter Trim, Right
BRACKET, Scuff Plate
BRACKET, Seat Belt

IRS-535/21
024-230/10
024-230/11
024-230/12
008-1005/2
DRS-180/25
SRS-410/10
005-155/13
014-740/6
001-230/4
008-1505/20
001-810/15
08A-410/21
IRS-815/20
IRS-825/13
IRS-825/26
IRS-245/8
SRS-610/21
SRS-610/22
31TH-820/8
41TE-AE-
820/10
DRS-310/10
008-405/2
025-260/1
007-425/6
009-140/2
009-140/4
009-140/6
009-140/8
009-160/2
009-160/4
009-160/6
009-160/8
009-140/25
008-1205/7
SRS-610/25
31TH-1225/6
DRS-310/39
IRS-235/13
024-150/15
005-431/3
008-1905/14
008-1905/15
3.8L-210/10
3.8L-210/11
3.3L6T-210/8
008-405/19
08A-105/53
SRS-410/9
SRS-410/13
025-490/3
008-505/3
008-1305/4
IRS-230/4
001-130/4
001-130/7
08A-405/5
IRS-110/4
004-147/5
IRS-825/9
IRS-825/25
019-730/4
019-510/4
019-510/7
019-520/7
009-170/2
088-110/3
009-170/1
088-110/5
025-410/3
IRS-410/3
IRS-235/12
IRS-235/9
IRS-240/13
IRS-235/4
IRS-215/10
IRS-740/1

BRACKET, Sliding Door Track
BRACKET, Speaker
BRACKET, Speaker

BRACKET, Speed Control Servo. . ............

BRACKET, Stabilizer Bar
BRACKET, Stabilizer Bar
BRACKET, Stabilizer Bar Link
BRACKET, Stabilizer Bar Link
BRACKET, Stabilizer Bar Link
BRACKET, Stabilizer Bar Link
BRACKET, Steering Column
BRACKET, Steering Column
BRACKET, Stop Lamp Switch
BRACKET, Stop Lamp Switch
BRACKET, Suspension Hanger
BRACKET, Suspension Hanger
BRACKET, Suspension Hanger

BRACKET, Throttle Control Cable . ............
BRACKET, Throttle Control Cable . .. ..........
BRACKET, Throttle Control Cable . ............
BRACKET, Throttle Control Cable .. ...........

BRACKET, Tie Down
BRACKET, Tie Down
BRACKET, Track Bar
BRACKET, Vapor Canister
BRACKET, Vapor Canister
BRACKET, Vapor Canister
BRACKET, Wheel House
BRACKET, Wheel House

BRACKET, Wiring
BRAKES, FRONT,

BRAKES, REAR DISC,

BRAKES, REAR DRUM,
BULB AND SOCKET
BULB,168...........
BULB,194 ...........
BULB, 3057 ..........
BULB, 3057 ..........
BULB, 3157A.........
BULB, 3157A.........
BULB,578 ...........
BULB,578 ...........
BULB,578 ...........
BULB,578 ...........
BULB,578 ...........
BULB,578 ...........
BULB,578 ...........
BULB, Fog Lamp, 50 Watt
BULB, Fog Lamp, 50 Watt
BULB, Headlamp, 9007
BULB, Headlamp, 9007
BULB, Liftgate Chmsl
BULB, PC579.........
BULB, PC579.........
BULB,PC74..........
BULB,PC74..........
BULB, Sunvisor .......
BULBS, .............
BUMPER, Armrest Lid
BUMPER, Deck Lid Overslam
BUMPER, Floor Console Bin
BUMPER, Glove Box Door
BUMPER, Glove Box Door

BUMPER, Jounce
BUMPER, Jounce
BUMPER, Jounce

BUMPER, License Plate
BUMPER, License Plate

BUMPER, Liftgate
BUMPER, Rubber

BUMPER, Sliding Door
BUMPER, Sliding Door
BUMPER, Sliding Door
BUMPER, Sliding Door
BUMPER, Sliding Door Hinge
BUNDLE, Fuel Line
BUSHING. ...........

IRS-420/2
08A-310/11
08A-310/12
014-1010/1
017-155/18
017-155/36
017-145/15
017-145/19
017-155/29
017-155/37
019-245/13
SRS-610/14
005-645/6
008-805/13
013-120/6
013-120/7
SRS-210/5
014-740/4
014-760/3
3.8L-810/8
3.3L6T-810/9
013-120/8
SRS-210/8
017-145/34
025-310/2
025-310/12
025-310/13
SRS-210/7
SRS-910/22
008-1210/7
005/155
005/220
005/210
008-1120/11
008-1120/10
008-1120/8
008-1110/5
008-1120/2
008-1105/5
008-1120/4
008-1115/4
008-1115/7
008-1120/9
008-1115/10
008-1115/13
008-1115/16
008-1115/20
008-1120/5
008-1105/17
008-1105/3
008-1120/3
008-1110/12
008-1120/6
08A-405/10
08A-205/3
008-1120/1
008-1120/7
008/1120
IRS-240/12
SRS-520/4
08A-410/26
08A-410/5
08A-105/37
002-145/3
017-145/24
017-155/27
SRS-1320/15
SRS-1330/12
SRS-1320/7
SRS-1320/5
SRS-915/3
DRS-310/29
DRS-310/30
IRS-420/12
DRS-310/27
014-310/1
IRS-815/6
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BUSHING . ... .. 41TE-AE- CAP, Door Lock Cylinder, Bright . . ............. 23D-105/19
240/27 CAP, Door L_ock Cylinder, Bright ... ............ 23D-105/29
BUSHING, Caliper ...........c.cvuiiuunnann. 005-220/6 CAP FuelFiller . ... ... 014-210/5
BUSHING, Caliper ............ccoueeuininaan.. 005-155/15 CAP, Handle Screw Cover. . .................. IRS-510/13
BUSHING, FrontPump. .. ..., 31TH-320/8 CAP, Handle Screw Cover.................... IRS-515/12
BUSHING, Front PUmp. .. ......oovvnvnnn... 41TE-AE- CAP, Heater Hose, 5/8”. . .................... 024-205/6
320/9 CAP, Master Cylinder Reservoir ............... 005-416/4
BUSHING, Hood nge PiVOt . o oo SRS-510/6 CAP, Oll Flller ............................. 2.41.-210/7
BUSHING, Idler PUlley . . .................... 007-425/5 CAP Oil Filler ... 3.8L-210/6
BUSH'NG, 1SOIAtOr . . . o o e 003-135/5 CAP, Oll Filler ...... R I I PP 3.3L6T-210/6
BUSHING, Isolator Mounting Leg . . . ........... 014-810/3 CAP, Oil Pressure Relief Valve ................ 2.4L-710/14
BUSHING, Isolator Mounting Leg 014-830/4 CAP, Oil Pressure Reliefvalve . ............... 3.8L-710/16
BUSHING, Lower Control Arm . ............... 002-145/25 CAP, Oil Pressure Relief Valve . ............... 3.3L6T-710/
BUSHING, Pedal Shaft...................... 005-645/2 ) 18
BUSHING, Pivot .. ... 017-155/2 CAP, Power Steering Pump. . ................. 019-720/11
BUSHING, Pivot .. .........oooiinnn.e. 002-145/24 CAP, Power Steering Pump. .................. 019-730/12
BUSHING, Pivot . ..., 017-145/16 CAP Radiator ..............coooiiii i, 007-105/7
BUSHING, SPring . . ......coovveinenannn.. 017-145/7 CAP Radiator ........... ..., 007-175/2
BUSHING, SPring . . ...oovveeie e eiaann 017-155/3 CAP Vacuum. ............ ... 025-410/4
BUSHING, Sway Bar. . ...................... 017-145/14 CAP, Valve Stem, Chrome. . . ................. 022-140/4
BUSHING, Sway Bar. . .............c.coovuv... 017-145/27 CAP, Valve Stem, Chrome. . .................. 022-140/14
BUSHING, Sway Bar. . ..............ccovunn.. 017-155/17 CAP, Washer Reservoir. . .................... 23D-210/12
BUTTON, Adjuster .............coviineunn.. IRS-710/6 CAP, WheelCenter . ........................ 022-140/8
BUTTON, Adjuster ......................... IRS-740/5 CAP, Wheel Center......... i 022-240/6
BUTTON, Rear View Mirror. .. ................ SRS-710/5 CAP, Wiper Arm Nut . .................... ... 23D-305/7
CAPACITOR, Ignition ... ....... ... .. ....... 008-1905/16
-C- CARGO ORGANIZER. .. ... .. i IRS/245
CPILLAR, . . IRS/225 CARPET, .. ... IRS/310
CABLE . ... . DRS-310/7 CARPET, Floor . ... IRS-310/1
CABLE . ... DRS-310/8 CARRIER AND BEARING, Planet Pinion. ... .... 41TE-AE-
CABLEKIT,IGNITION . ... ... .. i 008-1905/1 440/1
CABLE PACKAGE, Ignition. . ................. 008-1905/3 CARRIERKIT-CANOE . ...... ... ..o 001/230
CABLE, Antenna Extension . ................. 08A-310/15 CARRIERKIT-LUGGAGE. . ................. 001/272
CABLE,Drive . . ...t DRS-310/16 CARRIER KIT - SKI, HITCH MOUNT .. ......... 001/220
CABLE, GearshiftControl . . . ................. 31TH-1225/1 CARRIERKIT-VINYL . ... ...t 001/274
CABLE, GearshiftControl. . . ................. 41TE-AE- CARRIER KIT - WATER SPORTS ............. 001/232
1225/1 CARRIERKIT,Bike. .......... ... ... ... .... 001-210/1
CABLE, Ignition. .. ..........cvvieinennnn. 008-1905/2 CARRIERKIT, Bike. ...t 001-212/1
CABLE, Ignition. .. ............coiiiannn... 008-1905/4 CARRIERKIT,Bike......................... 001-214/1
CABLE, Ignition. . ... 008-1905/5 CARRIERKIT, Bike......................... 001-216/1
CABLE, ParkingBrake ...................... 004-142/9 CARRIERKIT,Canoe . ................o.ouus 001-230/1
CABLE, Parking Brake ...................... 004-147/1 CARRIERKIT, Luggage ..................... 001-272/1
CABLE, ParkingBrake ...................... 004-147/2 CARRIERKIT, Luggage ..................... 001-274/1
CABLE, ParkingBrake ...................... 004-147/3 CARRIERKIT, Ski-4 Pair. ................... 001-220/1
CABLE, ParkingBrake . ..................... 004-147/4 CARRIER KIT, Water Sports. . .. .............. 001-232/1
CABLE,Recliner. . .........c.ouiiuiiinann. IRS-815/8 CARRIER, Balance Shaft .................... 2.4L-620/2
CABLE,Recliner.............. ..., IRS-820/3 CARRIER, Instrument Panel. ................. 08A-105/23
CABLE,Recliner............coooiuiiiinn. IRS-825/7 CARRIER, Planetary Pinion .. ................ 31TH-445/7
CABLE, Recliner. . ..., IRS-830/13 CARRIER, Planetary Pinion . ................. 31TH-460/4
CABLE, Sliding Door Release. . ............... DRS-310/6 CARRIER, Planetary Pinion . ................. 41TE-AE-
CABLE, Speed Control . . .................... 014-1010/3 440/55
CABLE, Throttle Control . .. .................. 014-740/2 CASE, Differential . . ........................ 41TE-AE-
CABLE, Throttle Control . .................... 014-760/2 820/5
CABLE, Trans Kickdown . . . .................. 014-740/7 CASE, EXTENSION AND RETAINER, . . . ....... 31TH/215
CABLES, PARKING BRAKE, ................. 004/147 CASE, EXTENSION AND SOLENOID, . . . ....... 41TE-AE/240
CALIPER, Disc Brake . ...................... 005-220/5 CASE, Transaxle . . . .. ..ovoviieeenanan.n. 31TH-820/3
CALIPER, DiscBrake . ..............coovn.. 005-155/10 CASE, Transaxl€ . . . oo A1TE-AE-
CAM MAGNET, Target . ..................... 008-605/2 240/3
CAM MAGNET, Target . .......... ... 2.4L-510/17 AR
CAMSHAFT & VALVES, 3.3L [EGA], [EGM]. . . ... 3.3L6T/510 CASE, Transaxle Rear . ...............ooenn 41TE2'2§/29
CAMSHAFT AND VALVES 24L [EDZ].......... 2.4L/510 CASE. T . 31TH-215/40
CAMSHAFT AND VALVES 3.8L EGH ENGINE,...  3.8L/510 o TANSMISSION . ... e X
CAMSHAFT, Engine 3.8L-510/18 CHAIN PACKAGE, Timing. . . ... ... oot 3.8L-610/3
CAMSHAFT, ENGING - oo 3.3L6T-510/ CHAIN PACKAGE, Timing. . . ................. 3.3L6T-610/3
TSy ’ 16 CHAIN,Balance .............. i, 2.4L-620/1
CAMSHAFT, Exhaust .. ..................... 24051006 | SHANGER/CD...o 001-110/2
CAMSHAET Intak 5 AL-510/5 CHANGER,CD. ... .. e 08A-305/5
P IMEAKE. e AL CHANNEL, Instrument Panel Top Cover. . . ... ... 08A-105/2
CANISTER, Vapor. . ... 025-310/1 i _
CHECK BALL, Dia-.187 ........ ... .. ....... 31TH-435/2
CANISTER, VapOr. . ..o ovveeee e 025-310/11 o )
CHECK BALL, Dia-.187 . ....... ..., 31TH-415/12
CAP NUT, Antenna, Black. . .................. 08A-310/19 ~
CHECK VALVE,Washer . .................... 23D-210/20
CAP,A/ICChargeValve. . .................... 024-210/16 )
CHECK, FrontDoor. . . ....... .. ... DRS-180/36
CAP, A/ICCheck Valve. .. .................... 024-220/5 ~
CHOKE, Speaker . ..., DRS-190/7
CAP, Alternator Pulley. . . .................... 008-215/8 B
h CHOKE, Speaker . ..........ciiiiiiinnnn.. 08A-310/13
CAP, Assist Handle Screw Cover .............. IRS-215/4 ~
CIRCLIP, HalfShaft. ........................ 002-245/2
CAP Bleeder. .. ... 005-220/9 CLAMP 014-810/9
CAP Bleeder. . ... 005-155/20 CLAMP .. oo 014-830/10
CAPLBlRURI. ..o ovcen 00521018 | Cawp 1111 2anaosian
CAP, CoolantReserve Tank .. ................ 007-330/5 CLAMP, Exhaust . . . ... 011-110/6
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CLAMP, HOSE, Open Dia = M15.0 Thk=.88. . ... 025-310/15 CLIP, Tube . ... o 005-565/21
CLAMP, HeaterHose . ...................... 024-205/7 CLIP, VaporLine ........ ... ..., 014-310/2
CLAMP, HeaterHose ....................... 2.41-910/3 CLIP, VaporLine ......... ..., 014-310/6
CLAMP, Hose ............. .. ... 007-330/7 CLIP, WasherHose ........................ 23D-210/9
CLAMP, HOSE . ... 014-210/4 CLIP, WasherHose ........................ 23D-210/24
CLAMP, Hose, Snap Type . .. ......coovvn... 025-310/7 CLIP, Washer Hose And Wiring . .. ............ 23D-210/19
CLAMP, Hose, Snap Type . . ..« oo i i 025-310/17 CLIPBWINNG . . oot 008-1605/3
CLAMP, Hose, Snap Type . ... ..o ovvvvvnennnn 025-310/18 CLOCKSPRING. .. ..ot 008-805/4
CLAMP, Oil Cooler Tube . . . .................. 007-630/4 CLOCKSPRING. .. ... e 019-145/12
CLAMP, Power SteeringHose. . ............... 019-720/7 CLOCKSPRING. . ... e 019-245/17
CLAMP, StabilizerBarto Sill . . ................ 002-145/31 CLUSTER, Instrument Panel................. 08A-205/1
CLAMP, Supply Hose, 26 mm Diameter . ... ... .. 024-205/16 CLUSTER--INSTRUMENT PANEL . ........... 08A/205
CLIP 005-645/8 CLUTCH OVERHAUL KIT, A/C Compressor-. . . .. 024-410/7
CLIP SRS-520/7 CLUTCH OVERHAUL KIT, A/C Compressor-. . . . . 024-410/12
CLIP 005-210/12 CLUTCH OVERHAUL KIT, A/C Compressor. .. . . 024-410/20
CLIP 005-431/13 CLUTCH, FRONT, . ... oo 31TH/435
CLIP e 007-175/12 CLUTCH, INPUT SHAFT, ................... 41TE-AE/425
CLIP 007-330/10 CLUTCH, REAR AND INPUT SHAFT,. . ........ 31TH/415
CLIP DRS-180/37 COIL, Ignition. . ... ... o 008-1905/8
CLIP SRS-915/29 COIL, Ignition. . .. oot 008-1905/18
CLIP, A/C LiquidLine. . .......... ... ... ..... 024-220/17 COIL, Stator, A/IC Compressor Clutch . . ........ 024-410/8
CLIP, A/IC SuctionLine ...................... 024-210/22 COIL, Stator, A/IC Compressor Clutch. .. ....... 024-410/14
CLIP,AIrDUCt . ..o 024-610/11 COLLAR, Structural, Oil Pan To Transmission. . . . 009-140/23
CLIP, B-Pillar Applique, .53 Diameter . .......... ERS-210/8 COLLAR, Structural, Oil Pan To Transmission. . . . 31TH-210/16
CLIP, B-Pillar Applique, .53 Diameter . .......... ERS-220/14 COLUMN, STEERING UPPER AND LOWER, ... 019/245
CLIPR, Bezel ... 008-815/6 COLUMN, Steering, Tilt. .. .................. 019-245/1
CLIP,Bracket. ..., 019-720/3 COLUMN, steering,nontilt .................. 019-245/2
CLIP, Bracket. . ...... ..o 019-730/5 COMPACT DISC, Navigation. .. .............. 001-130/2
CLIP, Bracketand Fuel Tube . .. ............... 005-569/2 COMPRESSORNDMOUNTINBRACKETRHALENGINES 024/410
CLIPBrake . ......cooiii i 005-561/15 COMPRESSOR, Air Conditioning . ... ......... 024-410/4
CLIP, Brake Caliper. . ........ ... 005-155/12 COMPRESSOR, Air Conditioning .. ........... 024-410/10
CLIP, Brake Tube Sensor. . ................... 005-565/4 CONDENSER, Air Conditioning. . .. ........... 024-220/9
CLIP, Brake Tube Sensor. . . .................. 005-565/10 CONDENSER, Air Conditioning. ... ........... 024-210/14
CLIP,Brake Tube Sensor. . . .................. 005-565/17 CONNECTOR KIT, Transmission Oil Cooler Line . 007-630/5
CLIRCable......... ... i 014-740/3 CONNECTOR, "Y" Reserve Tank .. ........... 025-490/11
CLIRCable ......... .o 014-760/7 CONNECTOR, 7Way ..., 001-295/6
CLIRCable........... ... i 014-1110/5 CONNECTOR, Heater Return Hose . .......... 024-205/17
CLIP, CableRouting .. .......... ..., DRS-310/9 CONNECTOR, Manifold Vacuum ............. 2.4L-810/16
CLIP, Cableto Servo Attach . ................. 014-1010/6 CONNECTOR, Manifold Vacuum . ............ 2.41-810/17
CLIP, Coolant Reserve Bottle to Battery Tray . . . .. 007-330/8 CONNECTOR, Oil CoolerHose. ... ........... 31TH-210/12
CLIP, CoolerLine. . ..., 019-730/8 CONNECTOR, Oil CoolerHose. .. ............ 31TH-210/14
CLIP, Cylinder Retainer. .. ................... 23D-105/33 CONNECTOR, Oil CoolerHose. . ............. 41TE-AE-
CLIP, Floor Pan CoverButton .. ............... 008-1505/4 240/10
CLIP, Fuel Injector. . .................. ... .. 014-440/3 CONNECTOR, Oil Filter Adapter. ............. 2.4L-710/13
CLIP, Fuel Injector. . ........................ 014-460/4 CONNECTOR, Oil Filter Adapter. ............. 3.8L-710/22
CLIP, Headliner Mounting .. .................. IRS-110/16 CONNECTOR, Oil Filter Adapter. ............. 3.3L6T-710/
CLIP, Heat Shield .......................... 011-210/5 24
CLIP, InstrumentPanel ...................... 08A-105/55 ; _
CLIP, Instrument Panel, End Caps Attaching | . 08A105/46 | CONNEGTOR. Washer HoselIn e .- 23051010
CLIPLatch ... 23D-105/17 CONNECTOR, Water Outlet . . ............... 007-105/11
CLIP, Latch B DRS-310/46 CONNECTOR, W“.Ing ...................... 008-1605/4
CLIR Latch Link. . ... DRS-180/29 CONNECTOR, WIring . . ...« 08A-410/28
CLIP, Latch Link. . ... DRS-310/35 CONSOLE - CENTER . . .« oo i, 001/810
CLIP Molding ..........oovvvvvnniiinnnnn, 08A-105/3 CONSOLE, Center. .. ...................... 001-140/3
CLIP, Molding ... IRS-210/4 CONSOLE, CeNter. . . ........oouueenen... 001-810/1
CLIPMolding ......................o.on. IRS-215/6 CONSOLE, FIOOT . .+ oo 001-810/2
CLIP Molding ................covvvvvinnnns IRS-220/4 CONSOLE, FIOOF . . . ..o 08A-410/9
CLIP Molding ...................ooiiin, IRS-230/8 CONSOLE, InstrumentPanel ................ 08A-410/1
CLIP Molding ... IRS-215/11 CONSOLE, Overhead . ... .................. 001-140/8
CLIPMolding ... ..o IRS-220/10 CONSOLE, Overhead . ..................... 001-142/7
CL|P, Moldlng, M8.3x15.20x0.50. .. ............ IRS-420/5 CONSOLE, Overhead . ... ..., 08A-315/9
CLIP Moulding .. ... IRS-420/6 CONSOLES FLOOR AND INSTRUMENT PANEL, ~ 08A/410
CLIP, MOUntlng ............................ 008-405/4 CONSOLES-OVERHEAD, . . ..o oo 08A/405
CLIP, Outside Door Handle . ... ................ DRS-180/15 CONTROL UNIT, Anti-Lock Brake . ............ 005-431/2
CLIP, Prop Rod ........ ... ... ... ... ... SRS-520/3 CONTROL, A/ICAnd Heater ................. 024-310/1
CLIP Push, .164-7.5...............ooeen 08A-105/63 CONTROL, A/C And Heater ................. 024-310/6
CLIP, Quarter Panel. ........................ IRS-220/9 CONTROL, A/C And Heater ................. 08A-105/13
CLIP, Quarter Panel. .................oceven IRS-230/7 CONTROL, EleCtronic . . .. .................. 005-650/2
CLIP, Radiator Fan Shroud .................... 007-105/18 CONTROLLER, Vehicle Navigation. . . ... ...... 001-130/11
CLIP, Rad!ator FanShroud ................... 007-175/23 CONTROLS, A/C AND HEATER, .. ........... 024/310
CLIP, Radiator Hose ...............oovvneen 007-105/5 CONTROLS, GEARSHIFT, COLUMN SHAFT, ...  41TE-AE/
CLIP, Retainer . ............................ 008-505/5 1295
CrD RetaIer e 23D-105/20 CONTROLS, GEARSHIFT, COLUMN SHIFT, ...  31TH/1225

yROOFRAI . IRS-110/17 CONVERTER PACKAGE, T 31TH-120/2
CLIP, Side MoIding .. .........c.oovvununin.. IRS-210/5 P JOrQUE
CLIP' Side Moldin IRS-1010/2 CONVERTER PACKAGE, Torque . ............ 2.4L-410/16

) T S R CONVERTER PACKAGE, Torque 3.8L-410/17
CLIRTailLamp . ... 008-1110/3 ! QUE .. ’
CLIP. TUDE . ... oo 005-561/7 CONVERTER PACKAGE, Torque . ............ 3.3L6T-410/
CLIP,TUDE . .o oot e e 005-569/1 18
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CONVERTER PACKAGE, Torque. .............

CONVERTER, Catalytic
COOLANT RESERVE TANK,
COOLER, Engine Oil
COOLER, Engine Oil

COOLER,Qil. .. .......
CORD, Engine Block Heater
CORD, Engine Block Heater
CORD, Engine Block Heater
CORD, Engine Block Heater
CORD, Engine Block Heater
CORD, Engine Block Heater
CORD, Engine Block Heater

CORE, Heater.........
CORE, Heater. . .......
CORE, Heater.........
CORE, Heater.........
COUNTER WEIGHT, Governor
COUPLING, Steering

COVER PACKAGE, Engine Timing. . .. .........
COVER PACKAGE, Engine Timing. . ...........
COVER PACKAGE, Engine Timing. . .. .........
COVER PACKAGE, Engine Timing. . .. .........
COVER PACKAGE, Engine Timing. . . ..........

COVER, Accelerator Pedal Base
COVER, Accumulator

COVER, Air Bag Module
COVER, Balance Shaft Carrier
COVER, Balance Shaft Gear
COVER, Battery .......
COVER, Center Distribution
COVER, Center Distribution
COVER, Control Unit
COVER, Cylinder Head
COVER, Cylinder Head, Left
COVER, Cylinder Head, Left
COVER, Cylinder Head, Right
COVER, Cylinder Head, Right

COVER, EGR Port

COVER, Engine Oil Pump
COVER, Engine Oil Pump

COVER, Front Power Seat Adjuster . .. .........
COVER, Front Power Seat Adjuster . ...........

COVER, Front Seat Back
COVER, Front Seat Back
COVER, Front Seat Cushion
COVER, Front Seat Cushion
COVER, Front Seat Riser
COVER, Glove Box Lamp Hole
COVER, Heater Core Tubes
COVER, Heater Core Tubes
COVER, Heater Core Tubes
COVER, Instrument Panel

COVER, Instrument Panel Brace ..............
COVER, Instrument PanelBrace ..............
COVER, Instrument Panel Opening . .. .........

COVER, Instrument Panel, Steering Column Opening
COVER, Intake Manifold

COVER, Jack .........
COVER, Lamp Opening
COVER, Mirror . .......
COVER, Oil Pump Back

COVER, Power Distribution Center. . ...........
COVER, Power Distribution Center. . ...........

COVER, Quarter Trim Opening
COVER, RISER. .. .....
COVER, Radio Opening
COVER, Rear Floor Escutcheon
COVER, Rear Floor Escutcheon
COVER, Rear Seat Bracket

41TE-AE-
120/2
011-110/1
007/330
3.8L-710/19
3.3L6T-710/
21
007-630/1
008-1205/4
008-1210/4
2.4L-320/3
3.8L-320/3
2.41-310/15
3.3L6T-320/3
3.3L6T-310/
13
024-150/5
024-120/14
024-130/14
024-140/14
31TH-620/9
019-245/8
008-215/4
3.8L-610/1
3.8L-710/21
3.3L6T-610/1
3.3L6T-710/
23
014-1110/4
41TE-AE-
725/5
019-145/5
2.41-620/3
2.41.-620/8
008-1005/12
024-620/9
024-120/24
001-130/5
2.41-210/3
3.8L-210/3
3.3L6T-210/3
3.8L-210/2
3.3L6T-210/2
025-260/10
3.8L-710/14
3.3L6T-710/
15
IRS-540/8
IRS-540/12
IRS-525/5
IRS-530/4
IRS-525/3
IRS-530/2
IRS-535/14
08A-105/34
024-120/17
024-130/16
024-140/16
08A-105/1
08A-105/49
08A-105/67
08A-105/19
08A-105/25
3.3L6T-810/
11
IRS-240/9
IRS-1010/14
DRS-510/7
2.41-710/19
008-505/2
008-1305/3
IRS-240/8
IRS-830/17
08A-310/14
IRS-810/4
IRS-810/5
IRS-825/8

COVER, Rear Seat Bracket
COVER, Rear Seat Cushion
COVER, Rear Seat Cushion
COVER, Rear Seat Cushion
COVER, Rear Seat Cushion
COVER, Rear Seat Cushion
COVER, Rear View Mirror Wire
COVER, Recliner Seat
COVER, Recliner Seat
COVER, Recliner Seat
COVER, Recliner Seat
COVER, Recliner Seat
COVER, Recliner Seat
COVER, Recliner Seat
COVER, Recliner Seat
COVER, Recliner Seat
COVER, Seat .......
COVER, Seat .......
COVER, Seat .......
COVER, Seat Back
COVER, Seat Back
COVER, Seat Back
COVER, Seat Back
COVER, Seat Back
COVER, Seat Back
COVER, Seat Back
COVER, Seat Belt Retractor

COVER, Seat Riser, Two Passenger. ...........

COVER, Sliding Door Hinge
COVER, Sliding Door Track
COVER, Sliding Door Track
COVER, Sliding Door Track
COVER, Speaker Opening
COVER, Steering Column Yoke
COVER, Steering Wheel

COVER, Steering Wheel, Without Speed Control. .

COVER, Timing Belt
COVER, Timing Belt
COVER, Timing Belt
COVER, Transaxle Converter

COVER, Transaxle Rear
COVER, Transaxle Rear

COVER, Transmission Dust
COVER, Wheel, 15"
COVER, Wheel, 16"
COVER, Wiper Arm
COVER, Wiring Protector
COVER, Wiring Protector

COVERS AND CAPS, WHEELS, ..............

COWL AND DASH PANEL,
COWL PANEL AND SILENCER,

CRANKCASE VENTILATION 2.4L [EDZ] .. ......
CRANKCASEVENTILATION3.3LEGA-EGMENGINE, 3.3L6T/910
CRANKCASE VENTILATION 3.8L [EGH]. . ......

CRANKSHAFT
CRANKSHAFT
CRANKSHAFT

CRANKSHAFT AND PISTONS 2.4L[EDZ] ... ... ..
CRANKSHAFT AND PISTONS 3.3L [EGA],[EGM].

CRANKSHAFT AND PISTONS 3.8L EGH ENGINE,
CROSSMEMBER, Floor Pan
CROSSMEMBER, Floor Pan
CROSSMEMBER, Floor Pan
CROSSMEMBER, Floor Pan
CROSSMEMBER, Floor Pan

CROSSMEMBER, Front Stowage Box . .........

CROSSMEMBER, Fuel Tank
CROSSMEMBER, Radiator
CROSSMEMBER, Radiator
CROSSOVER, Exhaust Manifold
CROSSOVER, Exhaust Manifold

CUP HOLDER, Rear Seat
CUP, Differential Side Bearing
CUP, Differential Side Bearing

IRS-815/19
IRS-620/2
IRS-625/2
IRS-640/19
IRS-640/20
IRS-640/23
SRS-710/10
IRS-815/1
IRS-815/3
IRS-825/1
IRS-825/3
IRS-830/4
IRS-830/5
IRS-830/6
IRS-830/7
IRS-820/12
IRS-510/2
IRS-515/2
IRS-520/2
IRS-510/4
IRS-515/4
IRS-520/4
IRS-620/4
IRS-625/4
IRS-640/15
IRS-640/16
IRS-750/5
IRS-815/22
DRS-310/14
SRS-1010/5
SRS-815/11
SRS-915/16
08A-310/10
019-245/28
019-245/3
019-145/13
2.4L-610/1
2.41-610/2
2.4L-610/4
41TE-AE-
220/13
31TH-215/32
41TE-AE-
240/6
31TH-210/10
022-240/1
022-240/2
23D-205/3
008-1505/2
008-1505/3
022/240
SRS/610
IRS/210
2.41/910

3.8L/910
2.4L-410/10
3.8L-410/12
3.3L6T-410/
12
2.41/410
3.3L6T/410
3.8L/410
SRS-210/9
013-120/11
013-120/12
013-120/14
013-120/15
IRS-535/18
013-120/13
013-110/6
013-110/9
3.8L-810/19
3.3L6T-810/
15
IRS-830/20
31TH-215/6
31TH-820/12
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CUP, Differential Side Bearing. . ............... 41TE-AE- DOORPANEL-FRONT, ..........coivin.. IRS/410
240/34 DOOR PANEL - REAR SLIDING, ............. IRS/420
CUP, Differential Side Bearing. . ............... 41TE-AE- DOOR, FRONT,Glass, Regulators and Speakers . DRS/190
820/16 DOOR, FRONT,Shell, Hinges and Handles. . . . .. DRS/180
CUP, DOOI PUIL. - v oo IRS-410/10 DOOR, Filter Access, A/C and Heater Unit .. . . .. 024-120/4
CUP.DOOI PUIL. .« v oo oo IRS-420/17 DOOR, F!Iter Access, A/C and Heater Unit...... 024-130/4
CUP, Parking Brake Sprag . .................. 41TE-AE- 8885 E"ter Access, A/C and Heater Unit . . . ... gz;slfgg}l
24005 JFront ..o -
DOOR, FuelFill ... ... SRS-915/26
gﬂg:gtggg R IRS-820/24 DOOR, GLASS AND HARDWARE . . . .. ....... DRS/310
,Instrument Panel. . ............. 08A-105/39 DOOR. Glove Box 08A-105/32
gﬂgmgm gggg EE“%E """""""""" :Sggigﬁg DOOR, Instrument Panel Console. .. .......... 08A-410/27
P T T e ] DOOR,Panel.............ccouiiiiiiiin.. 001-140/5
CUSHION, FrontSeat....................... IRS-510/1 DOOR’ Sliding DRS-310/1
CoaroNy Front Seal. . .. RS o DOWEL, Block To Clutch Housing. . ... ... ..... 2.41-310/6
CUSHION’ Front Seat . . .ot IRS-525/1 DOWEL, Block To Clutch Housing. ... ......... 3.8L-310/10
CUSHION’ Front Seat . . ...l IRS-530/1 DOWEL, Block To Clutch Housing. ... ......... 31TH-210/11
CUSHION. Headphone . . . o ) DOWEL, Block To Clutch Housing. .. .......... 3.3L6T-310/
,Headphone...................... 001-142/4 10
CUSHION, Quad Seat .. .11\ 1] |RSez0n | DOWEL Block To CylinderHead............. 241310
CUSHION‘ Quad S€at. . ..o IRS-625/1 DOWEL, Block To Cylinder Head. . ............ 3.8L-310/3
CUSH'ON: QuadSeat. ........couuuuuunnnn.. IRS-630/1 DOWEL, Block To Cyllnder Head.............. 3.3L6T-310/3
CUSHION Quad Seat. . o, IRS-635/1 DOWEL, Crankshaft Sprocket ................ 3.8L-610/9
CUSHION: Rear Seat, Three Passenger ........ IRS-640/5 DOWEL, Crankshaﬁ Sprocket ................ 3.3L6T-610/9
CUSHION, Rear Seat, Three Passenger . ....... IRS-640/9 DOWEL, Engine Block To Bedplate. . .......... 2.41-310/7
CUSHION, Rear Seat, Two Passenger.......... IRS-610/1 DOWEL, MBX14. . ... 3.8L-610/6
CUSHION, Rear Seat, Two Passenger. ... . ... ... . IRS-615/1 DOWEL, MEX14. . ........ovviiie 3.3L6T-610/6
CUSHION, Sway EMinator . .. ............... 002-145/32 nggt' mgﬁg --------------------------- gﬂ:;igg 1
CYLINDER BLOCK 24L[EDZ]. ............... 2.41/310 y Tt -
CYLINDER BLOCK 3.3L [EGAL[EGM]. . . ....... 3.3L6T/310 DRAINCOCK, Radiator . .................... 007-105/6
CYLINDER BLOCK 3.8L [EGH] ............... 3.8L/310 DRA|NCOCK, Radiator . .................... 007-175/3
CYLINDER HEAD 2.4L[EDZ]. . ... ... 2.4L/210 BQQWEE’ gupﬂolgef ----------------------- :Eg‘gigﬁg
CYLINDER HEAD 3.3L [EGA][EGM] . .......... 3.3L6T/210 » QUPNOIOET. e -
CYLINDER HEAD 3.8L EGH ENGINE,. . . ... .. ... 3.8L/210 DRAWER, Cupholder. ...................... IRS-815/26
CYL'NDER, DOOr LOCK .+ v oo 23D-105/9 DRAWER, Fr(_)nt Seat Storage ................ IRS-535/20
CYLINDER, Glove BOX LOCK . « o oo o, 001-810/10 DR'ER, ReCe!Ver .......................... 024-210/12
CYLINDER, Glove Box LOCK . . . . ..o ... 23D-105/38 DRIER, Receiver ......................o.t. 024-220/22
CYLINDER, IgNition LOCK .« «« v v vveeeeana 23D-105/3 BE:&E Eggg Sl Engine I 88%228
CYLINDER, Wheel ... 005-21072 DRUM, Automatic Transmission. .. ............ 31TH-460/6
-D- DRUM,Brake........... ... 005-210/21
DPILLAR, . ..\t IRS/230 DUCT, Aux A/C And Heater.................. 024-620/4
DAM, Differential Extension Oil . . .. ............ 31TH-215/28 DUCT, Defroster. .......................... 024-610/2
DAM, Differential Extension Oil . . .. ............ 41TE-AE- ng E:ggi B::g:gﬂggz -------------------- 832-23%
240/11 J DIHION e -
DAMPER, Crankshaft . . . . ..........ooovoi. 007-425/7 DUCT. Floor DIStribuion ... 024-620/3
DAMPER, Crankshaft ... 38Lal0ns DUCT, Heater Distribution . . . .. .............. 024-620/5
P ’ 15 DUCT, Instrument Panel Demister. . ........... 024-610/1
) ) . DUCT, Instrument Panel Door Extension. .. ... .. 024-610/5
DAMPER, Engine Vibration. .................. 007-404/1 DUCT, Instrument Panel Door Extension. . . . . ... 024-610/10
DAMPER, Englne Vibration. . ................. 2.41-610/12 DUCTS AND OUTLETS. FRONT. . .. ... .. 024/610
DAMPER, Steering Wheel ................... 019-145/10 DUCTS AND OUTLETS, REAR ' 024/620
DAMPER, SteeringWheel ................... 019-245/31 ’ oot
DAMPER, Strut . . ... oovo i 002-145/1 -E-
DECAL, A/C System Specification ............. 013-260/15 EGR SYSTEM 24L[EDZ]. ... ..ovvereen... 025/240
DETENT, Valve Body. ...................ooes 31TH-715/8 EGR SYSTEM 3.3L-3.8L [EGA],[EGH].[EGM]....  025/260
DETENT, Valve Body. . ...................... 41TE-AE- ELEMENT, Air Cleaner ..................... 014-810/2
715/19 ELEMENT, AirCleaner . .............cou... 014-830/2
DIFFERENTIAL, ........... .. ... 31TH/820 EMBLEM ... .. 3.8L-810/13
DIFFERENTIAL, . . ... s 41TE-AE/820 EMBLEM . ... 3.3L6T-810/3
DIFFERENTIAL, REAR-ALL WHEEL DRIVE, .... 003/115 EMISSION HARNESS, .. ... .. 025/410
DIFFERENTIAL, RearAxle. .................. 003-115/1 EMISSION LABELS, . ..ot 025/110
DIFFERENTIAL, Transaxle . . ................. 31TH-820/1 END CAP, InstrumentPanel. .. ............... 08A-105/45
DIFFERENTIAL, Transaxle . . ................. 41TE-AE- END CAP, Roof Rack Side Rail . .............. 001-292/3
820/1 END CAP, RunningBoard .. ................. 001-430/2
DISC,Clutch . ......... ... . i 31TH-415/18 END, TieRod........... .. ... . i, 019-321/6
DISC,Clutch . ........ i 41TE-AE- ENGINEMOUNTS2.4L{EDZ],4CylindeDOHC16VSMPI 009/140
425/10 ENGINE MOUNTS 3.3L-3.8L [EGA],[EGH],[EGM]  009/160
DISC, CIULCh -+ oo oo A1TE-AE- ENGINE MOUNTS POWER TRANSFER UNIT AWD, 009/170
425/14 ENGINEOILING 24L[EDZ] .. ............... 2.4L/710
DISC. Clutch A1TE-AE- ENGINE OILING 3.3L EGA-EGM ENGINE, . .... 3.3L6T/710
Ty 425/25 ENGINE OILING If.SL[EGkH] .. bl .............. 3.8L/710/
EQUALIZER, Parking Brake Cable ............ 004-147/7
DISC, Cluteh ... 41TE-AE- ESCUTCHEON, Seat Anchor . ............... IRS-245/1
440/44 ESCUTCHEON, Seat Anchor ................ IRS-810/1
DISC,Clutch . ... 41TE-AE- ESCUTCHEON, Seat Anchor ................ IRS-810/3
440/67 EVAPORATOR, Air Conditioning . . . ........... 024-150/4
DISC, DirectClutch. .. .......... ... .. ...... 31TH-435/7 EVAPORATOR, Air Conditioning . . ............ 024-120/10
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EVAPORATOR, Air Conditioning. . ............. 024-130/10 FOAM PAD, Fuel Door Blocker Link ............ SRS-915/30
EVAPORATOR, Air Conditioning. . . ............ 024-140/10 FRAME, FRONT,. . ... ... e 013/110
EXHAUST SYSTEM,. . . ... . it 011/110 FRAME, REAR,. . ... e 013/120
EXHAUSTER, Quarter Panel ................. SRS-910/5 FRAME, Seat Cushion, Three Passenger. . . .. ... IRS-825/14
EXTENDER, SeatBelt . ..................... IRS-710/8 FRAME, Windshield . ....................... SRS-810/8
EXTENSION PACKAGE, Transmission Rear . . . . . 31TH-215/44 FRAME, Windshield ........................ SRS-1110/2
EXTENSION, A/C Evaporator. . ............... 024-150/9 FRAME, Windshield Side .. .................. SRS-810/4
EXTENSION, Body Side Aperture ............. SRS-915/21 FRESHAIRDUCT ...... ... i 014/840
EXTENSION, Headlamp. .. .................. 008-1105/12 FRONT FENDER AND SHIELD,. . ............. SRS/410
EXTENSION, Liftgate Opening. .. ............. SRS-1310/7 FRONT SEAT - ATTACHING PARTS, ........... IRS/535
EXTENSION, RearRail ..................... 013-360/3 FRONT SEAT - ATTACHING PARTS, ........... IRS/540
EXTENSION, Tail Lamp Opening . . ............ SRS-915/19 FUEL LINES AND FILTER, . . . ... .. .. ... ... 014/310
EXTENSION, Tail Lamp Opening . ... .......... SRS-915/20 FUEL PUMP AND LEVEL UNIT,............... 014/510
EXTENSION, WheelHouse . ................. SRS-910/17 FUEL RAIL 24L EDZENGINE, ............... 014/440
EXTENSION, WheelHouse . ................. SRS-915/39 FUEL RAIL 3.3L-3.8L ENGINES,[EGA],[EGH],[EGM] 014/460
FUEL TANK FILLERTUBE, .................. 014/210
-F- FUSE CARTRIDGE, 30 Amp . ................ 008-505/14
FACE PLATE,Console .. ...............uu.. 08A-405/9 FUSE CARTRIDGE, 40 AMp . ................ 008-505/15
FACE PLATE,Console . ..................... 08A-410/25 FUSE, Mini, 10AMP,Red . . . .. ............... 008-505/10
FACE PLATE, Cupholder .................... IRS-610/14 FUSE, Mini, 15 AMP, LightBlue ............... 008-505/11
FACE PLATE, Cupholder . ................... IRS-615/14 FUSE, Mini, 20 AMP, Yellow . ................. 008-505/12
FACE PLATE, Cupholder . ................... IRS-815/27 FUSE, Mini, 25 Amp, Natural ................. 008-505/13
FAN MODULE, Radiator Cooling .............. 007-175/5
FAN MODULE, Radiator Cooling . ............. 007-105/12 -G-
FASCIA, FRONT,. . . ..o 013/260 GASKET .. 31TH-215/5
FASCIA, Front. . . ..o 013-260/2 GASKET ..ttt 31TH-215/33
FASCIA, Front, Primed . ... .................. 013-260/1 GASKET .. 31TH-215/38
FASCIA,REAR, ... .. 013/360 GASKET & ORINGKIT,A/ICLine.............. 024-210/6
FASCIA,Rear . ... 013-360/8 GASKET & ORING KIT, A/ICLine.............. 024-220/2
FASCIA, Rear, Primed ...................... 013-360/7 GASKET & ORING KIT, A/IC Line.............. 024-220/7
FASTENER. ... ... ... ... . 005-650/6 GASKET & ORING KIT, A/ICLine.............. 024-210/18
FASTENER. ... ... ... . 019-245/34 GASKET & O RINGKIT, A/IC Line.............. 024-220/16
FASTENER, Door TrimPanel .. ............... IRS-410/7 GASKET AND SEAL PACKAGE, Transaxle . .. ... 31TH-215/1
FASTENER, Door TrimPanel .. ............... 08A-105/10 GASKET PACKAGE, Engine. ................. 2.4L-210/1
FASTENER, Door TrimPanel ... .............. IRS-410/15 GASKET PACKAGE, Engine. . ................ 2.41-310/1
FASTENER, Door Trim Panel .. ............... IRS-420/10 GASKET PACKAGE, Engine Lower . ........... 3.8L-310/1
FASTENER, Door TrimPanel .. ............... IRS-420/16 GASKET PACKAGE, Engine Lower ............ 3.3L6T-310/1
FASTENER, Door Trim Panel .. ............... IRS-1010/13 GASKET PACKAGE, Engine OilPan ........... 3.8L-710/6
FASTENER, PushPin....................... IRS-220/8 GASKET PACKAGE, Engine OilPan ........... 3.3L6T-710/6
FASTENER, PushPin....................... IRS-230/6 GASKET PACKAGE, Engine Upper . ........... 2.41-210/2
FASTENER, Tail Lamp, .190-16 X .625.......... 008-1110/2 GASKET PACKAGE, Engine Upper . ........... 2.41-310/2
FASTENER, Trim Panel Attaching ............. IRS-220/7 GASKET PACKAGE, Engine Upper ............ 3.8L-210/1
FASTENER, Trim Panel Attaching ............. IRS-230/5 GASKET PACKAGE, Engine Upper . ........... 3.3L6T-210/1
FASTENER, Trim Panel Attaching ............. IRS-230/9 GASKET PACKAGE, Valve Body .............. 41TE-AE-
FASTENER, Trim Panel Attaching ............. IRS-220/11 715/1
FENDER PACKAGE, Front. .................. SRS-410/4 GASKET, Chain Case COVer. ................. 3.8L-610/13
E:IEIT.ES}l.Ic%WCer Lr)stxqment Panel .............. 824A-11§g//§13 GASKET, Chain Case Cover. ................. 3.3L6T-610/
abinAir. ... i -
’ 13
FILTERKIT, CabinAir. . ...... ... ..., 024-130/3 ;
’ A GASKET, Clutch Retainer .. .................. 41TE-AE-
FITER KT Fuele -+« -2 OIB108 | gaoker crossoner ine Lo 20010
FILTER PACKAGE, Transmission Oil ... 41TE;’?5E/'1 4, | GASKET, CrossoverPipe .................... 3.3L6T-810/
. . 16
FILTER, Engine Oil ...t 3.8L-710/1 GASKET, Cylinder Cover. . . .................. 3.8L-210/4
FILTER, Engine Oil ... ....... .. ... .. .. 2.4L-710/12 .
: : GASKET, Cylinder Cover. .. .................. 3.3L6T-210/4
FILTER, Engine Oil . . .. ... .. ... .. ... ... .. 3.3L6T-710/1 :
GASKET, CylinderHead . ... ................. 3.8L-210/8
FILTER, Fuel. . ... ... ... .. . i 014-310/4 .
GASKET, CylinderHead . .. .................. 2.41-210/10
FILTER,Fuel......... ... ... i 014-510/3 .
: GASKET, CylinderHead . .. .................. 3.3L6T-210/9
FILTER, Fuel Tank Air. ... ........ ... .. ..... 025-490/5 GASKET. Drain Plug 088-120/48
FILTER, Reverse And O/D Clutch. ............. 41TEA-:§5E/-48 GASKET, EGR Tube Fiange . . ..o 025-240/7
ASKET, EGR Tt Flange .................. 25-24
FILTER, Transmission GOvermor . . .............. 31TH62010 | GASKET EGR Tube Flans RPN
FILTER, Valve BOdy ........................ 31TH-715/17 A KET’ EGR Valve. . . ... oo 25-24
FITTING, Ball Joint, Zirc . . ... ............... 00214520 | SMSKET Cal Vot RO
FITTING, Engine Oil Cooler ................... 38L-710/23 | GASKET, EGRValVe........................ 025:260/8
FITTING, Englne QilCooler .................. 3.3L6T-710/ GASKET, Engine OilCooler . ..., 3.8L-710/20
FITTING. Red 31TH2260/7 GASKET, Engine Oil Cooler . ................. 3.3L6T-710/
educer. . ... -

' 22
FITTING, Y-Style..........ooovevvninnnn, 3.8L-810129 | GASKET, Exhaust Manifold. .................. 2.4L-810/2
FITTING, Y-Style. ... 3.3L6T-810/ | GASKET, Exhaust Manifold to Front Converter. ...  011-110/3

27 GASKET, Intake Manifold . ................... 2.41-810/1
FLANGE, Axle Output. ...................... 003-115/2 GASKET, Intake Manifold .................... 2.4L-810/5
Etﬁ“gg Brl\t/esthaft Yoke.. ...l 823-58@4 GASKET, Intake Manifold . ................... 3.8L-810/16

,OQUIput. ..o - GASKET, Intake Manifold . ................... 3.3L6T-810/
FLAP AND SPRING ASSEMBLY, Cupholder . .. .. IRS-820/27 14
FLOORPAN,. . . ... ... SRS/210 GASKET, Intake Plenum . . ................... 3.8L-810/2
FOAM BLOCKERKIT. . ... ... . ot 23D-205/16 ~ ; ~

] GASKET, Lock-up Solenoid. . ................. 31TH-715/22
FOAM PAD, Antirattle Rear Door Lock . ......... DRS-310/58 GASKET, Oil Filter Adapter ................... 3.8L-710/3
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GASKET, Oil Filter Adapter. . ................ 3.3L6T-710/3 GROMMET, Brake Booster Check Valve . . . ... .. 005-343/5
GASKET,QilPan. ................. ..., 2.4L-710/7 GROMMET, Floor Carpet. . . ................. IRS-310/4
GASKET, Oil Pump ReliefValve . .. ........... 2.4L-710/15 GROMMET,Glass . .......covviiiiiinnn.. 23D-305/8
GASKET, Rear Oil Seal Retainer ............. 3.8L-310/8 GROMMET, Hose to Reservoir . .............. 23D-210/21
GASKET, Rear Oil Seal Retainer ............. 3.3L6T-310/8 GROMMET, Lamp . ........ . it 008-1110/6
GASKET, Thermostat . . .................... 007-105/9 GROMMET, Master Cylinder Reservoir. . ....... 005-416/8
GASKET, Throttle Body. . .. ................. 014-660/5 GROMMET, Throttle Control Cable . ........... 014-740/1
GASKET, Throttle Body To Intake . . . .......... 014-640/5 GROMMET, Throttle Control Cable . ........... 014-760/1
GASKET, Transmission Oil Pump ............ 31TH-320/5 GROMMET, Throttle Control Cable . ........... 014-1110/2
GASKET, Transmission Oil Pump ............ 41TE-AE- GROMMET, Washer Reservoir . .............. 23D-210/15
320/6 GROMMET, Washer Reservoir ............... 23D-210/17
GASKET, Transmission Fluid Filter . . .......... 31TH-715/19 GUIDE PACKAGE, Parking Sprag Pawl. . ... . ... 41TE-AE-
GASKET, Transmission Solenoid . ............ 41TE-AE- 740/1
240/25 GUIDE, Balance ShaftChain. ................ 2.4L-620/11
GASKET, Valve COVEI . . . . oo oot 2.41-210/4 GUIDE, Front Seat Storage Drawer. . . . .. EEEEEE IRS-535/19
GASKET, WaterOutlet ... ..........ccouu... 007-175/19 GUIDE, Intake/Exhaust Valve, 7mm Oversize. . . . 2.4L-510/13
GEAR PACKAGE, Differential . . ... ........... 41TE-AE- GUIDE, Intake/Exhaust Valve, Standard Size . . . . 3.8L-510/24
820/22 GUIDE, Intake/Exhaust Valve, Standard Size . . . . 3.3L6T-510/
GEAR PACKAGE, Output And Transfer Shaft 31TH-425/22 ) 22
GEAR PACKAGE, Output And Transfer Shaft 31TH-460/16 GUIDE, Kickdown Servo .................... 31TH-725/3
GEAR PACKAGE, Output And Transfer Shaft 41TE-AE- -H-
415/39
AE. HANDLE . ... .. IRS-830/19
GEAR PACKAGE, Output And Transfer Shaft 41TE 425/38 HANDLE AND ACTUATOR, Rear Quarter Power .~ SRS-710/12
GEAR TRAIN 21TE-AE/440 HANDLE, Door Interior ..................... DRS-180/4
P - HANDLE, Door Interior ..................... DRS-180/5
GEAR,Annulus. .. ... ... .. 41TEA-2‘5/-53 HANDLE, DOOF INtETiOr ..o oo oo DRS-180/6
HANDLE, Door Interior . .................... DRS-180/7
GEAR, Balance Shaft . T 2.41L-620/12 HANDLE, DOOr INtEIiOr . .o v v vveeeeee e e DRS-180/8
GEAR, Balance Shaft Dr!ven ................ 2.41-620/7 HANDLE, DoOr INterior . ... .. DRS-180/9
GEAR, Balance ShaftDriver................. 2.41-620/6 HANDLE, DoOr INterior . ....ovvoeeeeeeen... DRS-180/10
SEQS' gamihﬁftf-t ------------------------- g'it_gigﬁs HANDLE, Front Door Exterior ................ DRS-180/13
srankshart. . ... 4L- HANDLE, Grab ............ ... ... ... ... IRS-215/3
GEAR, Crankshaft. ........................ 2.4L-620/19 HANDLE, Grab . ..o oot 08A-105/41
GEAR, Crankshaft. ........................ 3.8L-610/11 HANDLE, Grab, With Reading lamp . .......... IRS-110/14
GEAR, Crankshaft. ........................ 3.3L6T-610/ HANDLE, Grab, With Reading lamp . .......... 008-1115/18
11 HANDLE, LatchRelease . . .................. IRS-815/25
GEAR, Differential Drive . .. ................. 31TH-820/2 HANDLE, LatchRelease . . .................. IRS-825/19
GEAR, Differential Ring, 56 Teeth............. 41TE-AE- HANDLE, Liftgate. . .. ......... ...t IRS-1010/7
820/4 HANDLE, Liftgate. . ........................ SRS-1330/4
GEAR, Differential Ring, 59 Teeth. ... ......... 41TE-AE- HANDLE, Liftgate. . ........................ 008-1110/13
820/3 HANDLE, Lumbar ......................... IRS-540/2
GEAR, Differential Ring, 60 Teeth. ............ 41TE-AE- HANDLE, Parking Brake .................... 004-142/2
820/2 HANDLE, Parking Brake .................... 08A-105/17
GEAR, Differential Side. . ... .....ovoooooo 31TH-820/6 HANDLE, Recl!ner ......................... IRS-535/1
GEAR. Differential Side A1TE-AE- HANDLE, Recliner......................... IRS-820/19
P e 820/8 HANDLE, Seat Adjuster. . ................... IRS-535/3
HANDLE, SeatBack . ...................... IRS-525/9
GEAR, Front AnnulL!s ...................... 31TH-445/5 HANDLE, Seat Back . ... IRS-530/8
GEAR, Power Steering . .................... 019-321/1 HANDLE, Seat Back . .. .................... IRS-510/12
GEAR, RACK AND PINION AND ATTACHING PARTS 019/321 HANDLE. Seat Release IRS-820/14
CEAR. RearAmnulus ........o.ovveen S1TH-acor HANDLE, Seat Release. ....................  IRS-830/21
UM - HANDLE, Seat Riser . ...................... IRS-815/24
GEAR, SUN .. ... 41TE-AE- ' ;
' HANDLE, SeatRiser . ...................... IRS-825/18
440/42 HANDLE, Sliding Door Assist . ............... DRS-310/23
GEARS, FRONT ANNULUS AND SUN, . ....... 31TH/445 HANDLE, Sliding Door Exterior. . ............. DRS-310/44
GLASS , WINDSHIELD AND REAR QUARTERS, . SRS/710 HANDLE, Window Regulator. . ............... DRS-190/9
GLASS PACKAGE, Liftgate. ................. SRS-710/4 HANGER, Front Spring. .................... 017-145/3
GLASS, Fr_ont Door...........oooiiiiiit DRS-190/1 HANGER, Front Spring. . ................... 017-155/5
GLASS, Mirror Replacement. .. .............. DRS-510/2 HANGER, Leaf Spring. . .. .............o.un. 017-145/6
GLASS, Mirror Replacement. .. .............. DRS-510/4 HANGER, Leaf Spring. . .. .......c.ouuveinnn. 017-155/9
GLASS, Mirror Replacement. . ............... DRS-510/6 HARDWARE KIT, ACCESSOrY . ..o eveeennn 001-214/2
GLASS, Rear Quarter, Vented ............... SRS-710/3 HARDWARE KIT, ACCESSOIY . . ..o .. 001-216/2
GLASS, SlidingDoor. . ..................... DRS-310/41 HARDWARE KIT, ACCESSOIY . . .. vveeeen. .. 001-230/2
ggl\/LEENI(DDR,._ SRS 8%1%/165% HARDWARE KIT, ACCESSOTY . . ..o vvveeeennnn. 001-232/2
,ybemister. ... - HARDWARE KIT, Bike Carrier. . .............. 001-210/5
GRILLE, Demister. ........................ 024-610/8 HARDWARE KIT, Bike Carrier. . .............. 001-212/5
gs:llig gegyls;ter ......................... 8??—2153)3//53 HARDWARE KIT, Bike Carrier. . .............. 001-216/4
yRadiator .. ... o - HARNESS . .. ... 005-650/8
gsgmmg .............................. 23%—12%%//11% HARNESS ...ttt 008-1505/21
.............................. - HARNESS PACKAGE, Wiring . ... ............ 008-1505/24
GROMMET . ... e 23D-205/22 HARNESS PACKAGE, Wiring ... ............. 008-1505/25
gsgmmg ------------------------------ ngsl-]GllgézS?Z HARNESS, EGRSUPPIY e 025-240/5
------------------------------ - HARNESS, EGR Vacuum . .................. 025-260/3
GROMMET AND HOSE, Liftgate Washer. ... ... 23D-210/6 HARNESS, LDP Vacuum Source ............. 025-490/7
GROMMET AND SPACER, Auxiliary A/C and Heater 024-150/11 HARNESS, Leak Detection Pump............. 025-490/1
GROMMET, Air Cleaner Bracket.............. 014-810/6 HARNESS, Leak Detection Pump To Canister . .. 025-490/8
GROMMET, Air Cleaner Bracket. ............. 014-830/6 HARNESS, Proportional Purge Solenoid. . . . . . .. 025-410/1
GROMMET, Air Cleaner Bracket. ............. 025-310/4
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HARNESS, Vacuum Speed Control ............ 014-1010/4 HOSE,Heater........... ... ... 024-205/1
HEAD, Cylinder. . ........ ... .. ... .. 2.41.-210/9 HOSE,Heater............. ... ... ... ... ... 024-230/8
HEAD, Cylinder. . ......... ... ... ... ... ..... 3.8L-210/7 HOSE,Heater . .......... ... ... ... 024-230/9
HEAD, Cylinder. . ........ ... .. oo, 3.3L6T-210/7 HOSE,Heater. .. ........ ..., 024-150/17
HEADLINER . ............ .. ... ... ... ... ... IRS-110/1 HOSE, HeaterReturn . . .. ................... 024-205/5
HEADLINER ANDVISOR, . .................. IRS/110 HOSE, HeaterReturn . .. .................... 024-205/11
HEADPHONES, Wireless . . .................. 08A-315/11 HOSE, HeaterReturn . . . .. .................. 024-205/12
HEADPHONES, Wireless Infrared ... .......... 001-142/5 HOSE, Heater Supply . . .. ... ... ... . ... 024-205/13
HEADPHONES, Wireless Infrared . . ........... 001-140/13 HOSE, Heater, 5/8 Roll Stock . . ............... 024-230/14
HEADPHONES, Wireless Infrared .. ........... 08A-310/26 HOSE, Liftgate Washer, Interior Floor. . ......... 23D-305/9
HEADREST. .. ... IRS-525/6 HOSE, Oil CoolerOutlet . . ................... 024-205/8
HEADREST. .......... .. ... ... . . IRS-530/5 HOSE, Overflow, Roll Stock . ................. 007-330/6
HEADREST. . ..ottt IRS-815/11 HOSE, PCV Valve To intake Manifold . . ......... 2.41L-910/1
HEADREST, Front. . ........... ... ... ....... IRS-510/6 HOSE, PCV Valve To intake Manifold . . ......... 3.8L-910/2
HEADREST, Front. . .. ...... ... ... ... ...... IRS-515/6 HOSE, PCV Valve To intake Manifold . .. ........ 3.3L6T-910/2
HEADREST, Front. . . ......... ... ... oo, IRS-520/6 HOSE, Power Steering . .. ............cooov... 019-720/8
HEADREST,Rear.......................... IRS-610/5 HOSE, Power Steering Pressure .............. 019-720/1
HEADREST,Rear.............coiviiuunn... IRS-615/5 HOSE, Power Steering Pressure .............. 019-730/2
HEADREST,Rear. .......... ..., IRS-620/6 HOSE, Power Steering Reservoir. . ............ 019-730/10
HEADREST,Rear.......................... IRS-625/6 HOSE, Power Steering Return . ............... 019-720/4
HEADREST,Rear........... ... ..., IRS-630/4 HOSE, Power Steering Return . ............... 019-730/1
HEADREST,Rear. .......... .. ... ... IRS-635/4 HOSE, Radiator Inlet. . ...................... 007-175/17
HEADREST,Rear............ ... ... IRS-640/1 HOSE, Transmission Oil Cooler . .............. 007-630/2
HEADREST,Rear........... ..., IRS-640/7 HOSE, Transmission Oil Cooler .. ............. 007-630/3
HEADREST,Rear...........coovuvununen... IRS-640/12 HOSE, Vacuum, 1/8" 1.D. 50 FootRoll .......... 025-410/6
HEADREST,Rear........... ... oo, IRS-820/17 HOSE, Vapor CanisterLoad . .. ............... 025-310/14
HEAT SHIELDS, EXHAUST, . .. ............... 011/210 HOSE, Vapor Canister Pass Thru. . ............ 025-310/10
HEATER BLOCK [EDZ]. .. ... 2.4L/320 HOSE, Vapor Canister Purge ... .............. 025-310/16
HEATER BLOCK [EGALLEGM] ... ............. 3.3L6T/320 HOSE, Windshield Washer . .. ................ 23D-205/5
HEATER BLOCK[EGH] .. ..... ... .. ...t 3.8L/320 HOSE, Windshield Washer. .................. 23D-210/1
HEATER, Engine Block. . .................... 008-1205/3 HOSE, Windshield Washer . .................. 23D-210/3
HEATER, EngineBlock. ..................... 008-1210/3 HOSE, Windshield Washer . . ................. 23D-210/8
HEATER, Engine Block. . .................... 2.4L-320/1 HOSE, Windshield Washer. . ................. 23D-210/11
HEATER, EngineBlock. . .................... 3.8L-320/1 HOSES, POWER STEERING, 2.4L ENGINE, . ... 019/720
HEATER, EngineBlock. ..................... 2.4L-310/14 HOSES, POWER STEERING, 3.3L/3.8L ENGINE, 019/730
HEATER, Engine Block. . .................... 3.3L6T-320/1 HOUSING PACKAGE, Steering Column Lock .... 019-245/18
HEATER, EngineBlock. . .................... 3.3L6T-310/ HOUSING PACKAGE, Wiper Nosecone. . ....... 23D-205/24
12 HOUSING, A/ICLower. .........cvviinnnn. 024-150/2
HINGE PACKAGE, Hood . ............co.o... SRS-510/3 HOUSING, A/IC Upper. ...................... 024-150/1
HINGE, Front DOOF . . . .. vveeee e DRS-180/19 HOUSING, Airlnlet. . ....................... 024-120/1
HINGE, Front DOOF . . . . oo ot oo DRS-180/22 HOUSING, Airlnlet. . ................ ... . ... 024-130/1
HINGE, HOOd . .o\ o oo e e SRS-510/2 HOUSING, Airlnlet. .. ...................... 024-140/1
HINGE, Liftgate. . . ..., SRS-1310/2 HOUSING, Blower Motor. . ................... 024-120/2
HINGE, Sliding Door. . . ........ovviin. .. DRS-310/26 HOUSING, Blower Motor. . .. ................. 024-130/2
HINGE, Sliding Door Body Side . .............. DRS-310/4 HOUSING, Blower Motor. . ................... 024-140/2
HINGE, Sliding Door Body Side . .............. DRS-310/40 HOUSING,Bulb . ........ ... ... 08A-405/4
HOLDER, COIN « + v oot et e 08A-410/2 HOUSING, CupHolder . ..................... IRS-610/16
HOLDER, GroceryBag. . ............cooun... IRS-830/2 HOUSING, Cup Holder . ..................... IRS-615/16
HOLDER, Grocery Bag. . ..........c.ooouvun... IRS-825/21 HOUSING, CupHolder ...................... IRS-815/28
HOOD . . . . oo o SRS-510/1 HOUSING, Distribution . ..................... 024-120/12
HOOD AND HINGE, . ... oo SRS/510 HOUSING, Distribution . .. ................... 024-130/12
HOOD RELEASE AND RELATED PARTS,. . ..... SRS/520 HOUSING, Distribution .. .................... 024-140/12
HOOK, COat . ..o oo IRS-110/12 HOUSING, Fuel Filler . ...................... SRS-915/28
HOOK, TOW .« o o et oo e e e e e e 013-110/22 HOUSING, QilFill . .......... ... ... ... ... 003-115/9
HORN AND BRACKET,Dual ................. 008-905/1 HOUSING, Steering Column. ................. 008-805/3
HORN, . .« o v oo e e e 008/905 HOUSING, Steering Column. ................. 019-145/11
HOSE 1FT, Windshield Washer, 5/32" . ......... 23D-210/22 HOUSING, Steering Column. ................. 019-245/21
HOSE 1FT, Windshield Washer, 7/64" ... ....... 23D-210/23 HOUSING, Steering Column Lock ............. 019-245/19
HOSE AND CLAMP, Radiator Inlet. ... ......... 007-105/3 HOUSING, Steering Column Lock ............. 23D-105/44
HOSE AND CLAMP, Radiator Outlet ........... 007-105/4 HOUSING, Thermostat. . .................... 007-175/18
HOSE AND CLAMP, Radiator Outlet ........... 007-175/16 HOUSING, Wiper Nosecone. . ................ SRS-610/9
HOSE, Air Cleanerto T/Body . . . .............. 008-615/7 HUB AND BEARING, Brake . ................. 005-155/7
HOSE, Air Cleaner to T/Body ''''''''''''''''' 014-810/8 HUB AND BEARING, Brake .................. 002-145/15
HOSE, Air Cleanerto T/Body . .. .............. 014-830/7 HUB AND BEARING, Brake . ................. 005-210/27
HOSE, Brake. . .. .oooeee e 005-561/1 HUB AND BEARING, Brake .................. 005-220/10
HOSE, BraKe. . .« v oot oo e e 005-561/2 HUB AND GEAR, Second And Fourth Clutch. . . .. A41TE-AE-
HOSE,Brake. . ..., 005-565/1 440/65
HOSE,Brake. . ...........c.iiiiiinn.. 005-565/6 HUB AND SHAFT PACKAGE, Underdrive Clutch. . 41TE-AE-
HOSE, BraKe. . . .« e 005-565/13 425/7
HOSE, Brake Booster. ...................... 005-343/7 HUB AND SHAFT, Overdrive Clutch. . .. ........ 41TE-AE-
HOSE, Brake Booster Vacuum . ... ............ 005-343/6 425/22
HOSE, Canisterto VentValve. .. .............. 025-310/5 AE.
HOSE. Crankcase Vent. . ... ... ... 014-830/8 HUB PACKAGE, InputClutch .. ............... 41TE42§/38
HOSE, Crankcase Vent. . .. .................. 014-810/10
HOSE. Crankcase Vent. .. ................... 3.81-910/3 HUB PACKAGE, InputClutch .. ............... 41TE-AE-
HOSE, Crankcase Vent. ... .................. 3.3L6T-910/3 _ 425147
HOSE, DIaiN . . v veeeeee e e 007-175/11 HYDRAULIC CONTROLUNIT, Anti-Lock Brake System 005-431/1
HOSE, Fuel Filler Tube . ... .................. 014-210/2

November 2003



2002 CHRYSLER, DODGE MINIVAN (RS) Alphabetic
Page AL-12 PARTS CATALOG Index
| LABEL, Engine Identification................. 2.41-110/1
-1= LABEL, Engine Identification. . ............... 3.8L-110/1
I.D. LOCATION 24L[EDZ] .. ......cviin. 2.4L/110 LABEL, Engine Identification................. 3.3L6T-110/1
I.D. LOCATION 3.3L [EGA][EGM] . .. ..ovv.... 3.3L6T/110 LABEL, Equipmemt Identification . ............ SRS-510/10
|.D. LOCATION 3.8L EGH ENGINE, . ........... 3.8L/110 LABEL, Exhaust Gas Warning. ... ............ 011-110/8
INDICATOR, Engine Qil Level. . ............... 2.4L-710/6 LABEL, Front Door, INFINITY . ............... IRS-410/9
INDICATOR, Engine Oil Level. ... ............. 3.8L-710/8 LABEL, Fuel............ .. ... .. .. ........ 014-210/11
INDICATOR, Engine Oil Level. . ............... 3.3L6T-710/9 LABEL, General Information . ................ SRS-410/15
INDICATOR,PRNDL. .......... i 08A-205/4 LABEL, Power Liftgate. .. ................... SRS-1010/7
INDICATOR, Transmission Fluid Level .......... 31TH-210/4 LABEL, Power Liftgate. .. ................... SRS-1330/7
INDICATOR, Transmission Fluid Level .......... 41TE-AE- LABEL, Seat Attach. . . .................. ... IRS-825/16
220/5 LABEL, Tire Pressure . ..................... 022-140/9
INDICATOR, Valet Status . . .. .....oovveuuen... 001-910/6 LABEL, Unleaded Fuel Only ................. 014-210/10
INDICATOR, Valet Status . ... ........c..oo.... 001-914/3 LAMP, Cargo ..., 008-1115/8
INJECTOR, Fuel . . ... 014-440/5 LAMP,DOME . ..ot 008-1115/5
INJECTOR, FUEl . . .. oo 014-460/2 LAMP, DOOr ... 008-1115/14
INPUT SHAFT PACKAGE, Transaxle . .. ........ A41TE-AE- LAMP, FOg . ..o 008-1105/14
425/37 LAMP, Headlamp .. .......... .. ..., 008-1105/1
INPUT SHAFT, Transaxle . .. ................. 31TH-415/2 LAMP, Ignition .................cooooonn. 008-805/7
INSERT, Manual . ... ......oooovuunaaaoiin, 008-1605/13 LAMP, License Plate ....................... 008-1110/16
INSTALL KIT, Vehicle Navigation System . . . ... .. 001-130/3 LAMP, Liftgate Chmsl. . ..................... 008-1110/7
INSTALLATION KIT, Multimedia System . . . . . . . .. 001-140/17 LAMP, Liftgate Flood Lamp .................. 008-1115/11
INSTRUMENTPANEIPANEL--SILENCERS--COVERS, 08A/105 LAMP, Reading ........................... 008-1115/1
INSULATOR, EXhaUSt . . .+ o' v oo 011-110/7 LAMP, Tail StopTurn ....................... 008-1110/1
INTERLINER, Leaf Spring. . . -+ 017-155/4 LAMPS--CARGO-DOME-COURTESY-READING. ~ 008/1115
INTERLOCK, steering column ................ 019-245/10 LAMPS-FRONT ...........ovivniinnn 008/1105
ISOLATOR, Air Cleaner MountingLeg .......... 014-810/4 LAMPS-REAR .............oooiiiinnn, 008/1110
ISOLATOR, Air Cleaner MountingLeg .......... 014-830/3 LATCH KIT, Video Screen ................... 08A-315/4
ISOLATOR, Cradle .. .....voooeeen 013-110/12 LATCH, A!I‘ Cleaner.................oou... 014-810/5
ISOLATOR, Crossmember . .................. 007-175/4 LATCH, AirCleaner . ..., 014-830/5
ISOLATOR, Cylinder Head Cover, Grommet And Bolt 2.4L-210/6 LATCH, FrontDoor. .............eennnnnnn DRS-180/27
ISOLATOR, Cylinder Head Cover, Grommet And Bolt 3.3L6T-210/5 | LATCH, Glovebox.....................oe. 08A-105/35
ISOLATOR, Cylinder Head Cover, Grommet And Stud 2.4L-210/18 LATCH, Hood..........ovvvvvvvnnnn SRS-520/8
ISOLATOR, Hood Prop Rod ............. ... .. SRS-520/1 LATCH, Llftgate ........................... SRS-1320/1
ISOLATOR, Radiator . . . ..................... 007-105/1 LATCH, Seat ...t IRS-825/20
ISOLATOR, RAdiator . . . . ...\ ooeeeieeen... 007-175/6 LATCH, Sliding Door .............ccvvvennn. DRS-310/19
ISOLATOR, RAGIAON . .+ v v o eveeeeeeann s, 007-175/7 LATCH, Sliding Door Hold Open .............. DRS-310/3
ISOLATOR, SPIiNG - ... eeeeeen 002-145/2 LATCH, Storage Bin Lid....................... IRS-235/10
ISOLATOR, Spring ......................... 002-145/6 LATCH, Vent Window. ...................... SRS-710/14
ISOLATOR, SPFiNG . .+« eeei e 002-145/7 LEAK DETECTIONPUMP, .................. 025/490
ISOLATOR, Spring ......................... 017-145/10 LENS, Cargo Lamp ........................ 008-1115/9
ISOLATOR, SPFiNG . .. ..o 017-145/11 LENS, Diffuser. ...t 008-1115/3
ISOLATOR, Throttle Cable ................... 005-650/4 LENS, DomeLamp ...................unnn 008-1115/6
LENS,DoorLamp ... 008-1115/15
-J- LENS, Instrument Cluster ................... 08A-205/2
JACK STOWAGE, . .+« oo oo 022/340 LENS, LIFTGATE FLOOD LAMP. ... .......... 008-1115/12
JACK, SCISSOS . . . oo e e et 022-340/2 LENS, ReadingLamp ...................... 08A-405/3
JUMPER, Fuel Supply. . . ...oovoiiiian 014-310/3 LENS, ReadingLamp ...................... 008-1115/2
JUMPER, Fuel Supply. . ... .vooeeeeeneen. 014-310/9 LENS,w/GrabHandle ...................... IRS-110/15
JUNCTION BLOCK, Brake Tube. .............. 005-431/5 LENS, w/Grab Handle . ..................... 008-1115/19
LEVELUNITKIT, Fuel...................... 014-510/4
-K- LEVER . . .ottt 004-142/7
KEY, Blank. . . oo oo e e 23D-105/1 LEVER KIT, Rear Wheel Brake Adjust Pivot . . . .. 005-210/13
KEY, Crankshaft Sprocket. ................... 2.41-410/11 LEVER, Auto Trans Throttle Control ........... 014-740/8
KEY, Crankshaft Sprocket. ... ................ 2.41-610/14 LEVER, Front Door Cylinder ................. 23D-105/15
KEY, Crankshaft Sprocket. ................... 2.41-620/14 LEVER, Gearshift. . .................... ..., 019-245/4
A Y11= 23D-105/2 LEVER, Kickdown . . . .. e 31TH-520/6
KNOB . o oo IRS-540/4 LEVER, Liftgate Lock Cylinder. ............... 23D-105/30
KNOB .. o oo 008-815/15 LEVER, Manual Control. . .. ................. 31TH-210/3
KNOB AND ELEMENT, Cigar Lighter . . ......... 08A-105/31 LEVER, Manual Control. .................... 31TH-1225/3
KNOB AND LINK, Door Lock ................. DRS-310/47 LEVER, Manual Control. .................... 41TE-AE-
KNOB, A/C And Heater Control - Rotary. . ....... 024-310/3 1225/2
KNOB, A/C And Heater Control - Slide. . ........ 024-310/4 LEVER, Manual Control. . ................... 41TE-AE-
KNOB, DoorLock .......................... DRS-180/17 220/10
KNOB, Power Seat Switch ................... IRS-540/3 LEVER, ManualValve .. .................... 41TE-AE-
KNOB, Power Seat Switch . .................. 008-815/16 715/4
KNUCKLE, Front. . ... 005-155/6 LEVER, PARKING BRAKE, . .. ..o 004/142
KNUCKLE, Front...............oovvviiiinn 002-145/14 LEVER, Park Brake . . . .. ................... 004-142/1
-L- LEVER, ParkBrake . .. .................. ... 005-210/4
LABEL, AIrBAG. ... ...\ 08A10552 | LEVER pan Bk Adiustng e 20’
LABEL, AirBagWarning. .................... 008-405/17 LEVER Reverse Band. . . . .. .. ... 31TH-520/7
LABEL, Alrbag ............................. IRS-110/8 LEVER’ Slldlng Door . ... ..o DRS-310/34
LABEL, Authorized Software Update ........... 008-705/3 LEVER Sliding DoorLock Cyllnder """""" 23D-105/21
LABEL, Child Protection Lock. ... ............. SRS-710/2 LEVER. Tilt Column Release. . . . . . ... ... ... 019-245/7
LABEL, Child Protection Lock. ................ DRS-310/53 LICENéE PLATEKIT. . ... 013-260/24
tﬁgEt 888:% wgm:ﬂg -------------------- 8%'228;91’ . LID, Center Console Storage, Front. . ..........  001-810/3
LABEL. EMISSION. . . .« v oo 025-110/1 LID, Center Console Storage, Front. . .......... 08A-410/12
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LID, Center Console Storage, Front Inner........ 08A-410/14 MEDALLION, Grille . .. ....... ... 0o ERS-110/13
LID, Center Console Storage, Rear ............ 001-810/4 MEDALLION, Radiator Grill. ... ............... 008-1110/14
LID, Center Console Storage, Rear ............ 08A-410/13 MEDIA SYSTEM - REAR SEAT WITH [DVD] . . . .. 001/142
LIFTGATE . . .. e SRS-1310/1 MEDIA SYSTEM - REAR SEAT WITH [VCR]. . ... 001/140
LIFTGATE PANEL ATTACHING PARTS ......... SRS/1330 MEDIA SYSTEM, Monitor withDVD . ........... 001-142/1
LIFTGATE PANEL ATTACHING PARTS,......... SRS/1320 MEDIA SYSTEM, Monitorwith VCR .. .......... 001-140/1
LIFTGATE PANEL, . ... ... i SRS/1310 MIRROR, Inside Rear View. ... ............... SRS-710/6
LIMITER, Compression, Cylinder Head Cover. . .. 3.8L-210/5 MIRROR, Inside Rear View, Electric............ SRS-710/7
LINE,AIC . ... 024-220/18 MIRROR, Outside Rearview . .. ............... DRS-510/3
LINE, A/ICDischarge. ............ ..., 024-220/6 MIRROR, Outside, Rearview, Electric, Foldaway . . DRS-510/5
LINE, A/IC Discharge. .. ...........covivno... 024-210/17 MIRROR, Outside, Rearview, Electric, Heated . ... DRS-510/1
LINE, A/CLiquid .. ... ... . ... 024-210/7 MIRRORS, EXTERIOR, ..................... DRS/510
LINE,A/ICLiquid . ........ ... 024-210/8 MODULATOR, FM. . ... 001-140/15
LINE, A/CLiquid . ........ ..., 024-230/2 MODULATOR, FM Changer . ................. 001-110/4
LINE,A/ClLiquid . ......... ... i, 024-220/15 MODULE - SECURITY ALARM . .............. 001/914
LINE,A/CSuction. . ...... ..., 024-210/3 MODULE KIT, Alarm without Keyless . .. ........ 001-910/1
LINE,A/ICSuction. ..., 024-220/1 MODULE KIT, Fuel Pump/Level Unit. . .......... 014-510/1
LINE,A/CSuction. . ...... ..., 024-230/4 MODULE PACKAGE - KEYLESS ENTRY........ 001/920
LINES AND HOSES, CHASSIS,. . ............. 005/569 MODULE PACKAGE, Keyless Entry . .. ......... 001-920/1
LINES AND HOSES, FRONT BRAKES,. ........ 005/561 MODULE, Anti-lock Brakes. ... ............... 008-405/5
LINES AND HOSES, REAR BRAKES, . ......... 005/565 MODULE, Audio Control . .. .................. 001-142/9
LINK AND BUSHING, Wiper. .. ............... 23D-205/9 MODULE, Audio Control . .. .................. 001-140/11
LINK, Exterior DoorHandle .................. DRS-180/14 MODULE, Body Controller ................... 008-405/18
LINK, Exterior DoorHandle .................. DRS-310/48 MODULE, Brake Pedal .. .................... 005-650/1
LINK, Fuel Door to SlidingDoor ............... DRS-310/52 MODULE, Child Seat Complete ............... IRS-610/17
LINK, Key Cylinder ToLatch ... ............... DRS-180/16 MODULE, Child Seat Complete ............... IRS-615/17
LINK, Key Cylinder ToLatch.................. DRS-310/45 MODULE, Child Seat Complete . .............. IRS-620/14
LINK, Latch Locking ... ....... ... ..o .. IRS-820/26 MODULE, Child Seat Complete . .............. IRS-630/12
LINK, Latch Locking . ......... ... ... .. ... .. IRS-830/18 MODULE, Child Seat Complete . .............. IRS-635/12
LINK, Remote Handleto Latch. . .............. DRS-180/18 MODULE, EATX ..o 008-405/1
LINK, Sway Eliminator. . ..................... 002-145/28 MODULE, Electronic, Overhead Console . .. ... .. 08A-405/1
LINK, Sway Eliminator. . ..................... 017-145/29 MODULE, FrontControl ..................... 008-405/6
LINK, Sway Eliminator. . ..................... 017-155/20 MODULE, FrontControl . .................... 008-505/6
LOCATOR, FloorCarpet. .. ............cou... IRS-310/3 MODULE, Heated Seat. . .................... 008-405/9
LOCKCYLINDER. ... 23D-105/22 MODULE, Immobilizer. . ..................... 008-405/20
LOCKCYLINDERSKEYSANDREPAIRCOMPONENTS, 23D/105 MODULE, Keyless Entry Receiver . ............ 001-920/2
LOCK NUT, M22x1.50. . .. ..o 41TE-AE- MODULE, Keyless Entry Receiver . ............ 008-405/22
415/41 MODULE, Keyless Entry Receiver ............. 23D-105/34
LOCK NUT, MBXL.0X6. .« o v ooeeeee e DRS-310/5 MODULE, Liftgate. .. ......... ... .. .. oo... 008-405/14
LOCK NUT, MBXL.0X6. .« o v oeee e 008-805/14 MODULE, Message Center. .................. 08A-105/4
LOCK NUT, MBX1.0X6. . . ... oo eeeveenn s 3.3L6T-710/8 MODULE, Message Center................... 008-405/21
LOCK, Brake HOSE . . .« o oo oo 005-565/19 MODULE, Navigation Dlspla}y ................. 001-130/12
LOCK, Valve Spring Retainer .. ............... 2.41.-510/9 MODULE, Occupant Restraint ................ 008-405/15
LOCK, Valve Spnng Retainer................. 3.8L-510/7 MODULE, Power D!str!but!on ................. 008-405/7
LOCK, Valve Spring Retainer . . ............... 3.3L6T-510/7 MODULE, Power Distribution ................. 008-505/7
LUBRICANT, Oil, 75W90 . . . . oo e 024-410/19 MODULE, Power, Blower Motor . .............. 024-140/8
LUGGAGE RACK,. .« o et ee e e SRS/1610 MODULE, Power, Blower Motor ............... 024-150/21
MODULE, Powertrain Control . . ............... 008-705/1
-M- MODULE, SeatMemory . .................... 008-405/8
MAGNET, Power Take Off. .. ................. 088-120/50 MODULE, Security Alarm . ................... 001-910/2
MAGNET, Transmission . ... .........oouuuu... 31TH-215/37 MODULE, Security Alarm . . ... ............... 001-914/1
MAGNET, Transmission . ... .........uuuen... 41TE-AE- MODULE, Security Alarm . .. ................. 001-914/4
240/19 MODULE, Side AirBag. ..................... 008-405/11
MANIFOLD, EXhaust. . .. .................... 2.41-810/4 MODULE, Sliding Door . .. ................... 008-405/10
MANIFOLD, EXhAUSL. . . ..o\ oveeeaie 3.8L-810/23 MODULE, Suspension Control . ............... 013-110/11
MANIFOLD, Exhaust. . . . ... ... 3.81-810/24 MODULES--ELECTRONIC, .................. 008/405
MANIFOLD, EXhaust. . . ..................... 3.3L6T-810/ | MOLDING A PILLAR AND SCUFF PLATES, ... .. IRS/215
19 mgtgmg E-E!”ar ......................... :Eg-g%gg
yB-Pillar .. ... -
MANIFOLD, Exhaust. . . ..................... 3.3L62'I;-)810/ MOLDING. C-Pillar . . . ... IRS-225/1
MANIFOLD, Inake . ... 2418108 | MOLDING, DPillr - .o Re s
MANIFOLD, Intake ..., 3.8L-810/15 MOLDING, Door Window Opening . . . . ......... ERS-210/7
MANIFOLD, Intake . ........ .. ... ... oo, 3.3L6T-810/ MOLDING, Door Window Opening . . . .......... ERS-220/13
13 MOLDING, EXteNSion . ... .......ovvurunnn... IRS-210/2
MANIFOLDS, INTAKE AND EXHAUST 2.4L [EDZ] 2.4L/810 MOLDING, Front DOOr. . .. oo oot e ERS-210/1
MANIFOLDS, INTAKE AND EXHAUST 3.3L EGA- 3.3L6T/810 MOLDING, Front DOOT. . . .. oo oo ERS-220/6
EGMENGINE, .......... ... ... . ... MOLDING, Front Door Closeout . . ............. IRS-410/11
MANIFOLDS, INTAKE AND EXHAUST 3.8L [EGH] 3.8L/810 MOLDING, Front Door Closeout . . . ............ IRS-410/12
MANUAL, Connector Repair. .. ............... 008-1605/12 MOLDING, Front Door Closeout. . ............. IRS-410/13
MANUAL, Floor Console. . ................... 08A-410/10 MOLDING, Liftgate . .......... ... ... IRS-245/5
MAST, Antenna. . ........... ... 08A-310/22 MOLDING, Liftgate ... ....... ... .. ... IRS-1010/3
MAST, Antenna, Black ...................... 08A-310/21 MOLDING, QuarterPanel.................... ERS-210/3
MASTER CYLINDER, . . . ........... .. ....... 005/416 MOLDING, QuarterPanel. . .................. ERS-220/8
MASTER CYLINDER, Brake. .. ............... 005-416/1 MOLDING, RearHeader. .. .................. IRS-1010/1
MAT, FloorConsole. . .. ....... ... ... 001-810/6 MOLDING, RoOf ... ... ERS-210/4
MAT, FloorConsole. . . ....... ... i, 08A-410/20 MOLDING, RoOf .. ..o ERS-220/1
MAT, InstrumentPanel ...................... 08A-105/8 MOLDING, SlidingDoor ..................... ERS-210/2
MEDALLION, Grille. . .. ...... ... oot 013-260/3 MOLDING, SlidingDoor . .................... ERS-210/6
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MOLDING, Sliding Door .. ................... ERS-220/7 NUT ANDWASHER .. ........cooviiiiannn.. 002-145/11
MOLDING, Sliding DoOr .. ................... ERS-220/9 NUT ANDWASHER .. ......coviirinann.. DRS-310/42
MOLDING, Sliding DoOr .. ................... IRS-420/4 NUTANDWASHER .. .......coviinanannn.. DRS-310/49
MOLDING, Windshield .. .................... ERS-210/5 NUT ANDWASHER .. ........ooviiinannn.. IRS-825/12
MOLDING, Windshield . ..................... ERS-220/11 NUT AND WASHER PACKAGE, Front Hub. . . . .. 002-245/8
MOLDING, Windshield Garnish ............... IRS-215/1 NUT AND WASHER PACKAGE, Front Hub. . . . . . 003-420/6
MOLDINGS, CHRYSLER,. .. .......o.ovavn.. ERS/220 NUT AND WASHER PACKAGE, Front Hub. . . . . . 005-210/24
MOLDINGS, DODGE, . . ... ttoeoieiaainn ERS/210 NUT ANDWASHER, HexNut-Coned Washer, M10x1.5 007-425/3
MONITOR, Media System. . .................. 001-140/9 NUT ANDWASHER, Hex Nut-Coned Washer, M10x1.5 019-510/6
MONITOR, Media System. ................... 001-142/8 NUT ANDWASHER, Hex Nut-Coned Washer,M10x1.5 013-260/21
MONITOR, Media System. . ... ............... 08A-315/3 NUTAND WASHER, HexNut-Coned Washer,M10x1.5 024-410/18
MOTOR AND GEAR, Power Liftgate. ........... SRS-1330/5 NUT ANDWASHER, Hex Nut-Coned Washer, M6x1.00 SRS-815/2
MOTOR, ALLS. ...t 014-640/3 NUT ANDWASHER, HexNut-Coned Washer, M6x1.00 014-1110/3
MOTOR, Blower with Wheel . ................. 024-120/8 NUT AND WASHER, HexNut-Coned Washer,M6x1.00 23D-205/14
MOTOR, Blower with Wheel .................. 024-130/9 NUTANDWASHER, Hex Nut-Coned Washer,M6x1.00 SRS-710/13
MOTOR, Blower with Wheel . ................. 024-140/9 NUT AND WASHER, HexNut-Coned Washer,M6x1.00 SRS-915/10
MOTOR, Blower with Wheel . ................. 024-150/6 NUT ANDWASHER, Hex Nut-Coned Washer, M6x1.00 2.4L-620/15
MOTOR, Liftgate . . . .. ...t SRS-1330/6 NUTANDWASHER, Hex Nut-Coned Washer, M8x1.25 005-343/3
MOTOR, Liftgate Wiper. . .................... 23D-305/3 NUT AND WASHER, HexNut-Coned Washer,M8x1.25 005-645/4
MOTOR, Sliding DOOF . . .. ..o voeee e DRS-310/15 NUT ANDWASHER, Hex Nut-Coned Washer, M8x1.25 024-210/1
MOTOR, WIPEF . .. oot et e 23D-205/8 NUT ANDWASHER, Hex Nut-Coned Washer, M8x1.25 024-210/2
MOUNT, Power Outlet. . .. ................... 08A-410/7 NUT ANDWASHER, Hex Nut-Coned Washer, M8x1.25 008-1005/3
MOUNT, Power Outlet. .. .................... IRS-240/2 NUTAND WASHER, Hex Nut-Coned Washer, M8x1.25 008-1005/7
MOUNT, Power Outlet. . .. ................... 08A-105/28 NUT ANDWASHER, Hex Nut-Coned Washer, M8x1.25 013-360/10
MOUNT, Power Outlet. .. .................... 08A-105/51 NUTAND WASHER, Hex Nut-Coned Washer, M8x1.25 024-220/12
MOUNT, StUL . . oo e e 002-145/9 NUT ANDWASHER, Hex Nut-Coned Washer, M8x1.25 024-220/13
MOUNTING KIT, Console . .. ................. 001-140/4 NUT ANDWASHER, Hex Nut-Coned Washer, M8x1.25 024-220/14
MOUNTING PACKAGE, Console . ............. 001-810/11 NUTANDWASHER,HexNut-SealingWasher,M6x1.00 3.3L6T-810/
MUFFLER AND RESONATOR, Exhaust. . .. ..... 011-110/5 29
-N- NUT AND WASHER, Hex, M10X1.5 ........... 009-140/22
NUT AND WASHER, Hex, M10X1.5 ........... 009-160/22
NAMEPLATE. . ... e ERS-110/21 NUT AND WASHER, Hex, M10x1.5 ........... IRS-535/15
NAMEPLATE, AWD. ..., ERS-110/9 NUT AND WASHER, Hex, M12x1.75 .......... 002-145/29
NAMEPLATE, Caravan .. .................... ERS-110/14 NUT AND WASHER, Hex, M5X.80 ............ 013-260/23
NAMEPLATE, Chrysler...................... ERS-110/10 NUT AND WASHER, Hex, M6x1.0 .. .......... 024-207/2
NAMEPLATE, Deck Lid, Chrysler . ............. ERS-110/20 NUT AND WASHER, Hex, M6x1.0 ............ 08A-105/64
NAMEPLATE, Dodge ....................... ERS-110/15 NUT AND WASHER, Hex, M6x1.0 ............ 3.8L-810/30
NAMEPLATE, EL....................oo e ERS-110/5 NUT AND WASHER, Hex, M8x1.25 ........... IRS-825/24
NAMEPLATE,ES ............ ... .......... ERS-110/17 NUT AND WASHER, M6X1.00. . . .....covo. ... 024-150/20
NAMEPLATE, Ec........................... ERS-110/4 NUT, .312 Diameter. . ...................... DRS-180/23
NAMEPLATE, EX. . ..o ERS-110/3 NUT, Band Adjusting Screw Lock . ............ 31TH-520/4
NAMEPLATE, Grand Caravan. . ............... ERS-110/18 NUT, FIange. . . oo oo e 003-115/14
NAMEPLATE, Grand Voyager................. ERS-110/12 NUT, Fuel Pump Module .. .................. 014-510/6
NAMEPLATE, LIMITED. . ... ....ooeiaanns ERS-110/8 NUT, Hex Flange Lock . . . ..o 008-105/7
NAMEPLATE, LX. ...... ...l ERS-110/6 NUT, Hex Flange LocK . . . .. ..o .. 019-145/2
NAMEPLATE, LXI .................... ERS-110/7 NUT, Hex Flange LocK . . . . ... 019-321/5
NAMEPLATE, Liftgate, Town and Country . ... ... ERS-110/2 NUT, Hex Flange LocK . . . . ..o voveeeeeen . 002-145/10
NAMEPLATE, SE .......................... ERS-110/16 NUT, Hex Flange Lock . . .. ... oovveeen ... 002-145/12
NAMEPLATE, Sport ........................ ERS-110/19 NUT, Hex Flange LocK. . . ... .veoeenanann. 002-145/27
NAMEPLATE, Voyager . ..................... ERS-110/11 NUT, Hex Flange Lock . . .. ... oovovein 013-110/16
NAMEPLATES, . ... e ERS/110 NUT, Hex Flange LocK . . . ... ovvveinenenns. 013-110/20
NAVIGATIONKIT ...... ... 001/130 NUT, Hex Flange Lock, M10x1.5.............. 002-145/34
NAVIGATION KIT, Vehicle. . .................. 001-130/1 NUT, Hex Flange Lock, M12x1.75............. 017-155/26
NET,Cargo ...............oooviniii.n, IRS-245/13 NUT, Hex Flange Lock, M14x2 . .............. 017-145/5
NET, Cargo ..., IRS-535/11 NUT, Hex Flange Lock, M14x2 ............... 017-155/7
NIPPLE, Crankcase Vent . ................... 2.41-910/4 NUT, Hex Flange Lock, M16X1.5.............. 088-120/55
NIPPLE, Pump .....................ooe 007-225/7 NUT, Hex Flange Lock, M8 Phosphate . ... .. ... 004-142/4
NOZZLE, Radio Cooling . .................... 024-120/20 NUT, Hex Flange Lock, M8x1.25 . ... .......... 2.41-810/12
NOZZLE, Radio Cooling ..................... 024-130/19 NUT, Hex Flange Lock, M8x1.25 . ... .......... 2.41-810/18
NOZZLE, Radio Cooling . .................... 024-140/19 NUT, Hex Flange Serration, M6Xx1............. 014-1010/2
NOZZLE, Washer, Liftgate ................... 23D-210/4 NUT, Hex Flange Serration, M6x1............. 014-1010/7
NOZZLE, Washer, Liftgate ................... 008-1110/8 NUT, Hex Flange, M12x1.75 . ................ IRS-535/17
NOZZLE, Washer, Windshield ................ 23D-210/2 NUT, Hex Flange, M12x1.75 ... .............. IRS-540/10
NUT. ... 019-321/7 NUT, Hex Flange, M6X1. . .. ................. SRS-410/2
NUT. ..o 024-220/8 NUT, Hex Flange, MBXL. . ................... ERS-210/11
NUT. ... 002-145/23 NUT, Hex Flange, M8X1.25 . ................. 011-110/2
NUT.....o 005-210/30 NUT, Hex Flange, M8x1.25 .. ................ 025-310/9
NUT. .. 005-220/21 NUT, Hex Flange, M8X1.25 .. ................ 23D-205/18
NUT. ... 007-175/14 NUT, Hex Flange, M8x1.25 . ................. IRS-510/14
NUT. ... 008-625/10 NUT, Hex Lock, M8X1.25 . . ..o oeeeee e 005-416/2
NUT. ... 014-210/12 NUT, Hex Weld, M8X1.25. .. . ................ 008-1105/8
NUT. ... 019-245/32 NUT, HeX, 37524 . .. ooee e 3.8L-410/16
NUT. ... 022-140/15 NUT, HeX, .375-24 . ... oooeieieeeeea e 3.3L6T-410/
NUT . et 024-220/11 16
NUT . e DRS-310/11
NUT & WASHER, M8X1.25. .. ................ 019-520/5 T D g2 e D O roa
NUT AND WASHER, Hex, MBX1 .. ............ SRS-815/8 NUT Hex. M20x15 oo 31TH-460/18
NUT AND WASHER, Hex, M6X1 .. ............ 019-245/12 NUT Hex M6. . i 013-260/13
NUT AND WASHER, Hex, M6X1 .. ............ SRS-915/33 PEER ER
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NUT, Hex, M6x1.00. . . ... ..ot DRS-180/34
NUT, Hex, M6x1.00. .. ............. .. ....... 008-1005/11 -O-
NUT, Hex, Mx1.5. .. ....... ... ... ... 017-145/23 ORING ... 003-115/7
NUT, Hex, MX1.5. .......... ... 017-155/13 O RING KIT, Fuel Injector .. .. ................ 014-440/4
NUT, Hub, M22x1.5. ... ... ... ... e 002-245/7 O RING KIT, Fuel Injector ... ................. 014-460/3
NUT, Hub, M22x1.5. . .. .. ... .. .. 003-420/5 ORING,AICLINE . ...t 024-210/5
NUT, Hub, M22x1.5. ... ... ... . 005-210/23 ORING,A/ICLINE ... 024-220/3
NUT, . 3.8L-810/3 ORING,A/ICLINE ... 024-210/10
NUT, J. 3.3L6T-810/2 ORING,AICLINE . ..ot 024-210/11
NUT, LOCK . ..o e 019-321/4 ORING,A/ICLINE ...t 024-220/19
NUT, LOCK . . ot eeeeeees 013-110/18 ORING,A/ICLINE .....ciiiiiiii i 024-220/20
NUT, M10X1.5......... .. ... .. i 017-145/18 ORING, A/ICLiquidLine..................... 024-210/9
NUT, MIOX1.5. ... ... e 017-155/22 ORING,A/CLiquidLine..................... 024-230/3
NUT, MIOX1.5. .. oo 017-155/31 O RING, A/IC Suction Line. . .................. 024-210/4
NUT, MIOX1.50. ... ... 3.8L-810/22 O RING, A/IC SuctionLine.................... 024-230/5
NUT, MI0XL1.50 . . ..o 3.3L6T-810/ O RING, Accumulator, Transmission. . .......... 41TE-AE-
18 725/6
NUT, MI2X1.75 .. . oo 017-145/36 O RING, Engine Block Heater. .. .............. 008-1205/5
NUT, Manifold Stud Mounting . .. .............. 024-410/6 O RING, Engine Block Heater. .. .............. 008-1210/5
NUT, Manifold Stud Mounting . .. .............. 024-410/13 O RING, Engine Block Heater. .. .............. 2.41-320/2
NUT, Manifold Stud Mounting . . ............... 024-410/21 O RING, Engine Block Heater. . ............... 3.8L-320/2
NUT, Plastic Snap-in. .. ..o, 23D-205/19 O RING, Engine Block Heater. .. .............. 2.4L-310/13
NUT, Plastic Snap-in. .. .......... ... ....... SRS-815/10 O RING, Engine Block Heater. . ............... 3.3L6T-320/2
NUT, Plastic Snap-in. .. .......... .. ... ..... SRS-915/17 O RING, Engine Block Heater. .. .............. 3.3L6T-310/
NUT, Plastic Snap-in. .. ....... ... ... 008-1110/20 15
NUT, PushOn, M6 . ........................ SRS-610/27 O RING, ExpansionValve. . .................. 024-210/20
NUT, Push, .164-18......................... IRS-110/18 ORING, ExpansionValve. . .................. 024-220/26
NUT,Push, .19 ... ... ... ... ... ... ... ... IRS-220/3 O RING, Front Cover QilInlet .. ............... 2.4L-710/20
NUT,Push, .19 ............ ... ... ... ....... IRS-225/3 ORING, Heater Core . .........cuuuuuunieon.. 024-120/15
NUT, Push, .19 .............. ...t IRS-235/6 O RING, Output Shaft Flange Tube. ............ 088-120/5
NUT, Push, 19 ............. ...t IRS-240/4 ORING, PTU Case RearCover ............... 088-120/6
NUT, Retainer, M6 x1.00 . ................... 019-730/13 ORING, Reverse & O/Drive Clutch Piston, Transmission 41TE-AE-
NUT, R!vet ................................ IRS-215/2 425/46
NUT, RIVEL. ... 001-810/16 ORING, Throttle Body . ..................... 014-640/4
NUT, RIVE. ... 08A-410/17 ORING, Throttle Body .. .................... 014-660/7
NUT, R!vet ................................ SRS-1330/1 O RING, Trans Kickdown Servo . .............. 31TH-725/8
NUT, RIVEL. .. 008-1110/15 | O RING, Trans Ol Filter ..................... 41TE-AE-
NUT, Round, M6 x 1.00. . .. .................. 23D-305/4 715/15
NUT, Snapin..........ccoooeieiiiiinenn, 08A-105/26 O RING, Trans Speed Sensor. . . .............. 008-620/2
NUT, Snap In, .164-18. . . .................... IRS-410/2
O RING, Trans Speed Sensor. .. .............. 008-620/6
NUT, Snap In, .164-18. .. ....... ... .. ....... IRS-420/3 O RING. Trans Speed Sensor A1TE-AE-
NUT, Snap In, .164-18. . ... ....... ... ... ..... IRS-420/9 P TR 240/8
NUT, Snap In, .164-18. . . .................... DRS-310/12
NUT Snag N, MA2X 1AL oo 08A-310/5 O RING, Trans Speed Sensor. ................ 41TE-AE-
NUT, Snap In, M4.8x1.6 . .................... 013-260/6 ) ) 240/22
NUT, Speed Round Flat . .................... IRS-510/15 O RING, Transfer Shaft Bearing Retainer, ATX. . . . 31TH-425/4
NUT, SPING. « v vt e e e e 005-155/2 O RING, Transfer Shaft Bearing Retainer, ATX. ... 41TE-AE-
NUT, SPring. . . .o oo IRS-230/2 415/44
NUT, SPring. . . .o oo i 08A-105/59 O RING, TransmissionCase .. ................ 41TE-AE-
NUT, Spring Type, .164-7.5................... IRS-1010/9 240/31
NUT, Steering Gear Lock .................... 019-321/8 O RING, Transmission Clutch . ................ 41TE-AE-
NUT, Transmission Lever Bolt, M6x1.00 ... ...... 31TH-210/2 425/39
NUT, Transmission Lever Bolt, M6x1.00......... 41TE-AE- O RING, Transmission Clutch . .. .............. A1TE-AE-
NUT, U Multi Thread, M6 x 1.00 IRS-22425O//6§3 425/40
NUT. U Multi Thread. M6 X 1.00 . - - -+ ... 008-1605/16 | O RING.Waterinlet Tube. ................... 007-207/4
O RING, Water InletTube . . .................. 007-225/9
NUT, U, MBXL . ... 007-330/1 -
ORGANIZER,CARGO . ........ ... IRS-245/7
NUT, U, MBX1 . ... IRS-750/3 _
ORGANIZER,CARGO ......... ... IRS-310/7
NUT, U, MBXT .o 024-150/19 OUTLET, A/C & Heater w/IR Sensor and Harness . 024-610/7
NUT, U-Type, For M4.8x1.59 Screw ............ 008-1110/9 OUTLET, Air Conditioning & Heater . ........... 024-310/9
NUT, Well ... DRS-190/3 OUTLET, Air Conditioning & Heater ............ 024-610/4
NUT, We” ................................ DRS-310/18 OUTLET, A”. Conditioning &Heater ............ 024_610/6
NUT, Wheel. ...................oooooonn 005-155/4 OUTLET, Air Conditioning & Heater . ........... 024-610/9
NUT, Wheel Chrome, M12x1.5................ 005-155/3 i itioni N
OUTLET, Air Conditioning & Heater . ........... 024-620/8
NUT, Wheel Chrome, M12x1.5................ 022-140/6 OUTLET, Air Conditioning & Heater ............ 024-610/13
NUT, Wheel Chrome, M12x1.5................ 022-240/4 A I _
OUTLET, Air Conditioning & Heater . ........... 08A-105/11
NUT, Wheel Chrome, M12x1.5................ 005-220/20 ; oni i
OUTLET, Air Conditioning & Heater . ........... 08A-105/47
NUT, Wheel, M12x1.5. . ... ... ... ... ... ..... 005-155/5 ; Honi _
OUTLET, Air Conditioning & Heater . ........... 08A-105/48
NUT, Wheel, M12x1.5. . .......... ... ... ..... 022-140/2 _
OUTPUT SHAFT, RearAxle . .. ............... 31TH-460/1
“g WESZ: mgﬁg ----------------------- 83%‘%38% OVERHAUL PACKAGE, Transaxle . ............ 31TH-215/2
NUT: Wheel: ML2x15 . 005-210/25 OVERHAUL PACKAGE, Transaxle ............. 41TE;:\§/-2
NUT, Wheel, M12x1.5. . ... ... ... ... ... ..... 005-220/19
NUT, Wiper Arm . ...t 23D-305/6 -P-
NUT/RIVET, M6x1.00x13.50. .. ............... SRS-1610/9
- PAD . . DRS-310/59
NUT/SPRING, "U"1THD, For .164-15 Screw . . ... 024-610/15 PAD . 3.3L6T.810/
25
PAD AND PANEL, Instrument Upper. . .......... 08A-105/20
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PAD KIT, Front Disc Brake. . . ................. 005-155/11 PEDALANDPAD. ..., 005-650/3
PAD KIT, Rear Disc Brake . . .. ................ 005-220/2 PEDAL, BRAKE-POWER ADJUSTABLE. . ...... 005/650
PAD,Brake Pedal ..............cccuuuoi... 005-650/5 PEDAL, BRAKE-STANDARD. .. .............. 005/645
PAD,ChildSeat. ............ccoovvvveeen.... IRS-610/19 PICKUP Engine Oil . .............covuinnn. 3.8L-710/11
PAD, ChildSeat. ...........ccvvuuenenn... IRS-620/15 PICKUP, Engine Oil . ..........coouiiiiinn. 3.3L6T-710/
PAD,ChildSeat. ............coovvvveeen.... IRS-630/13 12
PAD,Child Seat. ........................... IRS-635/13 PIN. o 004-142/8
PAD,Console ......... ... 001-810/12 PIN .« oo 31TH-620/7
PAD, Console ....... e 08A-410/16 PINKIT, DiscBrake . . .......ovvieeaan... 005-155/14
PAD, Foam Compounding. . .................. IRS-110/20 PIN, Brake Shoe Hold Down . ................ 005-210/6
PAD,Heater. .......... ..., IRS-525/13 PIN, Caliper . ..ot 005-220/7
PAD, Heater. ............ .. ... IRS-530/12 PIN,Caliper . .........ovoiiiiiiiaaa... 005-155/16
PAD, InstrumentPanel. .. .................... 08A-105/21 PIN, Cotter, M5X36.00 . . . . oo ooe e 002-245/9
PAD, Jack ............... ..o SRS-810/17 PIN, Cotter, M5x36.00 . .. ...\, 003-420/7
PAD, Jacking . ............ ... SRS-810/16 PIN, Cotter, M5x36.00 . . ... oo 005-210/26
PAD, Parking Brake Lever .. .................. 004-142/6 PIN, DOOr HiNge. .. ... DRS-180/21
PAD,Pedal. .. ....... ... ... i 005-645/5 PIN, DOWEl . .+ oo e et 2.41-610/7
PAD, QuarterPanel......................... SRS-910/24 PIN, DOWEl . « « o v oo e e e 2.4L-510/16
PAN PACKAGE, Floor . .. .................... SRS-210/1 PIN, DOWEl . . . oo e e et 3.8L-310/11
PAN, Engine Oil. . .......... ... i, 2.4L-710/3 PIN, DOWEl . . oot ee e e e 3.3L6T-310/
PAN,ENgine Oil. . .........ccviuunnnnenn... 3.8L-710/5 11
PAN,Engine Oil. . ... .. 3.3L6T-710/5 ; ; .
PAN, Transaxle Differential Oil. ... ............. 31TH-215/4 Em I\H/Izllétefioy:ljr:g:r T??sxe?\?c?lr """""""" 833?&25;0
PAN, Transaxle Differential Oil. . .. ............. 41TE-AE- PIN, PUSH. © o oo 019-730/7
240/4 PIN,Push. . ..., 025-490/9
PAN, Transmission Oil. .. .................... 31TH-215/36 PIN, PUSH. « o oo e e IRS-110/2
PAN, Transmission Oil. .. .................... 41TE-AE- PIN, PUSN. © o oot e e IRS-310/2
240/20 PIN, PushIn, M6.3x15LG. .. ................ SRS-510/8
PANEL - LIFTGATE, .. ..ottt i IRS/1010 PIN, Push, .15X.41. ... 007-175/15
PANEL PACKAGE, Body Side Aperture Front. . . . . SRS-810/1 PIN,Retainer. ............ ... oo, 013-110/7
PANEL PACKAGE, Body Side Aperture Rear. . . .. SRS-915/18 PIN,Retainer. .. ........ .. ... oo, SRS-610/32
PANEL PACKAGE, Body Side Sill. . ............ 013-120/5 PIN, Spring, M8.4x30x1.60 . ................. 019-245/25
PANEL PACKAGE, Body Side Sill. . ............ SRS-210/3 PINION, Differential . .. ..................... 31TH-820/4
PANEL PACKAGE, Cowl Side. ................ SRS-610/24 PINION, Differential . .. ..................... 41TE-AE-
PANEL PACKAGE, Fender Side Shield. ......... SRS-410/5 820/6
PANEL PACKAGE, Roof Rail Sliding Door Track ..  SRS-915/13 PINION, Speedometer Drive, Yellow . .......... 21P-120/3
PANEL, APillar . ............... ... ..., SRS-810/3 PISTON PACKAGE, Disc Brake. . ............. 005-220/3
PANEL, B Pillar Inner ....................... SRS-915/36 PISTON PACKAGE, Disc Brake. . ............. 005-155/17
PANEL, Cowl. ......... ... it SRS-610/12 PISTONPINANDROD . ......ooeeeeean... 3.8L-410/1
PANEL, Cowl And Plenum . .................. SRS-610/4 PISTONPINANDROD . . ..o, 2.41-410/19
PANEL, Cowl Plenum Support . ............... SRS-610/30 PISTONPINAND ROD . . ..o oo, 3.3L6T-410/1
PANEL, Cowl Top ..., 23D-205/6 PISTON RING SET, COMPLETE ENGINE, STD. . 2.41.-410/18
PANEL, Cowl Top . ... SRS-610/1 PISTON RING SET, COMPLETE ENGINE, STD. . 3.3L6T-410/2
PANEL, Dash. .......... ... ... ... SRS-610/19 PISTON, 2nd and 4th Accumulator . ........... 41TE-AE-
PANEL, Dash. . .......ouuiiiiiii.. SRS-610/20 795/4
PANEL, Dash Panel Wheelhouse . . ............ SRS-610/29 AE.
PANEL, Dash Upper . . .........coooooii0 SRS-610/28 PISTON, 2nd and 4th Accumulator ... .. 41TE7?§/10
PANEL Efé‘r?teéf(;?%ﬁgf'ge' RREEEEEREEEE R SRS-410/18 PISTON, ACCUMUIALON . .+« .\ oo 31TH-725/13
, pair .............. DRS-180/3 PISTON. CI
PANEL, Front DOOr THm .. ................... IRS-410/1 QISR 31TH-435/4
' PISTON, Clutch . . ..o oo 31TH-415/11
PANEL, FrontSeatBack . .................... IRS-510/9 v
! PISTON, Kickdown Servo ................... 31TH-725/6
PANEL, FrontSeatBack . .................... IRS-515/9 PISTONY Low and Reverse Clutch 21TE-AE-
PANEL, FrontSeatBack . .................... IRS-520/9 P AT RIS e
PANEL, Front Seat BacK . . . .. ....voueevenn... IRS-525/11 440/6
PANEL, Front Seat Back . . . .................. IRS-530/10 PISTON, Reverse Servo .................... 31TH-725/24
PANEL, INSUMENt . . o oo oo e eeeeeeeeeee 019-245/14 PISTON, Underdrive . ............ccovvunn... 41TE-AE-
PANEL, InstrumentLower. . .................. 08A-105/27 ] 425/30
PANEL, Instrument Panel .................... 08A-105/18 PIVOT, Wiper................ i, 23D-205/11
PANEL, Liftgate. .. ........... ... .. IRS-1010/6 PLATE ... ... 31TH-715/14
PANEL, Liftgate Opening. . . . ................. SRS-1310/8 PLATE AND WASHER PACKAGE, Thrust. . . .... 41TE-AE-
PANEL, Liftgate Trim Upper. .................. IRS-1010/5 425/8
PANEL,Quad ............ccoiuuinnnnnnn... IRS-820/1 PLATE AND WASHER PACKAGE, Thrust. . . .... 41TE-AE-
PANEL, QuarterInner ....................... SRS-910/12 425/21
PANEL, Quarter Trim. . ...................... IRS-235/1 PLATE PACKAGE, Accumulator .............. 31TH-725/15
PANEL, Quarter Trim........................ IRS-240/6 PLATE PACKAGE, Low/Reverse Clutch, 5.753/6.012 41TE-AE-
PANEL, Roof RailQuter ..................... SRS-915/8 440/47
PANEL, Scuff. ...................covviiinn IRS-215/7 PLATE PACKAGE, Low/Reverse Clutch, 6.013/6.272 41TE-AE-
PANEL, Seat Back, Three Passenger........... IRS-830/1 ' T ' 440/48
PANEL, Seat Back, Three Passenger........... IRS-825/15
PANEL. Seat Back. TWo Passenger . . . ... ... IRS-815/9 PLATE PACKAGE, Low/Reverse Clutch, 6.273/6.532 41TE-AE-
PANEL, Sill ... SRS-915/23 440/49
PANEL, Sliding DOOT « + + + oo DRS-310/2 PLATE PACKAGE, Low/Reverse Clutch, 6.533/6.792 41TE-AE-
PANEL, Sliding Door Trim . ... ................ IRS-420/1 440/50
PARKING SPRAG, ......oiiiiiiieeeann 31TH/740 PLATE PACKAGE, Low/Reverse Clutch, 6.793/7.052 41TE-AE-
PARKING SPRAG, . ...oiiiiiiiiieean 41TE-AE/740 440/51
PAWL, Parking Sprag . ...................... 31TH-740/7 PLATE PACKAGE, Underdrive Reaction, 5.72/5.82  41TE-AE-
PEDAL AND BRACKET, Accelerator ........... 014-1110/1 425/2
PEDAL AND BRACKET, BRAKE .............. 005-645/1
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PLATE PACKAGE, Underdrive Reaction, 6.21/6.31  41TE-AE- PLUG. .. SRS-310/12
425/3 PLUG. . ... SRS-310/15
PLATE PACKAGE, Underdrive Reaction, 6.70/6.80  41TE-AE- PLUG. ... 3.3L6T-310/
425/4 18
PLATE, AirBagModule. . .................... SRS-610/18 PLUG PACKAGE, Fill ....................... 088-120/47
PLATE, Camshaft Thrust. . ................... 3.8L-610/8 PLUG, A/C Plumbing Access ................. SRS-310/1
PLATE, Camshaft Thrust. ... ................. 3.3L6T-610/8 PLUG, Anti-Rattle . .............. ... ... ..... SRS-310/20
PLATE, Clamp. . ..o e e e e e e 024-210/21 PLUG, Armrest . ...t i IRS-410/5
PLATE, Clamp. . ..ot e e e e e i 024-220/27 PLUG, Armrest .. ............ ... ... ... ... IRS-610/7
PLATE, Drive Plate . .. .............cooouu... 2.4L-410/15 PLUG, Armrest ............................ IRS-615/7
PLATE,DrivePlate . . ..., 3.8L-410/20 PLUG, Armrest .. ............ .. ...t IRS-620/8
PLATE, Drive Plate . . .. ..o 3.3L6T-410/ PLUG, Armrest . ...t IRS-625/8
21 PLUG, Armrest . ... IRS-630/6
PLATE, Drive Plate Backing . ................. 2.4L-410/17 | PLUG Armrest.............oovnnnnnnnnnn. IRS-635/6
PLATE, Drive Plate Backing . . ................ 3.8L-410/18 g'l:gg ﬁ:mii ---------------------------- :Sg_gggge
PLATE, Drive Plate Backing ................... 3'3L61T9410/ PLUG, AMMIest ... ...................... IRS-815/13
PLATE, EVApOTator . .. ...................... 02415014 | BES BRI o |RS2a0%
PLATE, Extension. ... ......... ... 024-150/13 PLUG7 Bezel Trim . . ... oo IRS-420/7
PLATE, Extention . ............ ... 024-230/6 PLUGY Body Sid A """"""""""""" i
PLATE, Jack LOCALOr . .+ -+ oo SRS-810/7 » Body Side Aperture . ... SRS-910/6
PLATE. Jack Locator SRS-915/22 PLUG, Body, .75 Diameter ................... SRS-310/13
PLATE‘ Retaining . . . ... 024-150/3 PLUG, Brake Adjusting Hole . . ................ 005-210/20
PLATE’ Souff. . T IRS-215/8 PLUG, Brake AdjustingHole.................. 005-220/17
PLATE’ Scuff. T IRS-245/10 PLUG,Camshaft........................... 2.4L-510/8
PLATE, Seat Belt. .. ... ... ............... SRS-010/19 | pLOS: Samshaft.........oe 2.4L-21016
PLATE, Spring Shackle. .. ................... 017-145/9 PLUGY Camshaft . . . ... o 3'3L6T—510/
PLATE, Spring Shackle. .. ................... 017-145/22 PTTT ’
PLATE, Spring Shackle. . .................... 017-145/32 BLUG. Core. 1.25 Diameter baL 220 11
PLATE, Spring Shadkle. ... 1117 01718917 | PLUG, Core, 125 Diameter .. .11 1111l . 241310711
PLATE, Steering Column Cover ............... 08A-105/24 PLUG, Core, 1.25 Diameter .................. 3.8L-210/12
PLATE, Striker. . . .. SRS-1320/16 PLUG, Core, 1.25Diameter .................. 3.3L6T-210/
PLATE, Transmission Module ................ 31TH-445/10 ] 1
PLATE, Transmission Clutch Reaction . ......... 31TH-435/6 PLUG, Core, 1.39 Diameter .................. 2.41-310/12
PLATE, Transmission Clutch Reaction . ......... 31TH-435/8 PLUG, Core, 1.50 Diameter .................. 2.41-310/17
PLATE, Transmission Clutch Reaction .......... 31TH-415/16 PLUG, Core, 1.625 Diameter ................. 3.8L-310/4
PLATE, Transmission Clutch Reaction .. ........ 31TH-415/17 | PLUG, Core, 1.625 Diameter ................. 3.3L6T-310/4
PLATE, Transmission Clutch Reaction . ......... 31TH-415/19 PLUG, Cowl Side .......................... SRS-310/14
PLATE, Transmission Clutch Reaction . ......... 41TE-AE- PLUG, CowlSide .......................... SRS-710/18
425/16 PLUG, Cylinder Block OilHole ................ 3.8L-310/9
PLATE, Transmission Clutch Reaction . ......... A1TE-AE- PLUG, Cyl!nder Block Oll Hole ................ 2.41-210/17
s | PLUS: OYinde lock Ofdle i,
PLATE, Transmission Clutch Reaction .......... 41TE4_12§/_56 PLUG, Cylinder Block Oil Hole . . .......... ... 3 3L6T-310/
L . 17
PLATE, Transmission O/Drive Clutch . .......... 41TE-AE- PLUG, DOOT. . oo oo DRS-310/57
o . 425/11 PLUG, DUMMY . . .o voeeee e 008-405/13
PLATE, Transmission O/Drive Clutch . .......... 41TE-AE- PLUG, FIOOr Pan . . . o vooeee e SRS-310/5
o _ 425/12 PLUG, FrontSide Rail. . ............c.o.ovn.. SRS-310/4
PLATE, Transmission O/Drive Clutch . .......... 41TE-AE- PLUG, Hex Socket, 3/8-18NPTX.475 .. ......... 3.3L6T-310/
425/15 19
PLATE, Transmission O/Drive Clutch . .......... 41TE-AE- PLUG, Liftgate. . . ..ot e iie e SRS-1310/13
425/23 PLUG, QilDrain. . ... 2.4L-710/2
PLATE, Transmission O/Drive Clutch ........... 41TE-AE- PLUG,QilDrain. .. ... 3.8L-710/4
425/26 PLUG, QilDrain. . ...t 3.3L6T-710/4
PLATE, Transmission Valve Body . ............. 31TH-715/10 | PLUG,Pipe............... ... ... .. ... 2.41-310/5
PLATE, Window Regulator . .................. SRS-710/19 PLUG, Pressure Check. .. ................... 31TH-210/13
PLAYER KIT - CD CHANGER -4DISC . ........ 001/110 PLUG, Pressure Check...................... 31TH-215/48
PLAYER PACKAGE, CD Changer - 4 Disc. . . .. .. 001-110/1 PLUG, Pressure Check. .. ................... 41TE-AE-
PLAYER,DVD -SinglePlay .................. 001-142/3 240/18
PLAYER,DVD -SinglePlay .................. 08A-315/1 PLUG, Quarter TrimPanel ................... IRS-235/11
PLAYER, VideoCassette .................... 08A-315/2 PLUG, Quarter TimPanel ................... IRS-240/11
PLAYER, Video Cassette .. .................. 001-140/10 PLUG, Reverse Servo. ..., 31TH-725/22
PLENUM, Intake Manifold. . .................. 3.8L-810/1 PLUG, SeatBeltOpening . .. ................. IRS-220/12
PLENUM, Intake Manifold. . .................. 3.3L6T-810/1 PLUG, Shock TowerHole .. .................. SRS-410/8
PLENUM, Manifold ... ...................... 2.41-810/13 PLUG, Shock TowerHole . ................... SRS-310/16
PLINTH, Winged Medallion. . ................. ERS-110/1 PLUG, Shock TowerHole . ................... SRS-310/17
PLUG ......... .. . 022-410/5 PLUG, Shock TowerHole .. .................. SRS-310/18
PLUG ... SRS-310/2 PLUG, Sill,Button . . . .. ... IRS-245/12
PLUG ....... ... SRS-310/3 PLUG, Sliding Door/Liftgate .................. IRS-420/14
PLUG ... SRS-310/6 PLUG, Splash Shield. . . ..................... 007-404/6
PLUG ... . SRS-310/7 PLUG, TrimPanel . .......... ... ... ... ..... IRS-1010/10
PLUG ... . SRS-310/8 PLUG, Underbody Access . .................. SRS-310/19
PLUG ... . e SRS-310/9 PLUG, Water Pump Reservoir . ............... 007-225/5
PLUG ......... .. . 31TH-520/8 PLUGS,........ . SRS/310
PLUG ... SRS-310/10 PLUMBING,AIRCONDITIONINGANDHEATER,REAR, 024/230
PLUG ....... . . SRS-310/11 PLUMBING, AIR CONDITIONING, 3.3L, 3.8L .... 024/220
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PLUMBING, AIR CONDITIONING,2.4L,. ... ..... 024/210 RADIATOR, Engine Cooling. . .. .............. 007-175/1
PLUMBING, HEATER, . ....ovviieiiinnn 024/205 RADIO . .ot 08A-105/14
PLUMBING, HEATER, WITH AUX. HEATER,. . . .. 024/207 RADIO, AM/FM Cassette. . .................. 08A-305/1
PLUNGER, Oil Pressure ReliefValve . .......... 2.4L-710/17 RADIO, AM/FM with CD and Cassette ......... 08A-305/2
PLUNGER, Oil Pressure ReliefValve . .......... 3.8L-710/18 RADIO, AM/FM with CD and Equalizer . ........ 08A-305/4
PLUNGER, Oil Pressure ReliefValve . .......... 3.3L6T-710/ RADIO, AM/FM/Cassette WithCD. ............ 08A-305/6
20 RADIO, AM/FM/Cassette With CD. .. .......... 08A-305/7
POWER DISTRIBUTION CENTER. . . ... 008-505/1 RADIO, AM/FM/Cassette With CD Control . ... .. 08A-305/3
POWER DISTRIBUTION CENTER. ............ 008-1305/2 RADIOS, ... ... 08A/305
POWERDISTRIBUTIONCENTER,RELAYS& FUSES, 008/505 RAIL PACKAGE, Front. . .................... 013-110/2
POWER OUTLET . . . o oo oo 08A-105/29 RAIL PACKAGE, Front. . .................... 013-110/3
POWER OUTLET ..ottt 08A-105/50 RAIL, Fuel ................ ot 014-440/1
POWER OUTLET, Cigar Lighter . .. ............ 001-810/8 RAIL, Fuel ................oo o 014-460/1
POWER OUTLET, Cigar Lighter . . ............. 08A-410/6 RAIL, LUGGRACKCROSS ................. SRS-1610/6
POWER OUTLET, Cigar Lighter . .............. IRS-240/1 RAIL, Luggage Rack Side . .................. SRS-1610/2
POWER OUTLET, Cigar Lighter . . ............. 08A-410/11 RAIL, Rear Floor Pan Side. .. ................ 013-120/10
POWER STEERING PUMP 2.4L ENGINE, . ... .. 019/510 RAIL,RoofSide. .......... ..o SRS-915/24
POWER STEERING PUMP 3.3L/ 3.8L ENGINE, . 019/520 REARDIFFERENTIALMOUNTING-ALLWHEELDRIVE, 003/135
POWER TRANSFERUNIT. .................. 088-110/1 REAR ENTERTAINMENT CENTER . .......... 08A/315
POWER TRANSFER UNIT ASSEMBLY . ........ 088/110 REAR SEAT - 2 PASSENGER ADJUSTERS - COV-  IRS/815
POWER TRANSFER UNIT SERVICE PARTS .... 088/120 ERS/SHIELDS AND ATTACHING PARTS, ..
PROP, Liftgate. . . oo eee e SRS-1320/10 REAR SEAT - 3 PASSENGER ATTACHING PARTS, IRS/825
Esg'?EéI?Eo% ?_'HAIFT ----------------------- ?nglggm STRAIGHT BENCH, STRAIGHT BENCH WITH
,hAeel. ... - CENTER ARMREST . ... oo,
PULLEY HUB KIT, A/C Compressor ............ 024-410/5 REAR SEAT, 2- PASSENGER TRIM CODE [K5], . IRS/615
PULLEY HUB KIT, A/C Compressor. ... 024-410/11 REARSEAT,2-PASSENGERTRIMCODE[E7,J7,L5,H5] IRS/610
Egttg Q'It:rmator ------------------------- 88?‘%3471 REAR SEAT, 3 PASSENGER, 50/50 SEAT, ATTACH-  IRS/830
e INGPARTS ..\ttt
PULLEY, Idler ... 008-205/7 REARWIPER, . . .o\ oot 23D/305
PULLEY, IdIEF ..\ttt 008-215/2 RECEPTACLE. Orcanizer \RS-245/3
PULLEY, IdIEr . ..ot 2.41-610/11 RECEPTACLE. O QaNIZEN .. .o IRS.245/4
PULLEY, Power Steering Pump ............... 019-510/2 P OMQANIZEN . 3
: RECEPTACLE, Organizer ................... IRS-310/6
PULLEY, Power SteeringPump .. ............. 019-520/2 ' .
: RECEPTACLE, Organizer . .................. IRS-230/10
PULLEY, Power SteeringPump . .............. 007-404/11 REGLINER Séat Back IRS-535/4
PULLEY, Water Pump. .. ... 007-225/4 RECLINER' Seat Back .. IRS-815/7
PULLEY, Water PUMP. . ... .ooeoeeeieann 007-425/9 REGLINER. Seat Back e IRS-820/9
PULLEYS AND RELATED PARTS,. . ........... 007/425 RECLINER. Seat Back o1 oo IRS-825/6
PULLEYS AND RELATED PARTS,2.4L Engine ...  007/404 RECLINER. Seat Back i IRS-630/9
PUMD, Lok Beteciion T G ol | RECLINER!SeatBack L.l IRS-540/13
PUMP, OIL WITH REACTION SHAFT, . ... ... .. 31TH/320 RN geaBack . - gy
PUMP, Power Steating - """ 0105101 | REFLECTOR.Door Tum Panel ............... IRS-410/8
PUMP, Power Steering . . . . ... vovooorno 019-520/1 REFLECTOR, Door Trim Panel .. ............. 008-1115/17
PUMP Power Steering . -« -+« 019-720/9 REGULATOR KIT, Fuel Pressure. ............. 014-510/2
PUMF; Transmission Ol ... 31TH-320/1 REGULATOR, Front Door Window ............ DRS-190/2
PUMP Transmission Oil o A1TE-AE- REINFORCEMENT . ......... PR P SRS-810/18
| a0 | O A e e eSS
. , Body Side Aperture -
Egmg wgzn:: W?ﬁ;éﬁiél G %gg'gigﬁg REINFORCEMENT PACKAGE, Headlamp . . . . . . 013-110/4
g »Windshield. ... - REINFORCEMENT PACKAGE, Headlamp . . . . .. 013-110/5
EBMFP; w;g ------------------------------ 88?%%% REINFORCEMENT PACKAGE, Sliding Door ....  SRS-915/35
At - REINFORCEMENT, Body Side Aperture. .. ..... SRS-910/8
PUSHNUT .. ..o 008-1505/5 REINFORCEMENT, Cowl Plenum. ... ......... SRS-610/6
PUSHNUT, M8 . ... 008-1005/14 | REINFORCEMENT, Dash Panel Accelerator ....  SRS-610/17
PUSHROD, Valve..............oovvvviennn, 3.8L-510/20 REINFORCEMENT, Dash Panel Belt ... . ... ... SRS-610/15
PUSHROD, Valve............ovne 3.3L6T-510/ REINFORCEMENT, Door Striker. .. ........... SRS-810/10
18 REINFORCEMENT, Door Striker. . ............ SRS-810/11
O. REINFORCEMENT, Floor Pan Rail to Sill .. . . . .. 013-120/3
REINFORCEMENT, Floor Pan Side Rail. .. ..... 013-120/16
QUAD SEATS - ATTACHING PARTS (ADJUSTERS, IRS/820 REINFORCEMENT, Front Bumper . ........... 013-260/9
COVERS AND SHIELDS), ............... REINFORCEMENT, Front Crossmember .. ..... 013-110/14
QUAD SEATS, TRIMCODE [A7] ... vveovv. .. IRS/630 REINFORCEMENT, Front Side Rail to Dash. . . .. SRS-610/35
QUAD SEATS, TRIMCODE[CLML] ........... IRS/625 REINFORCEMENT, Front Side Railto Sill. . . . . .. 013-110/1
QUAD SEATS, TRIMCODE [DL],. ... ..o\v ... IRS/620 REINFORCEMENT, Front Side Railto Sill. . . . . .. SRS-410/3
QUAD SEATS, TRIM CODE [E7, H5,L5] ........ IRS/635 REINFORCEMENT, Instrument Panel. .. ....... SRS-610/23
QUARTER PANEL -LEFT, .....ovvieeennn. IRS/240 REINFORCEMENT, Jacking . ................ SRS-810/5
QUARTER PANEL -RIGHT, .................. IRS/235 REINFORCEMENT, Jacking .. ............... SRS-910/15
QUARTER PANEL WITH SLIDING DOOR INNER SRS/910 REINFORCEMENT, Jacking . ................ SRS-915/37
PANEL PARTS, . ..ot REINFORCEMENT, Liftgate Opening . ......... SRS-1110/5
QUARTER PANEL WITH SLIDING DOOR OUTER ~ SRS/915 REINFORCEMENT, Liftgate Opening .......... SRS-1310/9
PANEL PARTS . .o oo oo REINFORCEMENT, Liftgate Opening . ......... SRS-1310/10
REINFORCEMENT, Liftgate Opening ... ....... SRS-1310/14
-R- REINFORCEMENT, Quarter Panel .. .......... SRS-910/1
RACK KIT - MULITPURPOSE ................ 001/292 REINFORCEMENT, Quarter Panel . ........... SRS-910/2
RACK KIT, MUIIPUFPOSE . -« « + v oo 001-292/1 REINFORCEMENT, Quarter Panel ............ SRS-910/13
RADIATOR AND RELATED PARTS,2.4L Engine ..  007/105 REINFORCEMENT, Rear Bumper. ............ 013-360/6
RADIATOR AND RELATED PARTS,3.3L - 3.8L Engine 007/175 REINFORCEMENT, RearSeat . .............. 013-120/18
007-105/2 REINFORCEMENT, Seat Belt Swivel .......... 013-120/1

RADIATOR, Engine Cooling .. ................
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REINFORCEMENT, Seat Belt Swivel ... ........ SRS-210/4 RETAINER, Transfer GearBearing............. 41TE-AE-
REINFORCEMENT, Seat Cushion Frame ....... IRS-525/2 415/1
SE:NESS%EME“$ geat gUSE!On 'Izrame ------- :Sggigﬁi RETAINER,Transmission2ndand4thAccumulatorPiston 41TE-AE-

, oeal Us on Frame ....... - 715/18
REINFORCEMENT, Seat Striker .............. 013-120/17 RETAINER, Transmission Extension Oil .. ....... 31TH-215/43
QE:NESQEEME“$ g!ﬁou'der Belt............. 3?331%%)%3 RETAINER, Transmission Extension Oil ... ...... 41TE-AE-

Py Tt 240/12
R Sl e 013-12018 RETAINER, Transmission Extension Oil . . . . . . . .. 41TE-AE-
RELAY PACKAGE, Electrical .. ............... 008-505/9 . 240/32
RELAY, EIECrical. . . .o vooeeeeeee e 008-505/18 RETAINER, Transmission Front Clutch.......... 31TH-435/1
RELAY, Radiator Fan. . .. ...........oooovun... 008-505/16 RETAINER, Transmission Governor Support . . ... 31TH-425/7
RELEASE, Hood Latch. .. ... SRS-520/5 RETAINER, Transmission Input Clutch . . ........ 41TE-AE-
REMOTE, Wireless Infrared .. ................ 001-142/6 425/34
REMOTE, Wireless Infrared . .. ............... 001-140/12 RETAINER,TransmissionLowandReverseClutchPistion 41TE-AE-
REMOTE, Wireless Infrared ... ............... 08A-310/29 440/8
REMOTE, Wireless Infrared ... ............... 08A-315/12 RETAINER, Transmission Rear Clutch .. ........ 31TH-415/5
RESERVOIR, Brake Master Cylinder . .......... 005-416/3 RETAINER, Valve Rocker Shaft ............... 3.8L-510/6
RESERVOIR, Power Steering Pump ........... 019-720/10 RETAINER, Valve Rocker Shaft ............... 3.3L6T-510/6
RESERVOIR, Power Steering Pump ........... 019-730/11 RETAINER, Valve Spring. . .. . ... 3.8L-510/8
RESERVOIR, Washer. ...................... 23D-210/7 RETAINER, Valve Spring. . .. ................. 2.4L-510/10
RESISTOR, Blower Motor. . .................. 024-120/9 RETAINER, Valve Spring. . . .................. 3.3L6T-510/8
RESISTOR, Blower Motor. . .................. 024-130/8 RETAINER, VisOr .......... ..o .. IRS-110/10
RESISTOR, Blower Motor. . .................. 024-150/7 REVERSE SERVO PACKAGE ................ 31TH-725/18
RESTRICTOR, Heater Return Hose. . .. ........ 024-205/15 RING PACKAGE, Piston .. ................... 3.8L-410/2
RETAINER . ........ ... ... . . i 08A-405/11 RING,Retaining ............ ... ... 003-115/3
RETAINER ........... .. ... ... ... ... ... ... IRS-110/13 RISER,DUMp .. ... IRS-820/25
RETAINER ......... ... ... ... . 31TH-725/20 RISER, DUMP . ... ot IRS-825/10
RETAINER AND SEAL, Transmission U/Drive Spring 41TE-AE- RISER,DUMpP .. ... IRS-830/16

425/28 RISER,Seat . ........... ... ... i, IRS-535/16
RETAINER PACKAGE, 2nd & 4th Clutch Piston. ..  41TE-AE- RISER,Seat .............................. IRS-815/23

440/59 RISER,Seat . .........coiiiiiiiiinn IRS-820/28
RETAINER PACKAGE, 2nd & 4th Clutch Piston. ..  41TE-AE- RIVET ..o IRS-245/9

440/61 RIVET . ... 007-105/19
RETAINER, Air Outlet. . ..................... 024-620/10 | RIVET--oooovvn Qo7 L7sas
RETAINER, Battery Hold Down ............... 008-1005/6 RIVET 197 G L 187 375 """""""""" 013-260/18
RETAINER, BEaring . . .............oooennn.. 31TH-425/5 '- MNP 2077000 e
RETAINER’ Condenser Seal 007-105/15 RIVET, .197 Grip-.187-375. . . . . ... ... ... ... 019-245/33

’ AR RIVET, .197 Grip-.187-375. . . . ... .o oo e et 08A-105/60
RETAINER, Crankshaft Rear Oil Seal. . ......... 3.8L-310/5 !

! h RIVET, .25x.110/.189 ....................... 011-110/9
RETAINER, Crankshaft Rear Qil Seal. . ......... 3.8L-410/22 RIVET’ Biind. 125 08A-105/61
RETAINER, Crankshaft Rear Oil Seal. . ......... 3.3L6T-310/5 RIVET‘ Blind7 .156>; 540 """"""""""" SRS-610/31
RETAINER, Crankshaft Rear Qil Seal. . ......... 3.3L6T-410/ RIVET’ Bli d’ '250 : 660 T 008-505/17

23 ROCKER ARM. Exhaust. ... .1 3.8L-510/1
RETAINER, Differential . . .................... 31TH-435/10 | ROCKER ARM, Exhaust. . ................... 3.3L6T-510/1
RETAINER, Differential Bearing ............... 31TH-215/29 | ROCKER ARM., Intake . .. .........coooovii.. 3.8L-510/2
RETAINER, Differential Bearing ... ............ 41TE;:‘§/-13 ROCKER ARM, INtake . .. ..o 3.3L6T-510/2

ROCKER ARM, Valve Roller. .. ............... 2.41-510/14

RETAINER, Differential Bearing . .............. 41TE-AE- ROD KIT, Fan Shroud Stabilizer .. ............. 007-105/17

820/21 ROD,Hood Prop . . ... ... SRS-520/2
RETAINER,Fascia . ........... ... 013-260/4 ROD, Kickdown Servo Piston .. ............... 31TH-725/5
RETAINER, Fascia .. ..., 013-360/5 ROD, Liftgate Handle to Latch. . ............... 23D-105/32
RETAINER, Foam To Reinforcement ........... 013-260/8 ROD, Liftgate Handle to Latch. . ............... SRS-1320/3
RETAINER, Fog LampBulb . ................. 008-1105/19 ROD, ParkingSprag ... ......covvuiuinenn. .. 31TH-740/2
RETAINER, Front Suspension . ............... 002-145/36 ROD, ParkingSprag . . ......cvvviiii. 41TE-AE-
RETAINER, HeadlampBulb .................. 008-1105/4 740/6
RETAINER, M6.3x19.65 . .................... DRS-610/12 ROLLERAND SPRING PACKAGE, Overrunning Clutch 31TH-460/9
RETAINER, Moldlng ........................ IRS-210/3 ROLLER, Front and Rear Pinion............... A1TE-AE-
RETAINER, Overhead Console ............... 024-310/7 440/72
RETAINER, Parking Brake Cable .. ............ 004-142/5 ROOF . o o o oo SRS-1110/1
RETAINER, PhoneHolder ................... 001-810/9 ROOF PANEL. . . o o oo SRS/1110
RETAINER, PhoneHolder ................... 08A-410/24 ROTOR SET, b” Pump ...................... 2.41-710/18
SE&:HES' gusﬂ 8” ----------------------- g*g;j%% ROTOR SET, Ol PUMP . . .+ eveeeeeeeen 3.8L-710/15
RETAINER. ngh 02 ----------------------- 013.360/11 ROTOR SET, QilPump...................... 3.3L61Té710/
RETAINER,PushOn ....................... SRS-410/12
RETAINER. Push On ... ................... SRS-910/20 | ROTOR Brake ..................cveen 005 1ein
RETAINER,PushOn ....................... SRS-910/23 RUB ST’RIP Lugo Rac kC """""""""" SRS-1610/10
RETAINER, Spring to Fuel Filler. . ............. 014-210/7 RUN. Front| Ugg RAaCk LIOSS ... g
RETAINER, SUNVISOT « .+« oo oo IRS-110/9  Front Door Glass ... DRS-610/10
RETAINER’ Sunvisor IRS-110/19 RUNNING BOARD KIT, FL_JII .................. 001-430/1
RETAINER, Tappet Yoke Aligning . . ... ... ... 380510021 | RUNNING BOARD. Left Side ... go1-as0s
RETAINER, Tappet Yoke Aligning. . ............ 3.3L6T-510/ RUNNING BOARDS GESIOE . e 001/430

19 | RUNNINGBOARDS ......................n.
RETAINER, ThrottleCable . .................. 014-740/5 -S-
RETAINER, Throttle Cable ................... 014-760/4 SCREEN, Transmission Regulator Valve . . . .. ... 31TH-715/13
RETAINER, Throttle Cable ................... 014-760/6 SCREEN, Transmission Regulator Valve . . ... ... 41TE-AE-
RETAINER, Throttle Cable . .................. 014-1110/6 715/16
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SCREW. ..o 008-205/3 SCREWANDWASHER,HexFlangeHead,M8x1.25x70 3.3L6T-810/
SCREW. .ottt 008-705/2 28
SCREW. ... 013-260/5 SCREW AND WASHER, Hex Head ........... 019-321/3
SCREW. ... ... 013-360/2 SCREW AND WASHER, Hex Head ........... 025-240/3
SCREW. ... 013-360/4 SCREW AND WASHER, Hex Head ........... 005-220/23
SCREW. ... .. 014-210/9 SCREW AND WASHER, Hex Head ........... 009-140/13
SCREW. ... 014-760/5 SCREW AND WASHER, Hex Head ........... 009-140/15
SCREW. .. ..o 019-145/6 SCREW AND WASHER, Hex Head ........... 009-140/17
SCREW. ... 025-260/6 SCREW AND WASHER, Hex Head ........... 009-140/27
SCREW. . ... DRS-190/4 SCREW AND WASHER, Hex Head ........... 009-160/13
SCREW. ... ... IRS-110/3 SCREW AND WASHER, Hex Head ........... 009-160/15
SCREW. ... IRS-215/9 SCREW AND WASHER, Hex Head ........... 009-160/17
SCREW. ... ... IRS-245/2 SCREW AND WASHER, Hex Head ........... 013-260/17
SCREW. ... IRS-410/4 SCREW AND WASHER, Hex Head ........... 024-610/12
SCREW. ... IRS-420/8 SCREW AND WASHER, Hex Head ........... SRS-1320/6
SCREW. ... .. IRS-810/2 SCREWANDWVASHERHeMeadpeciaPointM8x1.25x17 007-425/8
SCREW. ... IRS-820/2 SCREWANDWASHERHexeadpeciaPointM8x1.25x17 008-1905/11
SCREW. ... .. SRS-710/8 SCREW AND WASHER, Hex Head Tapping, .25-14x1 014-830/9
SCREW. ... 007-175/13 SCREW AND WASHER, Hex Head Tapping, .25-14x1 014-810/11
SCREW. .. ..o 008-1905/9 SCREW AND WASHER, Hex Head Tapping, M4.8 x  008-1605/18
SCREW.............oeiieneeeieeeene 008-405/16 159X L6.00. et
SCREW .................................. 008'615/14 SCREW AND WASHER’ HeX Head’ .19_16)(1.00 . 014_660/8
SCREW. ... 019-730/14 SCREW AND WASHER, Hex Head, .50-13x1.50 . 017-145/28
SCREW. ..o 024-120/22 SCREW AND WASHER, Hex Head, .50-13x3.00 . 017-155/23
SCREW. ... 024-220/28 SCREW AND WASHER, Hex Head, M10-1.50x30  013-110/19
SCREW. .o 08A-105/65 SCREW AND WASHER, Hex Head, M10x1.50x35  005-569/6
SCREW .................................. 08A'410/23 SCREW AND WASHER’ HeX Head’ M10X1.50X35 014_110/4
SCREW........cccvimiiiiiiiees 2.41-610/3 SCREW AND WASHER, Hex Head, M10x1.50x35  016-120/3
SCREW. ..o 3.8L-810/7 SCREW AND WASHER, Hex Head, M10x1.50x35  017-145/4
SCREW. ... 3.8L-810/9 SCREW AND WASHER, Hex Head, M10x1.50x35 ~ 017-155/8
SCREW. ..o DRS-180/28 SCREW AND WASHER, Hex Head, M10x1.50x35  017-145/26
SCREW...... DRS-180/30 SCREW AND WASHER, Hex Head, M10x1.50x35 ~ 017-145/30
SCREW.............oeiieneeeieeeene DRS-310/13 SCREW AND WASHER, Hex Head, M10x1.50x35  017-145/37
SCREW. ... DRS-310/24 SCREW AND WASHER, Hex Head, M10x1.50x35  017-145/40
SCREW. ... ERS-210/12 SCREW AND WASHER, Hex Head, M10x1.50x35 ~ 017-155/10
SCREW. ..o ERS-220/10 SCREW AND WASHER, Hex Head, M10x1.50x35 ~ 017-155/14
SCREW...... IRS-820/15 SCREW AND WASHER, Hex Head, M10x1.50x35 ~ 017-155/33
SCREW. .o SRS-1330/3 SCREW AND WASHER, Hex Head, M10x1.5x105 ~ 009-140/21
SCREW. ..o SRS-815/12 SCREW AND WASHER, Hex Head, M10x1.5x105  009-160/21
SCREW........cccvimiiiiiiiees SRS-815/14 SCREW AND WASHER, Hex Head, M10x1.5x105  024-410/16
SCREW .................................. 008'1905/10 SCREW AND WASHER’ HeX Head’ M10X15X25 009_140/10
SCREW. ... 3.8L-810/32 SCREW AND WASHER, Hex Head, M10x1.5x25.  024-205/10
SCREW. ..o 3.3L6T-810/8 | SCREW AND WASHER, Hex Head, M10x1.5x25.  41TE-AE-
SCREW. .ottt 3.3L6T-810/ 22011
10 SCREW AND WASHER, Hex Head, M10x1.5x30.  013-110/23
SCREW. ..o 3.3L6T-810/ SCREW AND WASHER, Hex Head, M10x1.5x40.  009-140/18
30 SCREW AND WASHER, Hex Head, M10x1.5x40.  009-160/10
SCREW. ... 41TE-AE- SCREW AND WASHER, Hex Head, M10x1.5x40. 009-160/18
715/5 SCREW AND WASHER, Hex Head, M10x1.5x40.  3.8L-610/4
SCREW AND WASHER, Hex Head, .312-18x1.00  005-210/29 SCREW AND WASHER, Hex Head, M10x1.5x40.  3.3L6T-610/4
SCREW AND WASHER, Hex Head, .312-18x1.00  005-220/12 SCREW AND WASHER, Hex Head, M10x1.5x45.  016-120/4
SCREWANDWASHER . ........ccovvenn... 007-330/2 SCREW AND WASHER, Hex Head, M10x1.5x45.  3.8L-810/21
SCREWANDWASHER . .......oveeennn .. 007-330/3 SCREW AND WASHER, Hex Head, M10x1.5x45.  3.3L6T-810/
SCREWANDWASHER . ..........oovvuni... DRS-510/8 17
SCREWAND WASHER ..................... 007-175/22 SCREW AND WASHER, Hex Head, M10x1.5x50. 008-215/3
SCREWAND WASHER ..................... 013-260/22 SCREW AND WASHER, Hex Head, M10x1.5x50.  024-410/17
SCREWANDWASHER .............. ... ..., 024-150/18 SCREW AND WASHER, Hex Head, M10x1.5x53. 008-105/4
SCREWAND WASHER ................. ..., DRS-310/32 SCREW AND WASHER, Hex Head, M10x1.5x53. 002-145/30
SCREWAND WASHER ............... ... ... SRS-710/15 SCREW AND WASHER, Hex Head, M10x1.5x53. 009-140/19
SCREWAND WASHER . .................... SRS-810/14 SCREW AND WASHER, Hex Head, M10x1.5x53. 009-160/19
SCREWANDWASHER HeadHeadLock M8-1.25x30.00 005-343/8 SCREW AND WASHER, Hex Head, M12x1.75x30 009-140/12
SCREWANDWASHER HeadHeadLockM8-1.25x30.00 005-431/4 SCREW AND WASHER, Hex Head, M12x1.75x30 009-160/12
SCREW AND WASHER, Hex . ................ 007-404/4 SCREW AND WASHER, Hex Head, M14-2x95 . . 019-321/2
SCREW AND WASHER, Hex . ................ 007-404/12 SCREW AND WASHER, Hex Head, M14x2.00x125.00 013-110/13
SCREW AND WASHER, Hex Head............ SRS-520/9 SCREW AND WASHER, Hex Head, M14x2.00x125.00 017-145/39
SCREW AND WASHER, Hex Head............ DRS-180/20 SCREW AND WASHER, Hex Head, M14x2.00x125.00 017-155/35
SCREVANDVASHERsleklangéleadlockyl8x1.25x25.00 31TH-215/30 SCREW AND WASHER, Hex Head, M14x2.0x55. 013-110/15
SCREVANDVASHERHeklangéleatlocky8x1.25x25.00 41TE-AE- SCREW AND WASHER, Hex Head, M5x.8x14. . . A1TE-AE-
240/16 1225/3
SCREWANDWASHER, HexFlangeHead, .25-14x.875 014-840/2 SCREW AND WASHER, Hex Head, M6 x 1.00 x 23.30 08A-105/66
SCREWANDWASHER, HexFlangeHead,.25-14x.875 23D-210/18 SCREW AND WASHER, Hex Head, M6 x 1.00 x 23.30 DRS-310/25
SCREWANDWASHER,HexFlangeHead,M8x1.25x25 31TH-320/6 SCREW AND WASHER, Hex Head, M6 x 1.00 x 23.30 DRS-310/36
SCREWANDWASHER,HexFlangeHead,M8x1.25x25 41TE-AE- SCREW AND WASHER, Hex Head, M6x1x14 . . . 31TH-210/9
320/7 SCREW AND WASHER, Hex Head, M6x1x14 ...  3.8L-510/13
SCREWANDWASHER, HexFlangeHead,M8x1.25x25 41TE-AE- SCREW AND WASHER, Hex Head, M6x1x14 ...  3.3L6T-510/
240/15 13
SCREWANDWASHER, HexFlangeHead,M8x1.25x70 3.8L-810/17
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SCREW AND WASHER, Hex Head, M6x1x14....  41TE-AE- SCREW, .164-18X.625 ... ......couvvvrenn... 001-295/3
220/14 SCREW, .164-18X.75 . ..o voeeeeieneinnnn. DRS-190/6
SCREW AND WASHER, Hex Head, M6x1x15....  3.8L-810/31 SCREW, .164-18x1.00 ...................... 019-245/5
SCREW AND WASHER, Hex Head, M6x1x15. ...  3.3L6T-810/ ggsgw '%341-2211680 ---------------------- 8(1)2-?11%2/%
31 y . = X UU L s s s s e s s s e s e e e e e e e e s =
SCREW AND WASHER, Hex Head, M6x1x16. ...  014-460/5 SCREW, .190-16 X .750 . ..o SRS-420/2
SCREW AND WASHER, Hex Head, M6x1x16....  014-740/9 SCREW, .190-16X.542 ...................... 025-490/12
SCREW AND WASHER’ Hex Head, M6X1X16. - 024_205/3 SCREW, .25'14X75 ........................ 014‘210/8
SCREW AND WASHER, Hex Head, M6x1x16. ...  31TH-210/6 SCREW, Cluster PCBoard .. ................. 008-1105/18
SCREW AND WASHER, Hex Head, M6x1x16. . .. 3.8L-810/10 SCREW, Flange Head, M10x1.5x65............ 3.8L-810/33
SCREW AND WASHER, Hex Head, M6x1x17. ...  3.8L-710/7 SCREW, Flange Head, M10x1.5x65. ........... 3.3L6T-810/
SCREW AND WASHER, Hex Head, M6x1x17....  3.3L6T-710/7 32
SCREW AND WASHER, Hex Head, M6x1x18....  21P-120/2 SCREW, Flange Head, M6x1x18 .............. 2.4L-710/8
SCREW AND WASHER, Hex Head, M6x1x18....  2.4L-620/18 SCREW, Flange Head, M6x1x18 .............. 3.3L6T-710/
SCREW AND WASHER, Hex Head, M6x1x25....  007-225/1 17
SCREW AND WASHER, Hex Head, M6x1x25. ...  024-205/9 SCREW, Flange Head, M8x1.25X26. . .......... SRS-1320/11
SCREW AND WASHER, Hex Head, M6x1x25. . .. IRS-750/4 SCREW, Flange Head, M8x1.25x33............ 088-120/49
SCREW AND WASHER, Hex Head, M6x1x25. ...  2.4L-710/4 SCREW, Flange Head, M8x1.25x33. . .......... 31TH-215/45
SCREW AND WASHER, Hex Head, M6x1x25.... SRS-1320/17 | SCREW, Flange Head, M8x1.25x33............ 41TE-AE-
SCREW AND WASHER, Hex Head, M6x1x30....  014-110/5 240/28
SCREW AND WASHER, Hex Head, M6x1x30. . . . DRS-180/35 SCREW, Header Point, M10x1.50x25.00 . . ... ... 003-420/8
SCREW AND WASHER, Hex Head, M6x1x35. . 2.41-620/17 SCREW, Headlamp Extension ................ 008-1105/9
SCREW AND WASHER, Hex Head, M6x1x93.5 . 41TE-AE- SCREW, Heater Core Mounting . .............. 024-120/23
240/23 SCREW, Hex Flange Head . . .. ............... 009-140/9
SCREW AND WASHER, Hex Head, M8 x 1.25 x 38.00 23D-205/25 SCREW, Hex Flange Head . . ................. 024-205/4
SCREW AND WASHER, Hex Head, M8-1.25x22.00 013-110/10 SCREW, Hex Flange Head Locking, M5x.8x37 ...  31TH-620/4
SCREW AND WASHER, Hex Head, M8-1.25x32.00 SRS-1310/4 SCREW, Hex Flange Head Pilot, M6x1x30. . . . . . . SRS-510/4
SCREW AND WASHER, Hex Head, M8-1.25x32.00 SRS-1320/8 SCREW, Hex Flange Head Tapping, .19-16x1.00..  019-245/27
SCREW AND WASHER, Hex Head, M8-1.25x32.00 SRS-1310/11 | SCREW, Hex Flange Head, .25-14x.625 ........ 008-1110/18
SCREW AND WASHER, Hex Head, M8-1.25x40. .  019-520/6 SCREW, Hex Flange Head, M10x1.5x61 . ... .... 3.8L-410/13
SCREW AND WASHER, Hex Head, M8-1.25x40..  31TH-210/1 SCREW, Hex Flange Head, M10x1.5x61 . ....... 3.3L6T-410/
SCREW AND WASHER, Hex Head, M8-1.25x40. .  41TE-AE- 13
220/9 SCREW, Hex Flange Head, M4.8x1.59x13. .. .. .. 08A-410/18
SCREW AND WASHER, Hex Head, M8x1.25x20 .  025-310/8 SCREW, Hex Flange Head, M6 x 1.00 x 14.00....  008-1105/7
SCREW AND WASHER, Hex Head, M8x1.25x20 .  007-105/10 SCREW, Hex Flange Head, M6 x 1.00 x 59.8. . . .. 008-1605/15
SCREW AND WASHER, Hex Head, M8x1.25x20 .  025-260/11 SCREW, Hex Flange Head, M6x1x 60 .......... 23D-305/5
SCREW AND WASHER, Hex Head, M8x1.25x20 .  2.4L-810/8 SCREW, Hex Flange Head, M8x1.25x20 . . ...... 004-147/6
SCREW AND WASHER, Hex Head, M8x1.25x20 .  3.3L6T-710/ SCREW, Hex Flange Head, M8x1.25x20 . . ...... SRS-1320/9
11 SCREW, Hex Flange Head, M8x1.25x20 . . .. .... SRS-1310/12
SCREW AND WASHER, Hex Head, M8x1.25x25 .  007-175/20 SCREW, Hex Flange Head, M8x1.25x32 .. .. .. .. 088-120/46
SCREW AND WASHER, Hex Head, M8x1.25x25 .  008-1005/4 SCREW, Hex Flange Head, M8x1.25x32 . . ... ... 2.41-810/7
SCREW AND WASHER, Hex Head, M8x1.25x25 .  2.4L-810/9 SCREW, Hex Flange Head, M8x1.25x32 . ... .. .. 2.4L-710/22
SCREW AND WASHER, Hex Head, M8x1.25x25 .  2.4L-620/16 SCREW, Hex Flange Head, M8x1.25x40 . ... .. .. 2.4L-210/15
SCREW AND WASHER, Hex Head, M8x1.25x25 .  2.4L-710/11 SCREW,HexHead . ........................ 003-115/16
SCREW AND WASHER, Hex Head, M8x1.25x25 .  3.8L-710/12 SCREW, HexHead......................... 005-561/14
SCREW AND WASHER, Hex Head, M8x1.25x25 .  3.3L6T-710/ ggsgw :ex :eag tocllz!ng, -g;ggx;-ggg ------ :Sg-;igﬁg
13 , Aex Hea 0CKing, . -20X1.690...... -
SCREW AND WASHER, Hex Head, M8x1.25x30 . 025-310/3 SCREW, Hex Head, .19-16X1................. 004-142/11
SCREW AND WASHER, Hex Head, M8x1.25x33 . DRS-180/24 | SCREW, Hex'Head, M1OX1.5%50 . .. ........... 008-105/3
SCREW AND WASHER, Hex Head, M8x1.25x45 . 008-205/8 SCREW, Hex Head, M12X1.75X65.00 ... ....... ... .. 017-145/35
SCREW AND WASHER, Hex Head, M8x1.25x45 . 011-110/4 SCREW, Hex Head, M12x1.75x50 . ............ 31TH-210/8
SCREW AND WASHER, Hex Head, M8x1.25x45 . 007-404/10 SCREW, Hex Head, M12x1.75x50 . ............ 41TE-AE-
SCREW AND WASHER, Hex Head, M8x1.25x45 .  3.8L-610/2 220/11
SCREW AND WASHER, Hex Head, M8x1.25x45 .  3.3L6T-610/2 SCREW, Hex Head, M12x1.75x92.00. . ......... 017-145/21
SCREW AND WASHER, Hex Head, M8x1.25x65 . 014-640/6 SCREW, Hex Head, M12x1.75x92.00. . ......... 017-155/25
SCREW AND WASHER, Hex Head, M8x1.25x65 .  014-660/6 SCREW, Hex Head, M12x1.75x92.00. . . . ....... 017-155/32
SCREW AND WASHER, Hex Head, M8x1.25x65 .  3.3L6T-210/ ggggw :ex :eag, m-291><401-79 X17.78 ....... 8-189L-1€Zl5%12
12 , Aex Head, XAl .. -
SCREW AND WASHER, Hex Head, M8x1.25x90 .  019-510/9 SCREW, Hex Head, MA.8-1.50x19............. 024-120/5
SCREW AND WASHER, Hex Head, M8x1.25x95 . 024-410/3 SCREW, Hex Head, M4.8-1.59x19............. 024-130/5
SCREW AND WASHER, M8x1.25x20 . . . . . .. ... IRS-825/23 SCREW, Hex Head, M4.8-1.59x19.. . ........... 024-140/5
SCREW AND WASHER, Oval Head, .19-16x.75 ..  08A-405/12 | SCREW, Hex Head, M4.8x1.50x68.00 ......... .. 008-405/3
SCREW AND WASHER, Oval Head, M6x1x25 ...  019-720/5 SCREW, Hex Head, M6x 1.00x 17.50. ... ... 008-405/12
SCREW AND WASHER, Oval Head, M6x1x25 ...  019-730/6 SCREW, Hex Head, MEXIx16................. 008-625/5
SCREW AND WASHER, Oval Head, M6x1x25 . . . 025-490/6 SCREW, Hex Head, M6x1x20. . ............... 024-207/3
SCREW AND WASHER, Oval Head, M6x1x25 ...  013-260/20 SCREW, Hex Head, M6x1x20. ................ 005-561/13
SCREW AND WASHER, Pan Head, M5x.8x25 . . . 31TH-715/12 SCREW, Hex Head, M6Xx1x20. . ........ .. ... 025-310/20
SCREW AND WASHER, Pan Head, M5x.8x25 ...  31TH-715/18 | SCREW, Hex Head, M6x1x25................. SRS-1330/8
SCREW AND WASHER, Pan Head, M5x.8x25 A1TE-AE- SCREW, Hex Head, M8x1.25x24 . ............. SRS-510/5
' ' : T SCREW, Hex Head, M8X20. . . ................ IRS-535/9
SCREW AND WASHER, Pan Head, MBx0.8<11.00  41TEAR. | SCREW JACK ..o 022-340/5
’ ’ ' ’ SCREW/LargeRoundWashermHeadLockM6x1.00x20.00 DRS-310/22
44019 SCREW/LargeRoundWasherHeadLockM6x1.00x20.00 SRS-1320/4
SCREW AND WASHER, Round Head, .164-15x.625 008-625/8 SCREW, M6X1.00x15.00. . . ..o oveeeeeennn .. IRS-420/13
SCREW AND WASHER, Round Head, .164-15x.625 SRS-1320/14 | SCREW. M6xX1X20. .. . ... ... . . . ... 014-310/5
SCREW AND WASHER, Self _Tapplng, M6x1x22 . . 008-1605/17 SCREW, MBXIX25. . e IRS-740/8
SCREW AND WASHER, Tapping, M6-1.0x20.0...  008-505/4 SCREW, M7X1.25X16.00 . . . ..o, SRS-410/14
SCREW AND WASHER, Tapping, M6-1.0x20.0. . . 019-730/15 SCREW, M8-1.25 . . . oo 025-260/13
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SCREW, M8X1.25X25 . ... ..o i e 005-569/9 SCREW, Tress Head, #8x.5. ... .............. IRS-535/28
SCREW, Oval Head, M8x1.25x39.5 . . .......... SRS-915/4 SCREW, Tress Head, #8X.5. . ................ IRS-815/18
SCREW, Oval Head, M8x1.25x39.5 ... ......... DRS-180/33 SCREW, Tress Head, #8X.5. ... .............. IRS-815/29
SCREW, Pan Head Locking, M5x0.8x30.00 . . . . .. 41TE-AE- SCREW, Tress Head, #8x.5. ... .............. IRS-820/13
715/23 SCREW, Tress Head, #8X.5. ... .............. IRS-825/22
SCREW, Pan Head Tapping, .125-40x.437. . . . . .. 008-805/6 SCREW, Truss Head, M6x1x15............... SRS-915/7
SCREW, Pan Head Tapping, .19-16x.625. ... .. .. SRS-420/8 SCREW, Truss Head, M6X1x15............... DRS-310/28
SCREW, Pan Head, .19-16X.75 ............... SRS-610/2 SCREW, Truss Head, M6x1x15............... DRS-610/11
SCREW, Pan Head, .437-20x1.875 ............ IRS-740/9 SCREW, pan head, .19-16x1.300 . ............ IRS-110/11
SCREW, Pan Head, M5 x0.8x12.60. .......... 31TH-715/11 SCUFF PAD,RearFascia . .................. 013-360/9
SCREW, Pan Head, M5 x 0.8 x 12.60. . ......... 41TE-AE- SEAL ..o 088-120/4
715/17 SEAL .« oo 088-120/7
SCREW, Pan Head, M6-1.00x29.00 . . . ......... SRS-1610/8 SEAL ..o 088-120/8
SCREW, Pan Head, M8X1.25x41.5. . ........... IRS-610/8 SEAL ... 088-120/10
SCREW. Pan Head, M8XL.25x415. . . ... IRS-615/8 SEAL oo 31TH-215/31
SCREW, Pan Head, M8x1.25x415. .. .......... IRS-620/9 SEAL ..o 31TH-215/46
SCREW, Pan Head, M8X1.25x41.5. . .. ......... IRS-625/9 SEAL ... 41TE-AE-
SCREW, Pan Head, M8x1.25x41.5............. IRS-630/7 240/17
SCREW, Pan Head, M8x1.25x41.5. .. .......... IRS-635/7 SEAL ... 41TE-AE-
SCREW, Pan Head, M8x1.25x41.5. .. .......... IRS-820/5 240/26
SCREW, Pan Head, M8x1.25x41.5. .. .......... IRS-535/25 SEAL AND GASKET PACKAGE, Transmission. ..  31TH-215/49
SCREW, Pan Head, M8x1.25x41.5. .. .......... IRS-815/14 SEAL AND GASKET PACKAGE, Transmission. ..  41TE-AE-
SCREW, Recliner Handle, M4x7x14. . .......... IRS-535/29 240/1
SCREW, Reverse Band Adjusting, M8x1.25x42. ..  31TH-520/11 SEALANDGASKETPACKAGE TransmissiorFronClutch 41TE-AE-
SCREW, Round Head, .164-15x1.00 . .......... IRS-1010/8 495/1
SCREW, Round Head, M6x1x16 .............. IRS-215/5 ecion O AE.
SCREW. Round Head. M6x1x16 . ... .. .. .. 001-810/14 SEALANDGASKETPACKAGE, TransmissionOilPump 41TE3§§/1
ggsgw gg#’,},‘}';‘gﬁg' '\fgi_li%‘f’ieo """""" gﬁ?&iﬁ?{f’ SEAL KIT, A/C And Heater Unit. .............. 024-120/21
SCREW, Self Piercing, .25-14x.625 . ... ... ... .. 001-295/2 ggﬁt Eﬂ %g ﬁ”g Heater Unit. .............. 024'130;20
SCREW, Self Tapping, M4.2x1.69x19.05 .. . . ... . . 08A-305/9 , AIC And Heater Unit..... ... 024-140/20
. SEAL KIT, A/C And Heater Unit. . ............. 024-150/10
SCREW, Self Tapping, M4.2x1.69x19.05 . . ... ... 08A-310/3 '
SCREW, Self Tapping, M4.2x1.69x19.05 . . . . . . . . 08A-410/8 SEQ'[ Q\EEX&AXT'E SERIRSEPAEILEEREEEE 22%%6
SCREW, Self Tapping, M4.2x1.69x19.05 . . . . . ... 013-260/19 » lfansmission Cluteh ... “AE-
SCREW, Shoulder Hex Flange Head, M5x.8x20 ..  31TH-620/5 . 440/5
SCREW, Shouldered Hex Head, M10x1.5x70 ....  017-145/31 SEAL PACKAGE, Transmission Clutch ......... 41TE-AE-
SCREW, Shouldered Hex Head, M10x1.5x70 . ...  017-155/21 o 44077
SCREW, Shouldered Hex Head, M10x1.5x70 ....  017-155/30 SEAL PACKAGE, Transmission Clutch . ........ 41TE-AE-
SCREW, Special Head, M5x.8x42.40. ... ....... 31TH-715/4 425/33
SCREW, Special Head, M8x1.25x32.5.......... IRS-630/9 SEAL PACKAGE, Transmission Clutch . ........ A1TE-AE-
SCREW, Special Head, M8x1.25x32.5.......... IRS-635/9 425/42
SCREW, Special Head, M8x1.25x32.5.......... IRS-820/8 SEAL PACKAGE, Transmission Clutch . .. ... ... 41TE-AE-
SCREW, Special Head, M8x1.25x32.5.......... IRS-535/23 440/60
SCREW, Special Head, M8x1.25x32.5. ... ...... IRS-610/10 - e
SCREW. Special Head, M8x1.25x32.5 . . .. ... .. IRS-615/10 SEAL PACKAGE, Transmission Clutch ... ... ... 41TE4’2E
SCREW, Special Head, M8x1.25x32.5. . . . ... ... IRS-620/11 0/62
SCREW, Special Head, M8x1.25x32.5. . .. ... ... IRS-625/11 SEAL, ACCUMUIRION . . e S1TH-725/2
SCREW, Special Head, M8x1.25x32.5 . . ...... .. IRS-815/17 SEAL, Accumulator ........................ 31TH-725/16
SCREW, Special Shouldered, M10x1x29 . . . . . . . . 41TE-AE- SEAL, Accumulator ... 41TE-AE-
820/14 715/9
SCREW, Strip-OUt REPAIr. . . ..o ovoeveern. .. 008-615/5 SEAL, Accumulator ... 41TE-AE-
SCREW, Strip-Out Repair. . .. ................ 025-260/12 725/3
SCREW, Tap, MOX1.25X26 . . ................. 008-1005/13 SEAL, Accumulator . .................... L 41TE-AE-
SCREW, Tapping. . . v vveeeeeeeeeeeee 024-310/2 725/8
SCREW, Tapping. .« « v o vov e ei e IRS-235/5 SEAL, Air Conditioning Unit. . ................ 024-120/7
SCREW, Tapping. .« « v v v oveeee e IRS-235/8 SEAL, Air Conditioning Unit. . ................ 024-130/7
SCREW, Tapping Hex Flange Head, M6.3x1.81x20.00 IRS-230/3 SEAL, Air Conditioning Unit. . ................ 024-140/7
SCREW, Tapping, .164-15X.50 . ... ............ IRS-510/16 SEAL, Air Conditioning Unit. ................. 024-130/21
SCREW, Tapping, .19-16x.625 . ... ............ 024-620/6 SEAL, Air Conditioning Unit. ................. 024-140/21
SCREW, Tapping, .19-16X.625 . ... ............ IRS-220/5 SEAL, Airlnlet . ........................... 024-610/14
SCREW, Tapping, .19-16X.625 . . .............. IRS-225/2 SEAL, Ball JOINt. . ..ot 002-145/21
SCREW, Tapping, .19-16x.625 . ... ............ IRS-235/2 SEAL, Brake Booster ToDash. ............... 005-343/2
SCREW, Tapping, .19-16X.625 . ............... IRS-240/5 SEAL, Camshaft . ...........c.cccoviiii... 2.41-210/8
SCREW, Tapping, .19-16x.625 .. .. ............ SRS-1330/2 SEAL, Camshaft .......................... 2.4L-510/7
SCREW, Tapping, .19-16x.625 .. .. ............ 008-1110/19 SEAL, Camshaft Sensor .................... 008-605/4
SCREW, Tapping, .19-16X.75 . . ........o.ovo... SRS-520/6 SEAL, Camshaft Sensor . ................... 2.41-510/18
SCREW, Tapping, .19-16X.75 . . ... ............ 08A-310/17 SEAL, Catch .......ooteiei i DRS-310/43
SCREW, Tapping, .19-16X.75 . . ..........vv... 08A-310/25 SEAL,Catch ...t SRS-815/15
SCREW, Tapping, .190-16X.500. .. ............ 011-210/4 SEAL, ClutchFeed ........................ 41TE-AE-
SCREW, Tapping, M8X20 . .. ................. 005-565/2 715/6
SCREW, Tapping, M8x20 . . .................. 005-565/12 SEAL, COWl .« o oo e SRS-610/13
SCREW, Thumb ........................... 001-130/8 SEAL, EGRTUDE . .. ..ot 3.8L-810/6
SCREW, TressHead, #8x.5 .................. IRS-540/1 SEAL,EGRTUbE . .. ..o 3.3L6T-810/6
SCREW, Tress Head, #8x.5 .................. IRS-815/2 SEAL, EXENSION . o oo e et 088-120/3
SCREW, Tress Head, #8x.5 .................. IRS-825/2 SEAL, Front Clutch Piston . ... ............... 31TH-435/3
SCREW, Tress Head, #8x.5 .................. IRS-830/8 SEAL, FrontDoorBelt . . .. ....covuenuen. .. DRS-610/6
SCREW, Tress Head, #8x.5 .................. IRS-535/12 SEAL, Front Main Crankshaft ................ 2.4L-710/21
SCREW, TressHead, #8x.5 .. ................ IRS-535/13 SEAL, Front Main Crankshaft ................ 3.8L.-610/12
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SEAL, Front Main Crankshaft................. 3.3L6T-610/ SEAT BACK,Front. . ........... ... .. ...... IRS-510/3
12 SEAT BACK, Front. . . ....... ... ... IRS-515/3
SEAL, Front Piston Clutch. . ... ............... 31TH-435/5 SEAT BACK, Front. . ........... ... ... ...... IRS-520/3
SEAL, Fuel Pump and Level Unit . ............. 014-510/5 SEAT BACK, Front. . ................ ... .. IRS-525/4
SEAL, Governor Support . ................... 31TH-620/12 ggﬁ¥ EﬁgE Efom-Q-- IR :sg-gggg
SEAL,Hood ...... ... ... . . SRS-510/9 yRearQuad. ................ L -
SEAL, Impeller Hub, 57.25mmOD . ............ 31TH-320/9 SEAT BACK,RearQuad. ................... IRS-625/3
SEAL, Impeller Hub, 57.25mmOD............. 41TE-AE- SEAT BACK,RearQuad. ................... IRS-630/2
320/10 SEATBACK,RearQuad.................... IRS-635/2
SEAL Input Shaft . ..o o e 31TH-415/1 SEAT BACK, Rear, 2 Passenger. ............. IRS-610/2
SEAL, | tShaft . ..o A1TE-AE- SEAT BACK, Rear, 2 Passenger .............. IRS-615/2
nput Sha “ocras | SEAT BACK! Rear, 2 Passenger. ............. IRS-815/10
. SEAT BACK, Rear, 3 Passenger. ............. IRS-640/4
SEAL, Intake Man!fold ....................... 3.8L-810/5 SEAT BACK. Rear. wiCenter Armrest . . . . ... . .. IRS-640/8
SEAL, Intake Manifold. . ... .................. 3.3L6T-810/5 SEAT BACK. Rear. w/Child Seat IRS-610/3
SEAL, Kickdown Servo. . .................... 31TH-725/9 ! ! e
. SEAT BACK, Rear, w/Child Seat. ............. IRS-615/3
SEAL, Kickdown Servo. . .................... 31TH-725/10
SEAT BELT, 1stRearQuter. . ................ IRS-740/3
SEAL, Manual Lever Shaft . .................. 31TH-215/35 SEAT BELT 2 P | IRS-730/1
SEAL, Manual Valve Lever . .................. 41TE-AE- , & - BSSENGEr NS . v -
! 715/3 SEAT BELT, 2nd RearQuter................. IRS-750/1
SEAT BELT, 3 PassengerInner............... IRS-730/2
SEAL, Manual VaI_ve Position Sensor . . ......... 008-620/4 SEAT BELT, Front |nn§r ..................... IRS-710/1
SEAL, Master Cylinder To Booster . ............ 005-416/6 SEAT BELT, QUAD SEATS,. ..o voeeeeeen .. IRS/720
SEAL, Oll C‘ooler By-Pass Valve............... 2.4L-710/25 SEAT BELT: Rear Outer . .Y .................. IRS-750/6
SEAL, Oil Filler Tube. ....................... 31TH-210/7 SEAT BELT, Rear Quad Inner . . .............. IRS-720/1
SEAL, Ol Filler Tube. ... 31TH-715/21 | SEAT BELT, Retractor . . .................... IRS-710/2
SEAL, Oil Filler Tube. ... 41TE-AE- SEAT BELT, Retractor . . .................... IRS-740/4
o 220/12 SEAT BELTS, FRONT SEAT,. . . .. .. ... ... IRS/710
SEAL, Oil Pick Up Tube ..................... 2.41.-710/10 SEAT BELTS, REAR INNER, 2 AND 3 PASSENGERS, IRS/730
SEAL, Oil Pick Up Tube ..................... 3.8L-710/13 SEAT BELTS, REAR SECOND SEAT, OUTER, .. IRS/740
SEAL, OilPickUpTube ..................... 3.3L6T-710/ SEAT BELTS, REAR THIRD SEAT, OUTER, . ... IRS/750
14 SEAT COMPLETE,Front ................... IRS-510/8
SEAL, QilPUmp ... 31TH-320/7 SEAT COMPLETE, Front ................... IRS-515/8
SEAL, OilPUMp .. ... 41TE-AE- SEAT COMPLETE, Front ................... IRS-520/8
320/8 SEAT COMPLETE, Front ................... IRS-530/9
SEAL, Piston Accumulator . .................. 31TH-725/11 | SEAT COMPLETE, Front ................... IRS-525/10
SEAL, Piston Accumulator . .................. 31TH-725/12 | SEAT COMPLETE, REAR, 50/50 BENCH .. .. .. IRS-640/21
SEAL. Piston Outer, 140mm OD. . . . ... ... 21TE-AE- SEAT COMPLETE, REAR, 50/50 BENCH . . .. .. IRS-640/22
SEAT COMPLETE, RearQuad. .............. IRS-620/13
425/32 !
; R SEAT COMPLETE,RearQuad. .............. IRS-625/13
SEAL Radiator - ouon Shafl. . overrrreeees STHO200% | SEAT COMPLETE, Rear Quad. . ... ... IRS-630/11
SEALY Radiator . . . . ... 007-175/10 SEAT COMPLETE,RearQuad............... IRS-635/11
SEAL. Radiator Slde Air 007-175/9 SEAT COMPLETE, Rear, Three Passenger . . . . . IRS-640/6
’ ; ; P : SEAT COMPLETE, Rear, Three Passenger . . . . . IRS-640/11
SEAL, Radiator Side Air . .. .................. 007-105/13
~ SEAT COMPLETE, Rear, Two Passenger. . ... .. IRS-610/12
SEAL, RearAxleFlange..................... 003-115/4
; N SEAT COMPLETE, Rear, Two Passenger. . . . ... IRS-615/12
SEAL, Rear Clutch Piston. . .................. 31TH-415/10 SEAT COMPLETE. R Two P Child s IRS-610/13
SEAL, Rear Clutch Piston. . .................. 31TH-415/13 , Rear, Two Passenger Child Seat -
SEAL. Rear Clutch Retainer. 1.75 OD 31TH-415/3 SEAT COMPLETE, Rear, Two Passenger Child Seat 1RS-615/13
! ; (T T s _ SEAT FRONT - TRIM CODE [A7], ............ IRS/520
SEAL, Rear Main Crankshaft ................. 3.8L-310/6 SEAT ERONT - TRIM GODE [CL. ML IRS/525
SEAL, Rear Main Crankshaft . ................ 241-31010 | SEAT FRONT - TRIM CODE [DL’ 1ot RIS
SEAL, Rear Main Crankshaft .. ............... 2.4L-410/12 - BL], ...
; SEAT FRONT - TRIM CODE [E7,L5,H5]. ... .. .. IRS/510
SEAL, Rear Main Crankshaft ................. 3.8L-410/23
SEAL, Rear Main Crankshaft . . ............... 3.3L6T-310/6 | SEAT FRONT - TRIM CODE [J7, K5]........... IRS/515
SEALY Rear Main Crankshaft . .. .. ............ 3.3L6T-410/ SEAT, ExhaustValve . ...................... 3.8L-510/25
’ o4 SEAT, ExhaustValve . ...................... 3.3L6T-510/
: - 23
SEAL Reverse Servo PISton ..o STHT25125 | SEAT, Intake Valve .. ...................... 3.8L-510/26
T T T e ey 425/49 SEAT, Intake Valve . .......... ... ... ...... 3.3L6T-510/
- i AE. 24
SEAL, Ring Reaction Support, 2 1/16 O.D.. . .. ... 41TE3,;(I)E/3 SEAT, Valve Spring . ... .................. 3.8L-510/19
gEﬁt gpar:z E:ug Pge ______________________ (Z)glgl"lzgloosl?ﬂ SEAT,Valve Spring .. .. ... 3.3L61T;510/
,SparkPlug Tube. . .................... - )
SEAL, Throttle Body to Intake. . . .............. 014-660/4 SENSOR AND BRACKET, Ambient Temperature. . 008-625/3
SEAL. Throttle Bod N SENSOR PACKAGE, Camshaft .............. 008-605/3
, ytolintake................. 3.8L-810/4 :
SEAL, Throttle Body to Intake. . . .. ............ 3.3L6T-810/4 | SENSOR, Ambient Temperature. ............. 008-625/4
’ SENSOR, Anti-Lock Brakes . ................ 005-565/3
SEAL, Torque Converter Hub .. ............... 3.8L-410/24 SENSOR' Anti-Lock Brakes 005-565/9
SEAL, UnderDive ... T .1 | SENSOR, Anti-Lock Brakes ... . ... .. 008-625/1
SEAL, Valve GUIdE . . ... ... .ot 241-510112 | SENGOR AMLOCKBIAKES ... oo e,
SEAL,Valve Guide . ........... ... ...t 3.8L-510/10 ’ U aclk Rrakae T _
SEAL. Valve Guid 33161510/ SENSOR, Anti-Lock Brakes . ................ 005-561/11
P VAIVE BUIOE .. -oLbl- SENSOR, Anti-Lock Brakes . ................ 005-565/18
_ 10 SENSOR, Brake Pedal .. ................... 005-650/7
SEAL, Valve Lever Shift ..................... 31TH-715/3 SENSOR, Charge AirTemp ................. 008-615/6
SEAL, Water Pump Body .. .................. 007-207/3 SENSOR, Charge Air Temp ................. 014-810/7
SEAL, Water Pump To Front Cover. . ........... 007-225/6 SENSOR, Charge Air Temp ................. 008-605/12
SEAT - REAR ATTACHMENTS FLOOR PAN,. . . .. IRS/810 SENSOR, Charge AirTemp . ................ 014-830/12
SEAT BACK, 50/50 BENCH . ................. IRS-640/13 SENSOR, Coolant Temperature .. ............ 008-605/1
SEAT BACK, 50/50 BENCH .................. IRS-640/14 SENSOR, Coolant Temperature .. ............ 008-615/3
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SENSOR, Crankshaft . . ..................... 008-615/13 SHIELD KIT, Air-Front . .. .................. 001-520/1
SENSOR, Crankshaft Position ................ 008-605/6 SHIELD SIDE, Seat. .. ..................... IRS-535/2
SENSOR, D.I.S. Camshaft Reference. .......... 008-615/11 SHIELD SIDE, Seat. .. ....... ..., IRS-540/6
SENSOR, Knock. . ... 008-605/5 SHIELD SIDE, Seat. .. ............coovon... IRS-540/7
SENSOR,Knock. . ... 008-615/12 SHIELD SIDE, Seat. .. .............ouo... IRS-535/10
SENSOR,Map ... 008-615/4 SHIELD SIDE, Seat. .. ............covvvn... IRS-820/21
SENSOR, Map . ... 008-605/10 SHIELD, Accessory Drive . .................. 007-404/5
SENSOR, M@p .. ...ovviiiiii s 3.8L-810/11 SHIELD, Accessory Drive . .................. SRS-420/3
SENSOR,Map . ... 3.3L6T-810/7 SHIELD, Accessory Drive . .................. 007-425/10
SENSOR, OXygen. . . ..., 008-605/8 SHIELD, Battery. . .......... i 008-1005/10
SENSOR, OXYygen. .. ......ouuiuiieniennn. 008-605/9 SHIELD, CLOSEOUT PANEL . ............... IRS-535/30
SENSOR, OXygen. . . ..., 008-615/1 SHIELD, Coil . ... 008-1905/12
SENSOR, OXygen. . .......uuiinenenn.. 008-615/2 SHIELD, DOOr . ...t SRS-420/5
SENSOR,Pinch ........ ... .. ... ... ..... 008-625/7 SHIELD, Engine Mount . .................... 011-210/6
SENSOR,Pinch ......... ... ... ... ... ..... SRS-1320/13 SHIELD, EngineMount ..................... 009-140/16
SENSOR, Shock, With Terminals . . ............ 001-914/5 SHIELD, EngineMount . .................... 009-160/16
SENSOR, Throttle Position................... 008-615/9 SHIELD, Exhaust Manifold. .. ................ 3.8L-810/26
SENSOR, Throttle Position. . ................. 014-640/2 SHIELD, Exhaust Manifold. .. ................ 3.8L-810/27
SENSOR, Throttle Position. .. ................ 014-660/3 SHIELD, Exhaust Manifold. .. ................ 3.8L-810/28
SENSOR, Throttle Position. .. ................ 008-605/11 SHIELD, Exhaust Manifold. . ................. 3.3L6T-810/
SENSOR, Tire Pressure, valve stem. . .......... 008-625/9 22
SENSOR, Tire Pressure, valve stem. . .......... 022-140/11 SHIELD, Exhaust Manifold. .. ................ 3.3L6T-810/
SENSOR, Transmission Input Speed . .......... 008-620/1 23
SENSOR, Transmission Input Speed . .......... 41TE-AE- SHIELD. Exhaust Manifold. . . .+ oo 3.3L6T-810/
240/14
24
SENSOR, Transmission Output Speed .......... 008-620/5 SHIELD. Fend SRS-420/7
SENSOR, Transmission Output Speed. .. ... ATEAE- | SHIELD Hear.. ... ... oleion
240/9 SHIELD, Heat. . ... .ovvieei e 011-210/2
SENSOR, Transmission Range. ............... 008-620/3 SHIELD, HEat. . . oo vee e e 011-210/3
SENSOR, Transmission Range. ............... A1TE-AE- SHIELD, Heat. . .. vvvve e 011-210/7
715/8 SHIELD, Shock Absorber Dust . .............. 002-145/4
SENSOR, Vehicle Speed . ................... 21P-120/1 SHIELD, Starter. . ......... . .. 008-105/2
SENSOR, Washer Fluid Level. . ............... 008-625/6 SHIELD, Steering Coupling . . .. .............. 019-245/26
SENSOR, Washer Fluid Level. . ............... 23D-210/16 SHIELD, W/CUPHOLDER . .. ................ IRS-820/20
SENSORS, BODY, .. .c\iiiiiiii i 008/625 SHIELD, Wheel Bearing. . . .................. 002-245/5
SENSORS, ENGINE 2.4 (EDZ), ... ............ 008/605 SHIELD, Wheelhouse ...................... SRS-410/1
SENSORS, ENGINE 3.3, 3.8 (EGA,EGH, EGM), . . 008/615 SHIELD, Wheelhouse . ..................... SRS-420/1
SENSORS, TRANSMISSION, ................ 008/620 SHIELD, Wheelhouse . ..................... SRS-420/6
SEPARATOR, Liquid Vapor. .................. 014-310/10 SHIELD, Wheelhouse . ..................... SRS-910/7
SEPERATOR, IgnitonCable. .. ............... 008-1905/13 SHIELDS . ... .. SRS/420
SERVO, Speed Control . . . ................... 014-1010/5 SHIM . . SRS-1310/5
SERVOS, ACCUMULATOR PISTON AND SPRINGS, 31TH/725 SHIM, DoorHinge . .......... ... ... DRS-180/26
SHAFT TRANSFER, . . ... ... .. . it 41TE-AE/415 SHIM, Output Shaft, 4.67 - 4.69mm. ........... 088-120/11
SHAFT, AxleHalf. . ........... ... ... ........ 003-420/1 SHIM, Output Shaft, 4.70 - 4.72mm. .. ......... 088-120/12
SHAFT,Balance . .......... .. ... 2.41-620/4 SHIM, Output Shaft, 4.73-4.75mm. .. ......... 088-120/13
SHAFT,Balance ............ ... . ... ... ..... 2.4L-620/5 SHIM, Output Shaft, 4.76 - 4.78mm. ........... 088-120/14
SHAFT,Band Lever. . ...............oovvnnn. 31TH-520/1 SHIM, Output Shaft, 4.79 -4.81mm. ........... 088-120/15
SHAFT,Band Lever.............. ... 31TH-520/13 SHIM, Output Shaft, 4.82 -4.84mm. ........... 088-120/16
SHAFT, Differential .. ....................... 41TE-AE- SHIM, Output Shaft, 4.85-4.87mm. ........... 088-120/17
820/11 SHIM, Output Shaft, 4.88-4.90mm. ........... 088-120/18
SHAFT, DIVE. . ..ottt 016-120/1 SHIM, Output Shaft, 4.91 - 4.93mm. ........... 088-120/19
SHAFT, FRONTDRIVE, .. .. ..ot 002/245 SHIM, Output Shaft, 4.94-4.96mm. ........... 088-120/20
SHAFT, FrontDrive . . ... ..o 002-245/1 SHIM, Output Shaft, 4.97 - 4.99mm. . .......... 088-120/21
SHAFT, Intermediate. . . ... ooveeeee e 019-245/24 SHIM, Output Shaft, 5.00 - 5.02mm. . .......... 088-120/22
SHAFT, OUTPUT, REAR CARRIER, REVERSE 31TH/460 SHIM, Output Shaft, 5.03 - 5.05mm. ........... 088-120/23
DRUM AND OVER RUNNING CLUTCH, . ... SHIM, Output Shaft, 5.06 - 5.08mm. ........... 088-120/24
SHAFT, Parking Sprag « . .« «ovovoeenennen.n. 31TH-740/5 SHIM, Output Shaft, 5.09 - 5.11mm. ... ........ 088-120/25
SHAFT. Parking Spl’ag 41TE-AE- SHIM, Output Shaft, 5.12-5.14mm. ........... 088-120/26
R TR 740/3 SHIM, Output Shaft, 5.15-5.17mm. ........... 088-120/27
. SHIM, Output Shaft, 5.18 - 5.20mm. .. ......... 088-120/28
SHAFT, Parking Sprag ...................... 41TE;2§/;1 SHIM, Output Shaft. 5.21 - 5.23mm. . .. ... ... .. 088-120/29
SHIM, Output Shaft, 5.24 - 5.26mm. . .......... 088-120/30
SHAFT, PinionGear ........................ 31TH-820/9 SHIM, Outgut Shaft, 5.27 -5.29mm. . .......... 088-120/31
SHAFT, Pinion Gear ........................ 41TE£§/— , SHIM, Output Shaft, 5.30 - 5.35mm. .. ......... 088-120/32
1 SHIM, Output Shaft, 5.33 -5.35mm. .. ......... 088-120/33
SHAFT, REAR AXLE-ALL WHEEL DRIVE, ...... 003/420 SHIM, Output Shaft, 5.36 - 5.38mm. . .......... 088-120/34
SHAFT, Rocker Arm ........................ 3.8L-510/4 SHIM, Output Shaft, 5.39 - 5.41mm. . .......... 088-120/35
SHAFT, Rocker Arm ........................ 3.3L6T-510/4 SHIM, Output Shaft, 5.42 - 5.44mm. ........... 088-120/36
SHAFT, TRANSFER,. .. ........... ... ... ... 31TH/425 SHIM, Output Shaft, 5.45-5.47mm. ........... 088-120/37
SHAFT, TransferGear....................... 31TH-425/1 SHIM, Output Shaft, 5.48 - 5.50mm. . .......... 088-120/38
SHAFT, TransferGear. ...................... 31TH-820/10 SHIM, Output Shaft, 5.51 -5.53mm. ........... 088-120/39
SHAFT, TransferGear. . ............... ... ... 41TE-AE- SHIM, Output Shaft, 5.54 - 5.56mm. . .......... 088-120/40
415/46 SHIM, Output Shaft, 5.57 - 5.59mm. ... ........ 088-120/41
SHAFT, TransferGear. . ..................... 41TE-AE- SHIM, Output Shaft, 5.60 - 5.62mm. . .......... 088-120/42
820/13 SHIM, Output Shaft, 5.63 - 5.65mm. . .......... 088-120/43
SHAFT, Valve BOdY . . . ..o oeeeeeeeeeee 31TH-715/9 SHIM, Output Shaft, 5.66 - 5.68mm. ... ........ 088-120/44
SHELL, SUNGear ... .....oovvieaeanann.. 31TH-445/11 SHIM, Output Shaft, 5.69 - 5.71mm............ 088-120/45
SHIELD KIT-AIR FRONT ..o, 001/520 SHOCK ABSORBER, Suspension ............ 017-145/20
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SHOCK ABSORBER, Suspension . ............ 017-155/24 SNAP RING. . v eeee e 41TE-AE-
SHOE AND LINING KIT, Parking Brake. . ... .... 005-220/14 425/43
SHOE AND LINING KIT, drum . ............... 005-210/1 SNAP RING. -« oo 41TE-AE-
SHROUD, AntennaCap Nut. . ................ 08A-310/18 425/44
SHROUD, Steering Column .. ................ 019-245/16 SNAP RING 41TE-AE-
SHROUD, Steering Column . ................. 019-245/22 | — 7 Ty 440/46
SHUTTER, Door, Deck and Liftgate, Bright . ... .. 23D-105/18 SNAP RING 41TE-AE-
SHUTTER, Door, Deck and Liftgate, Bright .. .. .. 23D-105/28 | ST T
SILENCER KIT, Wiper HOUSING . . ............. 23D-205/17 440/52
SILENCER, COWI Sid€ . ..o vveeeeeeeean SRS-410/11 SNAPRING. ... 41TE-AE-
SILENCER, DashPanel ..................... IRS-210/6 440/54
SILENCER, Dash Panel ..................... SRS-610/3 SNAPRING. . . eteee e 41TE-AE-
SILENCER, HOOG . . . oo ooveee e SRS-510/7 440/57
SILENCER, Instrument Panel Left ............. 08A-105/44 SNAPRING. .. ... 41TE-AE-
SILENCER, Wheelhouse .. .................. SRS-410/16 440/58
SILENCER, Wheelhouse .................... SRS-410/17 SNAP RINGKIT,A/ICClutch . . .. ... 024-410/9
g:tENngER, Wheelhouse .................... %Féséi%?ﬁl SNAP RINGKIT,A/ICClutch. . ................ 024-410/15
JRear o - SNAP RING, 1.205 0D . . .+ v eeeee e 31TH-725/7
SINGLE BOARD ENGINE CONTROLLERS (POW-  008/705 SNAP RING, Input Shaft. .................... 31TH-415/6
ERTRAIN CONTROL MODULE, .......... SNAP RING, InputShaft. .................... 31TH-460/2
SIREN, AIAIM . v ee e 001-910/3 SNAP RING, Reverse Clutch, 1.77-1.83mm. . . . . . 41TE-AE-
SIREN, Alarm . . oo oo 001-914/2 425/18
EEIEDESERIIBP. LuggaBge Eatck ------------------ gﬁ%%%}%l SNAP RING, Reverse Clutch, 2.02-2.07mm. . . . .. 41TE-AE-

, Bumper Bracket. . .................. - 425/19
gtggg g&gl'gngfgzﬁ; fosa 882:%?8@ SNAP RING, Reverse Clutch, 2.27-2.32mm. . . . . . 41TE-AE-

e S VETITIESE e i 425/20
SLEEVE, Headrest.............ocovneennn IRS-510/7 SNAP RING, ROd . ..o 31TH-740/1
SLEEVE, Headrest . . . ...ovvvoeeeeanenn, IRS-515/7 SNAP RING. Rod AITEAE
SLEEVE, Headrest . . . ..o, IRS-520/7 pROO AR
SLEEVE, Headrest . . .. ........oveneen.... IRS-525/8 , 740/7
SLEEVE, Headrest . .............ccovuuvennn. IRS-530/7 SNAP RING, Steering Column, .687............ 019-245/9
SLEEVE. Headrest . . . ... ... IRS-610/6 SNAP RING, Sun Gear Shell ................. 31TH-445/12
SLEEVE, Headrest . .. ..o IRS-615/6 SNAP RING, Underdrive Clutch, Flat . .......... 41TE-AE-
SLEEVE, Headrest . . . .....oooveeenenn.. IRS-620/7 425/24
SLEEVE,Headrest .. .......... ... IRS-625/7 SNAP RING, Underdrive Clutch, Tapered. ... .. .. 41TE-AE-
SLEEVE, Headrest . . .. ..ovvoeeeeannn.. IRS-630/5 425/5
SLEEVE, Heagrest ......................... IRS-635;5 SNAP RING, WheelHub. . .. ................. 005-565/23
SLEEVE, Headrest......................... IRS-640/2 SOCKET .. oottt 008-1105/6
SLEEVE,Headrest .. ....................... IRS-640/3 SOCKET . ottt 008-1110/11
SLEEVE, Headrest......................... IRS-815/12 SOCKET, Self Adjuster . ..................... 005-210/10
gLEEVE, geadreséth. Rt 5%3-880516 SOCKET, Tail, Stop, and Turn Lamp .. .......... 008-1110/4

LEEVE, Starter Shield ..................... -105/5 SOLENOID PACKAGE, Valve Body . ........... 41TE-AE-
SMOKERS KIT, Ash Receiver With Lighter . ... .. 08A-105/56 240/24
SNAPRING ... 088-120/9 SOLENOID, Linear IACV. .. .................. 014-660/1
SNAPRING ..o 31TH-425/6 SOLENOID, Proportional Purge ............... 025-410/2
g“ﬁﬁ Smg ------------------------------ gﬂniigg SOLENOID, Transmission Lock Up............. 31TH-715/20

------------------------------ - SPACER . ...\ttt ... SRS-T10/11
SNAPRING ... ... . 31TH-715/1 SPACER, Air Deflector ...........oouvuuun... 001-520/2
SNAPRING ...........cooii 31TH-725/1 SPACER, Door Latch Striker. . ................ DRS-180/32
SNAPRING ... 31TH-1225/5 | SPACER, Door Latch Striker. ................. DRS-310/51
SNAPRING ... 31TH-415/20 | SPACER, Final Drive, 0.82mm ... ............. 31TH-820/16
SNAPRING ... 31TH-415/21 | SPACER, Final Drive, 0.98mm . ............... 31TH-215/7
gmﬁ Smg ------------------------------ 21122‘12% SPACER, Final Drive, 0.98mm .. .............. 41TE-AE-
.............................. = 240/35
gmg Smg ------------------------------ gﬂ:iégﬁ SPACER, Final Drive, 1.02mm . ............... 31TH-215/8
SNAP RING ol 31TH-435/12 SPACER, Final Drive, 1.02mm . ............... 41TE-AE-
SNAPRING oo BITH-T2517 _ . 240/36
SNAP RING 31TH-725/19 | SPACER, Final Drive, 1.06mm ................ 31TH-215/9
SNAPRING ..o oovooo i ... 31TH-725/26 | SPACER, Final Drive, 1.06mm ................ 41TE-AE-
SNAPRING .o oeeeee e 41TE-AE- 240/37
425/9 SPACER, Final Drive, 1.10mMMm .. .............. 31TH-215/10
SNAPRING . . o oo oo A1TE-AE- SPACER, Final Drive, 1.10mm . ............... 41TE-AE-
240/3 240/38
SPACER, Final Drive, 1.14mm . ............... 31TH-215/11
SNAPRING o oeeeee e 41TE-AE- » Ive,
795/7 SPACER, Final Drive, 1.14mm ... ............. 41TE-AE-
240/39
SNAPRING o oveeee e 41TE-AE-
415/42 SPACER, Final Drive, 1.18mMm .. .............. 31TH-215/12
SNAP RING ALTEAR. SPACER, Final Drive, 1.18mm . ............... 41TE-AE-
.............................. A
425/13 ) .
SPACER, Final Drive, 1.22mm . ............... 31TH-215/13
SNAPRING .........coovvviiiniiinennn, 41TE£E/'17 SPACER. Final Drive, 1.22mm . . . ............. 41TE-AE-
240/41
SNAP RING o oveee e 41TE-AE- SPACER, Final Drive, 1.26Mmm ... ov o oo 31TH-215/14
425/27 SPACER, Final Drive, 1.26mMm . ............... 41TE-AE-
SNAP RING o oeee e 41TEA-2§/-31 240/42

SPACER, Final Drive, 1.30mm . ...............

31TH-215/15
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SPACER, Final Drive, 1.30mm . ............... 41TE-AE- SPACER, Output Shaft, 3.74mm .. ............ 41TE-AE-
240/43 440/18
SPACER, Final Drive, 1.34mm .. .............. 31TH-215/16 SPACER, Output Shaft, 3.78mm.............. 41TE-AE-
SPACER, Final Drive, 1.34mm . ............... 41TE-AE- 415/17
240/44 SPACER, Output Shaft, 3.78mm .. ............ 41TE-AE-
SPACER, Final Drive, 1.38mm .. .............. 31TH-215/17 440/19
SPACER, Final Drive, 1.38mm . ............... 41TE-AE- SPACER, Output Shaft, 3.82mm . ............. 41TE-AE-
240/45 415/18
SPACER, F!nal Dr!ve, 142mm ... 31TH-215/18 SPACER, Output Shaft, 3.82mm . ............. 41TE-AE-
SPACER, Final Drive, 1.42mm . ............... 41TE-AE- 440/20
) ) 240/46 SPACER, Output Shaft, 3.86mm.............. 41TE-AE-
SPACER, F!nal Drive, L46mm ................ 31TH-215/19 415/19
SPACER, Final Drive, 1.46mm . ............... 41TE;Z§/—47 SPACER, OUtpUt Shaft, 3.86mm . ............. A1TE-AE-
440/21
SPACER, Final Drive, 1.50mm ................ 31TH-215/20
: : SPACER, Output Shaft, 3.90mm ... ........... 41TE-AE-
SPACER, Final Drive, 1.50mm . . . ............. 41TE-AE- Hiput Sha mm 15120
240/48
PACER t Shaft, 3.90mm .. ............ 41TE-AE-
SPACER, Final Drive, 154mm ................ 31TH21521 | STACER, Output Shaft, 3.90mm 140722
SPACER, Final Drive, 1.54mm .. .............. T 4o | SPACER,OutputShaft, 394mm.............. 41TE-AE-
. . 415/21
SPACER. Final Drive, Lsemm .1 GITEAE. | SPACER,OuputShafl 3.94mm ... . ATEAE-
240/50 440/23
SPACER, Final Drive, 1.62Mm ... ... ooveee.. .. 31TH-215/23 | SPACER, Output Shaft, 3.98mm.............. 41TE-AE-
SPACER, Final Drive, 1.62mm ... ............. 41TE-AE- 415/22
240/51 SPACER, Output Shaft, 3.98mm.............. 41TE-AE-
SPACER, Final Drive, 1.66mm ... ............. 31TH-215/24 440124
SPACER, Final Drive, 1.66mm ................ 41TE-AE- SPACER, Output Shaft, 4.02mm .............. 41TE-AE-
240/52 415/23
SPACER, Final Drive, 1.70mm ................ 31TH-215/25 SPACER, Output Shaft, 4.02mm............... A1TE-AE-
SPACER, Final Drive, 1.70mm ... ............. 41TE-AE- 440/25
240/53 SPACER, Output Shaft, 4.06mm.............. 41TE-AE-
SPACER, Final Drive, 1.74mm ................ 31TH-820/17 415/24
SPACER, Final Drive, 1.78mm ... ............. 31TH-820/18 SPACER, Output Shaft, 4.06mm.............. 41TE-AE-
SPACER, Final Drive, 1.82mm ................ 31TH-820/19 440/26
SPACER, Final Drive, 1.86mm ................ 31TH-820/20 SPACER, Output Shaft, 4.10mm.............. 41TE-AE-
SPACER, Final Drive, 2.02mm . ............... 31TH-215/26 415/25
SPACER, Final Drive, 2.02mm ................ 41TE-AE- SPACER, Output Shaft, 4.10mm .. ............ A1TE-AE-
240/54 440127
SPACER, Final Drive, 2.06mm ................ 31TH-215/27 SPACER, Output Shaft, 4.14mm . ............. A1TE-AE-
SPACER, Final Drive, 2.06mm . ............... 41TE-AE- 415/26
240/55 SPACER, Output Shaft, 4.14mm . ............. 41TE-AE-
SPACER, Output Shaft, 12.65mm. . ............ 31TH-460/13 440/28
SPACER, Output Shaft, 13.65mm.............. 31TH-460/14 AR
SPACER, Output Shaft, 13.65mm. . .. .......... 31TH-460/22 | SPACER, OutputShaft, 4.18mm.............. 41TE4'25/27
SPACER, Output Shaft, 14.99mm.............. 31TH-460/15
SPACER, Output Shaft, 3.46mm. . ............. A41TE-AE- SPACER, Output Shaft, 4.18mm.............. 41TE-AE-
41509 SPACER, O Shaft, 4.22 41TE4:(I%/29
SPACER, Output Shaft, 3.46mm. .. ............ 41TE-AE- » Output Shalt, 4.22mm.............. -AE-
440712 SPACER, O Shaft, 4.22 41TE4%E/28
SPACER, Output Shaft, 3.50mm. .. ............ 41TE-AE- » Output Shalt, 4.22mm.............. -AE-
A15/10 SPACER, O Shaft, 4.26 41TE4:(I;/30
SPACER, Output Shaft, 3.50mm. . ............. 41TE-AE- » Output Shait, 4.26mm.............. -AE-
A40/13 SPACER, O Shaft, 4.26 41TE4,‘}E/29
SPACER, Output Shaft, 3.54mm. ... ........... 41TE-AE- » Output Shait, 4.26mm.............. -AE-
A1511 SPACER, O Shaft, 4.30 41TE4:E/31
SPACER, Output Shaft, 3.54mm. ... ........... 41TE-AE- » Output Shait, 4.30mm.............. -AE-
A40/14 SPACER, Output Shaft, 4.30 41TE4/12/30
SPACER, Output Shaft, 3.58mm. .............. 41TE-AE- » Quiput Shatt, £.50mm ... A
A15112 SPACER, Output Shaft, 4.34 41TE4,§%/32
SPACER, Output Shaft, 3.58mm. . ............. 41TE-AE- » Quiput Shait, 4.54Mmm .. ... AE-
440/15 SPACER, Output Shaft, 4.34 41TE4,ig31
SPACER, Output Shaft, 3.62mm. .............. 41TE-AE- » Quiput Shait, 4.54mm .. .......oen e AE-
A1513 SPACER, O Shaft, 4.38 41TE4,§E/33
SPACER, Output Shaft, 3.66mm. .. ............ 41TE-AE- » Output Shaft, 4.38mm . ............. -AE-
A15/14 SPACER, O Shaft, 4.38 41TE4:E/32
SPACER, Output Shaft, 3.66mm. .. ............ 41TE-AE- » Output Shaft, 4.38mm.............. -AE-
440/16 SPACER, O Shaft, 4.42 41TE4X(I;/34
SPACER, Output Shaft, 3.70mm. ... ........... 41TE-AE- » Output Shaft, 4.42mm.............. -AE-
41515 SPACER, O Shaft, 4.42 41TE4,%E/33
SPACER, Output Shaft, 3.70mm. ... ........... 41TE-AE- » Output Shaft, 4.42mm.............. -AE-
4407 SPACER, Sun Gear 31TH‘}22{5?;S
SPACER, Output Shaft, 3.74mm... ... T SPACER, Transfer Shaft, 0.94mm(.037"). ... ... 31TH-425/10
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SPACER, Transfer Shaft, 0.99mm(.039") ........ 31TH-425/11 SPRING, Drive LowerCase .................. 41TE-AE-
SPACER, Transfer Shaft, 1.04mm(.041") ........ 31TH-425/12 425/29
SPACER, Transfer Shaft, 1.09mm(.043") ........ 31TH-425/13 SPRING, FrontClutch. .. ... 31TH-435/9
SPACER, Transfer Shaft, 1.14mm(.045") ........ 31TH-425/14 SPRING, Front Coil . .. ..o 002-145/5
SPACER, Transfer Shaft, 1.19mm(.0477) ........ 31TH-425/15 | SPRING, Fuel FillerDoor .................... SRS-915/27
SPACER, Transfer Shaft, 1.24mm(.051") ........ 31TH-425/16 SPRING, GearshiftLever ... ................. 019-245/6
SPACER, Transfer Shaft, 1.29mm(.0527) ........ 31TH-425/17 | SPRING, GovernorValve .................... 31TH-620/2
SPACER, Transfer Shaft, 1.34mm(.053") ........ 31TH-425/18 SPRING, Ignition Tumbler, Sidebar. ............ 23D-105/8
SPACER, Transfer Shaft, 1.39mm(.055%) ........ 31TH-425/19 SPRING, Kickdown Servo Piston . ............. 31TH-725/4
SPACER, Transfer Shaft, 1.84mm(.072") ........ 31TH-425/20 SPRING, Lock Cylinder Tumbler............... 23D-105/43
SPACER, Transfer Shaft, 2.29mm(.090") ........ 31TH-425/21 SPRING, Low/Reverse Clutch Piston . .. ........ 41TE-AE-
SPACER, Transfer Shaft, 3.22mm. ............. 41TE-AE- 440/4
415/3 SPRING, Oil Pressure Relief Valve. . ........... 2.41-710/16
SPACER, Transfer Shaft, 3.26mm.............. 41TE-AE- SPRING, Oil Pressure Relief Valve. ............ 3.8L-710/17
415/5 SPRING, Oil Pressure ReliefValve. . ........... 3.3L6T-710/
SPACER, Transfer Shaft, 3.30mm. ............. 41TE-AE- 19
415/6 SPRING, Overdrive Piston .. ................. 41TE-AE-
SPACER, Transfer Shaft, 3.34mm. .. ........... 41TE-AE- 425/45
415/7 SPRING, ParkingSprag . .. .................. 31TH-740/6
SPACER, Transfer Shaft, 3.38mm. ............. 41TE-AE- SPRING, Parking Sprag Return . .............. 41TE-AE-
415/8 740/2
SPACER, Transfer Shaft, 4.46mm.............. 41TE-AE- SPRING,RearClutch ... ......... ... ... .... 31TH-415/15
415/34 SPRING, Rear Clutch Piston. . .. .............. 31TH-415/14
SPACER, Transfer Shaft, 4.50mm. . ............ 41TE-AE- SPRING, Rear Leaf. ........................ 017-145/1
45035 | SERING, Reverse Servo Piston -1 111 SITH 725721
, Reverse Servo Piston . .............. -
SPACER, Transfer Shaft, 4.54mm. ... 41TE4?5E/36 SPRING, Reverse Servo Piston .. ............. 31TH-725/23
SPACER, Transfer Shaft, 4.62mm.............. 41TE-AE- RING xg:xg """""""""""""" g'ﬁt_gigﬁl
415/37 SPRING, ValVe ... .....ovetieiaaaae., 3.3L6T-510/9
SPACER, Transfer Shaft, 4.66mm.............. 41TE-AE- SPROCKET PACKAGE, Camshaft . ............ 3.8L-610/5
415/38 SPROCKET PACKAGE, Camshaft............. 3.3L6T-610/5
SPACER, Window Regulator. . ................ DRS-190/8 SRING AND ROLLER PACKAGE, Overrunning Clutch 31TH-460/8
SPARKPLUG .................... ... .. ... 008-1905/7 STABILIZER,DoorGlass .................... DRS-190/10
SPARK PLUG, RE-14-PLP5.................. 008-1905/6 STABILIZER, Sliding Door. . . ................. DRS-310/31
SPARK PLUGS--CABLES--COILS, ............ 008/1905 STABILIZER, SlidingDoor. . . ................. SRS-810/13
SPAT, FrontFender . ........................ ERS-220/2 STABILIZER, Sliding Door. . . ..........co..... SRS-815/13
SPAT, FrontFender .. .......... ... ... ...... ERS-210/10 STARTER, . . oot ot e e e e 008/105
SPEAKER. . ... 08A-310/6 STARTER, Engine. .. ........ ... 008-105/1
SPEAKER, FrontDoor ...................... 08A-310/4 STEM, Wheel Valve. . ........ .. ... ... 022-140/3
SPEAKER, FrontDoor ...................... DRS-190/5 STEM, Wheel Valve. . ....................... 022-240/3
SPEAKER, InstrumentPanel ................. 08A-310/1 STIRRUP, Retainer NUt. . .. ..o 31TH-425/25
SPEAKER, InstrumentPanel ................. 08A-310/2 STIRRUP, Retainer Nut. . .................... 31TH-460/19
SPEAKER, Rear, 6x9 ....................... 08A-310/7 STIRRUP, Retaining Nut . ... ................. 41TE-AE-
SPEAKER, Rear, 6X9 . ... ......c.ovvuuenn... 08A-310/8 440/68
SPEAKER, Tweeter. ........................ 08A-310/9 STOP, Fuel Filler Door To Sliding Door Lockout ... DRS-310/54
SPEAKERS-ANTENNA, .................o.e 08A/310 STRAP KIT, Bike Carrier Latch . ............... 001-210/3
SPEED CONTROL, .. ........oooiviii, 014/1010 STRAP KIT, Bike Carrier Latch . ............... 001-212/3
SPEEDOMETER PINION, ................... 21P/120 STRAP KIT, Bike Carrier Latch . .. ............. 001-220/2
SPINDLE, CUPHOLDER . ................... 08A-105/40 STRAP KIT, Luggage Carrier ................. 001-272/2
SPRING ... ... IRS-820/22 STRAP KIT, Luggage Carrier ................. 001-274/2
SPRING ....................o IRS-820/23 STRAPKIT, Velcro . .........cooooveeii... 001-210/2
SPRING KIT, Brake Shoe Hold Down. . ......... 005-220/15 STRAP KIT Velcro . ... 001-212/2
SPRING KIT, Rear SeatRiser. .. .............. IRS-815/30 STRAP, A/C Unit Mounting . . ................. 024-120/18
SPRING, 2nd And 4th Clutch Piston. .. ......... 41TE-AE- STRAP, A/IC Unit Mounting . .. .........ooo.... 024-130/17
440/63 STRAP, A/C UnitMounting .. ................. 024-140/17
SPRING, Accumulator ...................... 31TH-725/14 STRAP, CargoTieDown. .................... 001-214/3
SPRING, Accumulator .. .................... 31TH-725/27 STRAP, Cargo TieDown . .. .................. 001-216/3
SPRING, Accumulator ...................... 41TE-AE- STRAP, CargoTieDown. .. ..........uvin... 001-230/3
725/1 STRAP, Cargo TieDown. .................... 001-232/3
SPRING, Accumulator .. .................... 41TE-AE- STRAP, FuelTank . ......................... 014-110/2
795/2 STRAP, Fuel Tank . .. ......oei e 014-110/3
SPRING, AcCUMUIAtOr ... ... ........ccvvn... 41TE-AE- STRAP, Ground. . .. ... R R R R PR 08A-310/16
2o | STRAR Cround Fuelbler obe oLe 1108,
, Ground, Fuel Filler Tube .............. -
SPRING, Accumulator ...................... 41TE7,i5E/11 STRAP, Radio Noise Suppression . . . . ... .. 008-1605/6
STRAP, Radio Noise Suppression ............. 08A-310/24
SPRING, Accumulator ...................... 41TE-AE- STRAP, Retaining .......................... 31TH-425/26
, 715/20 STRAP, Retaining . . ...........oovvevne..... 31TH-460/20
SPRING, Brake Auto Adjuster Lever. ........... 005-210/14 STRAP, Retaining . .......covvvevnnnnninn... 41TE-AE-
SPRING, Brake Shoe Anchor................. 005-210/7 440/69
SPRING, Brake Shoe Hold Down.............. 005-210/5 STRAP . Tie 001-295/4
SPRING, Brake Shoe Return . . ............... 005-210/8 STRAP Tie .. . ... .. oo 001-295/5
SPRING, Brake Shoe Return ... .............. 005-210/17 STRAI5 Tie ... oo 001-295/9
SPRING, CylinderReturn. . .................. 23D-105/16 STRAP’ Tie .. oo 019-720/6
SPRING, Cylinder Return.................... 23D-105/31 STRAP’ Tie .o 001-130/13
SPRING, Door and Deck Tumbler. .. ........... 23D-105/14 STRAP Tie . .. ... oo 001-142/12
SPRING, Door and Deck Tumbler. ............. 23D-105/27 T e
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STRAP, Tie . ..o 008-1205/6 SUPPORT, Luggage Rack. .. ................ SRS-1610/7
STRAP, TIE ..ottt 008-1210/6 SUPPORT, Parking SpragRod . .............. 31TH-740/4
STRAP, TIE ..ottt 008-1605/2 SUPPORT, Radiator. . . ..................... 007-175/8
STRAP, TIE ..ottt 2.41.-320/4 SUPPORT, Radiator. . . . ..........ovuuen... 007-105/16
STRAP, TIE ..ottt 3.8L-320/4 SUPPORT, Radiator. . .. .................... 024-220/10
STRAP, Tie . .o 008-1605/14 SUPPORT, Radiator Grille. . . ................ 013-260/12
STRAP, TIE ..ottt 3.3L6T-320/4 SUPPORT, Rear Fascia. . .. ................. 013-360/1
STRAP, Tie . ..o 3.3L6T-310/ SUPPORT, Sliding Door Track . . .. ............ SRS-915/34
14 SUPPORT, Steerin_g C_olumn ................. SRS-610/16
STRIKER AND BUMPER, Door Latch . ......... DRS-180/31 SUPPORT, Transm!ss!on .................... 009-140/5
STRIKER PACKAGE, Sliding Door . ............ SRS-915/1 SUPPORT, Transmission. . . ................. 009-160/5
STRIKER PACKAGE, Sliding Door . ............ DRS-310/37 SUSPENSION, FRONT, .........cooinnnn... 002/145
STRIKER PACKAGE, Sliding Door . ............ IRS-420/15 SUSPENSION, REAR-ALL WHEEL DRIVE ... . .. 017/155
STRIKER, Console Lid Catch . ................ 08A-410/3 SUSPENSION, REAR-FRONT WHEEL DRIVE,..  017/145
STRIKER, DOOT . .« v o ettt SRS-915/38 SWITCH AND BEZEL, Lighting Control. . ... .... 008-805/15
STRIKER, Glove Box Door Latch .. ............ 08A-105/36 SWITCH AND BEZEL, Lighting Control. . ... . ... 08A-105/16
STRIKER, Hood Latch .. .................... SRS-520/10 SWITCH AND LAMP, Glove Box ... ........... 001-810/7
STRIKER, Liftgate. .. ..............ovuiun.. SRS-1320/12 SWITCH AND LAMP, Glove Box . .. ........... 008-805/11
STRIKER, SlidingDoor. . .................... SRS-915/2 SWITCH AND LAMP, Glove Box .. ............ 08A-105/33
STRIKER, Sliding DOOr . . . ... v oot DRS-310/38 SWITCH AND LAMP, Glove Box .. ............ 08A-410/19
STRIKER, Sliding Door Stop. .. ............... SRS-815/4 SWITCH, Adjustable Pedals ................. 005-650/10
STRIKER, Sliding Door Stop. . .. .............. SRS-815/6 SWITCH, Brake Fluid Level .................. 005-416/5
STRIKER, Sliding Door Stop. .. ............... SRS-915/5 SWITCH, Brake Fluid Level . ................. 008-815/17
STRIKER, Sliding Door Stop. . ... ..o oo v vvnt DRS-310/50 SWITCH, Door Ajar . ....................... 008-815/19
STRUT,Bracket. . ..o SRS-1330/11 SWITCH, DoorAjar .. ...................... 008-815/20
STRUT, ENGINE . ..o vt e e 2.41.-810/14 SWITCH, Door Lock .. ......ovvviinn 008-815/2
STRUT, Intake Manifold. ... .................. 2.41.-810/15 SWITCH, Ignition. . ............. ... 008-805/5
STRUT, KickdownBand ..................... 31TH-520/2 SWITCH, Key Position. . .................... 008-815/8
STRUT, Parking Brake. . . .................... 005-210/16 SWITCH, Key Position...................... 008-815/11
STRUT, Pump Bracket ...................... 019-520/3 SWITCH, Lift Motor . ....................... 008-815/12
STRUT, ReverseBand ...................... 31TH-520/9 SWITCH, Liftgate. ..................o.oones 008-815/18
STUD. ettt 002-145/22 SWITCH, Liftgate Release. .................. 008-815/13
STUD. .ttt 013-360/13 SWITCH, Memory Selector . . ................ 008-815/7
STUD. o v ot e 008-1105/15 SWITCH, Mirror . . .. ... 008-805/1
STUD, A/C Heater Housing. . . . ............... 024-120/6 SWITCH, Multifunction. . .................... 008-805/2
STUD, A/C Heater Housing. .. ................ 024-130/6 SWITCH, Neutral, Safety, Back Up ............ 008-810/1
STUD, A/C Heater Housing. ... ............... 024-140/6 SWITCH, Oil Pressure. ..................... 008-605/7
STUD, Air Cleaner/Resonator Mtg., M8x1.25x16.5.  014-810/12 SWITCH, Oil Pressure. .. ................... 008-810/2
STUD, Air Cleaner/Resonator Mtg., M8x1.25x16.5.  014-830/11 SWITCH, Oil Pressure. . .................... 008-615/10
STUD, Double Ended ....................... 008-1905/22 SWITCH, Overhead Console. ................ 08A-405/2
STUD, Double Ended, M10 x 1.50 x M8 x 1.25 x 78.60 008-105/6 SWITCH, Parking Brake .................... 004-142/10
STUD, Double Ended, M12x1.75/9x67 .. ........ 31TH-520/5 SWITCH, Parking Brake .................... 008-805/16
STUD, Hub . ... . 005-155/8 SWITCH, Power Window . .. ................. 008-815/3
STUD,Hub ....... .. i 005-220/11 SWITCH, Programing Bypass .. .............. 001-910/7
STUD, M10-1.50X44 . .. ..o 08A-105/57 SWITCH, Rear Blower. . .................... 024-310/5
STUD, M6x1.00mmx48.80mm ... ............. 019-245/11 SWITCH, Rear BI_ower ...................... 008-815/10
STUD, M6x1.00x40.00 .. ........cvuvnenn.. 2.41-620/13 SWITCH, Rear Wiper/Washer and Hazard . . .. .. 008-805/9
STUD, M8X1.25X41.00 . . . oo e A1TE-AE- SWITCH, Rear Wiper/Washer and Hazard . . . . .. 08A-105/22
220/7 SWITCH, RearWiper/Washer, Hazardand Heated Seat 008-805/10
STUD, M8XL.25%44.80 ..., 2.4L-210/13 SWITCH, Remote Radio ..................... 019-145/9
STUD M8§1.25§44.80 ...................... 2.4L-810/11 SWITCH, Remote Radio .. .................. 008-805/20
STUD, Weld, M5X1.60x14 . . . ................. 024-230/16 SWITCH, Seat. ..., IRS-540/5
STUD, Wheel. . .., 002-145/17 SWITCH, Seat ............................ 008-815/14
STUD, Wheel, M12-1.50X45 . . ... ............. 005-210/28 SWITCH, Sliding Door. ...................... 008-815/9
STUEFER . . o o, SRS-610/34 SWITCH, SpE‘aKEF .................... 001-140/7
STUFFER, Sliding Door Track Lower ... ........ SRS-915/32 SWITCH, Speed Control .................... 019-145/7
SUPPORT, ANNUIUS GE&r . . . ..o 31TH-445/4 SWITCH, Speed Control . ................... 019-145/8
SUPPORT, AMTIESE. « .+ v ooeee e e e et IRS-610/11 SWITCH, Speed Control .. .................. 008-805/17
SUPPORT, AMIESt. . . . ... IRS-615/11 SWITCH, Speed Control .................... 008-805/18
SUPPORT, AMMIESt. . ..ot IRS-620/12 SWITCH, StopLamp.........ovvennnnnnnnn 005-645/7
SUPPORT, AFMIest. . .. ......oooueeaeiii. IRS-625/12 SWITCH, StopLamp....................... 008-805/12
SUPPORT. AIMIESt. . + v v oo IRS-630/10 SWITCH, TractionControl . .. ................ 008-805/19
SUPPORT’ AMMEESE. « o oo oo e, IRS-635/10 SWITCH, Underhood. . ..................... 008-815/1
SUPPORT, B-Pillar . .....ooooeeiiiinn SRS-910/14 SWITCHES, BODY, .. ..o 008/815
SUPPORT Cowl Grille 23D-205/7 SWITCHES, INSTRUMENT PANEL AND CONSOLE, 008/805
SUPPORT, Cowl Plenum .................... SRS-610/7 SWITCHES, POWERTRAIN,. ...t 008/810
SUPPORT, EngineMount. .. ................. 009-140/1 -T-
SUPPORT, EngineMount. . .................. 009-140/3
SUPPORT, Engine Mount . . . . .........ovvn... 009-140/7 TANK, FUEL, ... 014/110
; ) TANK, FUEL. . ..o 014-110/1
SUPPORT, EngineMount. . .................. 009-160/1 ;
; ~ TAPE, Anti-Rattle. . .. ....... ... ... ... .... DRS-310/56
SUPPORT, Engine Mount. . .................. 009-160/3 :
; ] TAPE,CPillar ....... ..o, ERS-210/9
SUPPORT, EngineMount. .. ................. 009-160/7 .
R TAPE,CPillar ......... ... . i ERS-220/15
SUPPORT, GOVernor. . ........oveiinnenn. 31TH-620/11
i TAPE, Hole Cover, 50x50x1 mm .............. SRS-810/2
SUPPORT, Jack ... ..., SRS-915/25
3 TAPE, Hole Cover, 50x50x1mm .............. IRS-1010/4
SUPPORT, Jounce Bumper .................. 017-155/28 .
B TAPE, Radio Connector, Foam ............... 001-295/8
SUPPORT, Luggage Rack ................... SRS-1610/3 .
B TAPE, Radio Connector, Foam ............... 008-1605/7
SUPPORT, Luggage Rack ................... SRS-1610/4 e
SUPPORT, Luggage Rack . .................. SRS-1610/5 TAPE, Sliding Door Inner Panel Reflector . . . .. .. DRS-310/55
TAPPET,ValVe. . ... 3.8L-510/14

November 2003



Alphabetic 2002 CHRYSLER, DODGE MINIVAN (RS)
PARTS CATALOG

Index

Page AL-29

TAPPET, Valve ............................

TAPPET, Valve, .001 Oversize ................
TAPPET, Valve, .008 Oversize ................
TAPPINGPLATE. . ... .. i
TAPPING PLATE, ShoulderBelt...............
TAPPING PLATE, Side Door Stablizer, Right . . . . .
TAPPING PLATE, Striker . ...................
TAPPING PLATE, Striker . ...................
TAPPING PLATE, Striker . ...................
TAPPING PLATE, Striker . ...................
TEE, Hose, .25x.25%x.25 .. ... ... ... .. oo
TENSIONER PACKAGE, Belt.................
TENSIONER, Belt. . ........................
TENSIONER, Belt. .. .......................
TENSIONER, Belt. . ........................
TENSIONER,Chain ............. ...,
TERMINAL, Eyelet .. ....... ... ... .. ... ...
TETHER, Fuel FillerCap ....................
THERMOSTAT, Water Pump, 195 Degrees ... ...
THERMOSTAT, Water Pump, 195 Degrees . ... ..
THIRD SEAT - 3 PASSENGER. ... ............
THROTTLEBODY ........ ..t
THROTTLEBODY ........... i,
THROTTLEBODY ...t
THROTTLE BODY 24L[EDZ] ................
THROTTLE BODY 3.3L-3.8L [EGA],[EGH],[EGM] .
THROTTLE CONTROLS 24L[EDZ] ...........
THROTTLECONTROLS3.3L-3.8L[EGA],[EGH],[EGM]
THRUSTBEARING ........................

THRUSTBEARING ........... .. ... ......
THRUSTBEARING ........... .. ... ... ...
THRUSTBEARING ........... .. ... .. .....
THRUST BEARING, Rear Sun Gear, Front ... ...

THRUST WASHER, Annulus Gear.............
THRUST WASHER, OilPump . ...............
THRUST WASHER, Output Shaft, 1.98-2.03mm . .
THRUST WASHER, Output Shaft, 2.16-2.21mm . .
THRUST WASHER, Output Shaft, 2.34-2.39mm . .
THRUST WASHER, Overruning Clutch .........
THRUST WASHER, Planet Pinion .............

THRUST WASHER, Planetary Carrier . .........
THRUST WASHER, Planetary Carrier . .........
THRUST WASHER, Planetary Carrier .. ........
THRUST WASHER, Rear Clutch . .............
THRUST WASHER, Rocker Arm . .............
THRUST WASHER, Rocker Arm .. ............
THRUST WASHER, Second and Fourth Clutch . . .

TIESTRAP . .. e
TIMING BELT AND COVER 2.4L [EDZ] . ........
TIMING CHAIN AND COVER 3.3L [EGA],[EGM]. .
TIMING CHAIN AND COVER 3.8L [EGH] .......
TOOL, Screw Driver . ...
TOOL, Screw Driver .. ...,
TOOL, Screw Driver . ...,
TORQUE ARM,RearAxle ...................
TOWER PACKAGE, Front Suspension. . ........
TRACK, SlidingDoor . ......................
TRACK, SlidingDoor ..................ov...
TRACK, SlidingDoor .......................
TRACK, SlidingDoor ................cov.u.
TRACK, SlidingDoor .......................
TRACK, SlidingDoor .......... ...,
TRACK, SlidingDoor . ......................
TRAILER TOWHARNESS . . .................
TRANS. OIL COOLER AND LINES, . ...........
TRANSAXLE ASSEMBLY, ..............o...
TRANSAXLE ASSEMBLY, ...................
TRANSAXLE MOUNTING AND MISC. PARTS,. ..
TRANSAXLEBMOUNTINGANDAISCELLANEOUSARTS

3.3L6T-510/
14
3.8L-510/15
3.8L-510/16
SRS-1330/13
SRS-910/4
SRS-810/9
SRS-810/6
SRS-1310/3
SRS-810/12
SRS-910/10
014-1010/9
2.41-610/8
007-404/3
007-425/1
008-215/5
2.4L-620/9
008-1605/8
014-210/6
007-105/8
007-175/21
IRS/640
008-615/8
014-640/1
014-660/2
014/640
014/660
014/740
014/760
41TE-AE-
425/6
41TE-AE-
425/36
41TE-AE-
440/41
41TE-AE-
440/56
41TE-AE-
440/43
31TH-445/2
31TH-320/2
31TH-415/7
31TH-415/8
31TH-415/9
31TH-460/10
41TE-AE-
440/71
31TH-445/6
31TH-460/3
31TH-445/13
31TH-415/4
3.8L-510/3
3.3L6T-510/3
41TE-AE-
440/64
008-1605/10
2.4L/610
3.3L6T/610
3.8L/610
001-214/4
001-216/5
001-292/2
003-115/13
SRS-410/7
SRS-815/1
SRS-815/5
SRS-815/7
SRS-815/9
SRS-915/9
SRS-915/15
SRS-915/31
001/295
007/630
31TH/120
41TE-AE/120
41TE-AE/220
31TH/210

TRANSAXLEPACKAGE WITHTORQUECONVERTER 31TH-120/1
TRANSAXLEPACKAGE WITHTORQUECONVERTER 41TE-AE-

TRANSDUCER PACKAGE, A/C Pressure . ... ...
TRANSMITTER, Alarmor Keyless ... ..........
TRANSMITTER, Audio Control . .. .............
TRANSMITTER, Keyless Entry. .. .............
TRANSMITTER, Keyless Entry. .. .............
TRANSMITTER, Keyless Entry. .. .............
TRAY,Battery . .........c i
TRAY, Battery . ...... ...
TRAY, Battery . .........
TRAY, FloorConsole . . ......................
TRAY, FloorConsole. .......... ... ...
TRAY, FloorConsole . . ......................
TRAY, FloorConsole. . ......... ... ... ... ...
TRAY,Molded Cargo. ............ccvvinnn.
TRIM RING, Ignition Key Cylinder. .............
TRIM RING, Ignition Key Cylinder. .. ...........
TRIM RING, Ignition Key Cylinder. .............
TROUGHPACKAGE . ... ...
TROUGH, CarrierCover. .. ..................
TROUGH, Power Take Of Unit .. ..............
TUBE & HOSE, Supply & Return ... ...........
TUBE & HOSE, Supply & Return w/Aux. Heater . .
TUBE & HOSE, Supply & Return w/Aux. Heater . .
TUBE,Brake . ....... ... ...
TUBE,Brake .. ...
TUBE,Brake . ......... ...,
TUBE,Brake .. ...
TUBE,Brake . ........... ... i,
TUBE,Brake . .......... ...
TUBE,Brake .. ..... ...
TUBE,Brake ........... ... ... i,
TUBE,Brake .. ...
TUBE,Brake . ........... ... .. ..
TUBE, Convoluted. . .. .......... ...t
TUBE,Drain . ....... .ot
TUBE,EGR........ . i
TUBE,EGR. ...
TUBE, Engine Qil Indicator . . . ................
TUBE, Evaporator Housing. . . ................
TUBE, Evaporator Housing . . .. ...............
TUBE, Evaporator Housing . . .. .. .............
TUBE, Filler. . ...

TUBE, Fuel Filler. .. ........... .. ... ... ....
TUBE, FuelVapor .. ......... ... ..ot
TUBE, FuelVapor.......... ... ...
TUBE,Heater ...........ccoiiiiiiiin..
TUBE,HeaterCore.............. ...
TUBE,HeaterCore. ..........ccovviiiinnn..
TUBE,HeaterCore.............. ...
TUBE, Junction BlocktoValve ................
TUBE, Junction Blockto Valve ................
TUBE, Junction BlocktoValve ................
TUBE, Junction BlocktoValve ................
TUBE, Junction Blockto Valve ................
TUBE, Junction BlocktoValve ................
TUBE, QilFiller .. ........... ... .
TUBE, QilFiller . ........... ... ... .. ..

TUBE, Oil Pickup. ... ...
TUBE, Roll Stock, .251.D.....................
TUBE, Roll Stock, .251.D.....................
TUBE, Roll Stock, .251.D.....................
TUBE, SparkPlug. . .. ...... ..ot
TUBE, Transmission Qil Filler .. ...............
TUBE, Valve Body. . ............ ... ... ...
TUBE,WaterlInlet..........................
TUBE,WaterlInlet..........................
TUBE, Wiper Drain Module. .. ................
TUBE, Wiper Drain Module. .. ................
TUMBLER, Door and Deck Number 1, Wide . . ...
TUMBLER, Door and Deck Number 1, Wide ... ..
TUMBLER, Door and Deck Number 2, Wide . . ...
TUMBLER, Door and Deck Number 2, Wide .. ...
TUMBLER, Door and Deck Number 3, Wide .. ...

120/1
024-220/21
001-910/4
08A-310/28
001-920/3
008-405/23
23D-105/35
013-110/8
008-1005/1
014-1010/8
001-810/5
001-810/13
08A-410/15
08A-410/22
IRS-310/8
008-805/8
019-245/20
23D-105/37
SRS-910/11
2.41L-620/10
088-120/53
024-205/14
024-207/1
024-230/13
005-431/7
005-431/8
005-431/9
005-561/6
005-561/8
005-561/9
005-431/10
005-561/10
005-565/20
005-565/24
008-1605/9
008-1005/5
025-240/2
025-260/4
2.4L-710/5
024-120/11
024-130/11
024-140/11
41TE-AE-

220/6
014-210/1
014-310/7
025-310/21
024-230/7
024-120/16
024-130/15
024-140/15
005-569/4
005-569/5
005-569/7
005-569/8
005-431/11
005-431/12
3.8L-710/9
3.3L6T-710/

10
2.41L-710/9
025-410/5
025-410/7
025-490/10
008-1905/20
31TH-210/5
31TH-715/16
007-207/5
007-225/8
23D-205/20
23D-205/23
23D-105/10
23D-105/23
23D-105/11
23D-105/24
23D-105/12
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TUMBLER, Door and Deck Number 3, Wide . .. .. 23D-105/25 WASHER . ... . 005-565/7
TUMBLER, Door and Deck Number 4, Wide . . . .. 23D-105/13 WASHER . ..o e 005-565/15
TUMBLER, Door and Deck Number 4, Wide . .. .. 23D-105/26 WASHER . ..o 3.8L-410/14
TUMBLER, Ignition Number 1. ................ 23D-105/39 WASHER . ..o 31TH-210/15
TUMBLER, Ignition Number 1, Sidebar ......... 23D-105/4 WASHER . .. oo 3.3L6T-410/
TUMBLER, Ignition Number 2. ................ 23D-105/40 14
TUMBLER, Ignition Number 2, Sidebar ......... 23D-105/5 WASHER PACKAGE, Side Gear Thrust ........ 31TH-820/7
TUMBLER, Ignition Number 3................. 23D-105/41 WASHER PACKAGE, Side Gear Thrust ... ..... 41TE-AE-
TUMBLER, Ignition Number 3, Sidebar ......... 23D-105/6 820/9
TUMBLER, Ignition Number 4. ................ 23D-105/42 WASHER SYSTEM.. . . v oo, 23D/210
TUMBLER, Ignltlon Number 4, Sidebar ......... 23D-105/7 WASHER, Coned, M22.6x45x3.42 . .. ... ... ... A1TE-AE-
-U- 415/40
) : : ) WASHER, Flared, 13x35.00x4.70 . .. .......... 2.41-610/10
R _ , Flat, X38.0x405 .. ... ... ... -
B ﬁb'TP' Séggg%gac'a """"""""""" gég 5(138/51&1 WASHER, Flat, M23x38.0x405 002-245/6
N e ) WASHER, Flat, M23x38.0x405 . .. ............ 003-420/4
U-NUT,M210-1.50 ......oviiiiieeeeenn. 013-110/21
) ) WASHER, Flat, M23x38.0x405 . ... ........... 005-210/22
U-NUT, M6 x 1.00, M6X1.00 . .. ............... 022-340/1
U-NUT M8X125 . e 022-410/1 WASHER, Flat, M6.82x17.00x1.75 .. ... ....... SRS-710/17
! WASHER, Manual Valve Lever ............... 31TH-715/2
-V- WASHER, Output Shaft. . ................... 31TH-425/23
VALVE BODY. . . o o oo oo 31TH-715/5 WASHER, OUtpUt Shaft..................... 31TH-460/17
VALVE BODY, . . oo oo e 31TH/715 WASHER, OUtpUt Shaft..................... 41TE-AE-
VALVE BODY, . ..o iiie e 41TE-AE/715 440/39
VALVE BODY, Complete .. ................... 41TE-AE- WASHER, Rear Axle Isolator. . ............... 003-135/2
715/2 WASHER, Rear Axle Isolator. . ............... 003-135/4
VALVE CORE, WHEEL SENSOR VALVE, ALUMINUM 022-140/12 WASHER, Thrust. ... 31TH-820/5
VALVE KIT, EXPANSION .« .« v oo 024-150/8 WASHER, Thrust. ... 41TE-AE-
VALVE KIT, EXPansion .. .................... 024-210/19 820/7
VALVE KIT, EXpansion . ................o.... 024-220/25 WASHER, Wave, .520x.745. .. ............... IRS-610/9
VALVE KIT, EXpansion .................u.... 024-230/15 WASHER, Wave, .520x.745. .. ............... IRS-615/9
VALVE, Brake Booster Check . . ............... 005-343/4 WASHER, Wave, .520x.745. .. ............... IRS-630/8
VALVE, Charging. . .........coovveeeieaannn. 024-220/4 WASHER, Wave, .520x.745. . ... ............. IRS-635/8
VALVE, Charging. .. ... 024-210/15 WASHER, Wave, .520x.745. . ................ IRS-820/6
VALVE, ChecK . ... oo 024-220/24 WASHER, Wave, .520x.745. ... .............. IRS-535/24
VALVE, Check, /4 ... ... . 014-1010/10 WASHER, Wave, .520x.745. . ................ IRS-620/10
VALVE, Cooler Bypass . .........ccoeeeenen... 31TH-215/47 WASHER, Wave, .520x.745. ... .............. IRS-625/10
VALVE, Cooler Bypass . ..........ccooeeunn... A1TE-AE- WASHER, Wave, .520x.745. . ............... - IRS-815/15
240/30 WATER PUMP AND RELATED PARTS,2.4L Engine  007/207
} WATERPUMPANDRELATEDPARTS,3.3L-3.8LEngine 007/225
VALVE,EGR . ...ttt 025-240/1
VALVE, EGR . . oo oo 025-260/2 WATERSH|ELD, FrontDoor.................. DRS-180/2
VALVE, Exhaust, 015" OIS. .. 2. 4L-510/2 WEATHERSTRIP, Door Panel ................ IRS-420/18
VALVE, Exhaust, Standard ... ................ 2.4L-510/1 WEATHERSTRIP, Front Door ................ DRS-610/4
_ WEATHERSTRIP, Front Door . ............... DRS-610/5
VALVE, Exhaust, Standard . .................. 3.8L-510/12
VALVE, Exhaust, Standard . ... 3.3L6T-510/ WEATHERSTR”D, FrontDoor ................ SRS-1010/2
12 WEATHERSTRIP, Front Door ................ SRS-810/15
WEATHERSTRIP, Front Door Belt. .. .......... DRS-610/2
VALVE, QOVEINOT e R WEATHERSTRIP, Front Door Belt. .. .......... DRS-610/3
VALVE, Height Sensing Brake. . ............... 005-569/10 WERTHERSTR D ﬂ?tgitté)gﬁévr:mg """""" Ao
VALVE, Intake, .015"O/S . ............ccuun. 2.41-510/4 L SR
VALVE. Intake. Standard 2 4L-510/3 WEATHERSTRIP, Liftgate Opening. . .......... IRS-1010/12
o MAKe, standarc. .................on : WEATHERSTRIP, Liftgate Secondary Upper. . . . . SRS-1010/8
VALVE, Intake, Standard . . . .................. 3.8L-510/11 WEATHERSTRIP. Liftgate S d U IRS-1010/11
VALVE, Intake, Standard . . ... ................ 3.3L6T-510/ » ngale seconcary Lpper. ... . -
! ’ WEATHERSTRIP, Rear Aperture Panel Glass . .. SRS-710/16
11 WEATHERSTRIP, Sliding Door ... ............ DRS-610/8
xﬁwg Eg ------------------------------ g-gt-gigﬁ WEATHERSTRIP, Sliding Door . . ............. SRS-1010/4
POV -8L- WEATHERSTRIP, Sliding Door . .............. SRS-915/12
VALVE,PCV .. ... 3.3L6T-910/1 WEATHERSTRIP, Sliding Door B Pillar . . . . . .. .. DRS-610/7
xﬁwg E:gggmgmg ----------------------- 882'222@2 WEATHERSTRIP, Sliding Door B Pillar . . . ... ... SRS-1010/3
, ONMY .. - WEATHERSTRIP, Sliding Door Secondary . . . . .. DRS-610/1
VALVE, Transm!ss!on Regulator . .............. 31TH-715/7 WEATHERSTRIP, Sliding Door Secondary . . . . . . DRS-610/9
VALVE, Transmission Regulator ............... 41TE-AE- WEATHERSTRIP, Sliding Door Secondary . . . . . . SRS-1010/1
715//21 WEATHERSTRIP, Sliding Door Secondary . . . . .. SRS-1010/6
VALVE, Vent ......... ... ... oo 025-310/6 WEATHERSTRIP, Sliding Door Secondary . .. . .. SRS-915/11
VAPOR CANISTER, ...t 025/310 WEATHERSTRIP, Sliding Door Secondary . . . . .. SRS-915/14
VENT, A;C Duct Lefth ........................ 024-620511 WEATHERSTRIPS, . ..o DRS/610
VENT, A/ICDuctRight. .. .................... 024-620/12 WEATHERSTRIPS, . ..o ooooeeeee e SRS/1010
VENT, Headlamp. ....................... ... 008-1105/2 WEIGHT, Wheel Balance Tape ............... 022-140/10
VENT, Headlamp. .. ... 008-1105/16 WHEEL, Aluminum . ....................... 022-140/5
VENT, Rear Axle Overrunning Clutch ... ........ 003-115/15 WHEEL, SPARE, . . .. .o 022/410
VENT, Transaxle,Hose . . .................... 088-120/52 WHEEL, STEERING, . . . .o, 019/145
VENT, Transmission . ..............c..ouou... 41TE-AE- WHEEL, Spare. .. .......cooeeeeeeeeennn. 022-410/4
715/7 WHEEL, Steel . . ...t 022-140/1
VISCOUS COUPLING ........oovvnennnn.. 003-115/12 WHEEL, Steering. . . .........ovuiiuunnnn... 019-145/1
VISOR, llluminated .. ....................... IRS-110/7 WHEELHOUSE, RearInner ................. SRS-910/18
VISOR, WIMIFIOr . . ..o IRS-110/6 WHEELHOUSE, RearQuter . ................ SRS-910/16
WHEELS AND HARDWARE,. .. .............. 022/140
-W- WINCH, Spare Tire Carrier . .. ... 022-410/2
WASHER. . ...t 003-135/1 WINDSHIELD ...t e e e e SRS-710/1
WASHER. . ...ttt 005-561/3 WINDSHIELD WIPER SYSTEM,. ... .......... 23D/205
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WINGNUT, Jack and Tire Hold Down . . ......... 022-340/4
WIRE COVER, Mirror .. ... SRS-710/9
WIRE TRACK, Sliding Door Left............... 008-1505/18
WIRE TRACK, Sliding Door Right. . ............ 008-1505/17
WIRE, Three Passenger Adjuster. . ............ IRS-825/17
WIRING. .. ... 08A-315/6
WIRING. ... 001-140/16
WIRING. ... e 001-142/11
WIRING HARNESS REPAIRPKG., ............ 008/1605
WIRING KIT, Alarm with Keyless .............. 001-914/6
WIRING KIT, Audio System Adapter. . .......... 08A-305/10
WIRING PACKAGE, Trailer Tow . .. ............ 001-295/1
WIRING PACKAGE, Trailer Tow . .............. 001-295/7
WIRING PACKAGE, Underhood Connector Repair 008-1605/1
WIRING, A/ICand HEATER. . . ................ 024-120/19
WIRING, A/ICand HEATER. . ... .............. 024-130/18
WIRING, A/ICand HEATER. . ... .............. 024-140/18
WIRING, A/ICand HEATER. . .. ............... 024-150/12
WIRING, A/ICand HEATER. . ... .............. 008-1505/14
WIRING, Air Conditioning Dome Jumper . .. .. ... 08A-405/7
WIRING, Air Conditioning Dome Jumper ........ 008-1505/7
WIRING, Air Conditioning Dome Jumper ... .. ... 008-1505/23
WIRING, BODY, DOORS & MISC. WIRING.. . .. .. 008/1505
WIRING, Compact Disc Changer . ............. 001-110/3
WIRING, Compact Disc Changer.............. 08A-305/8
WIRING, Console .. ..., 001-810/17
WIRING, DVD to Auxiliary Jack. . .. ............ 08A-315/7
WIRING, DVD to Auxiliary Jack. . .. ............ 001-142/10
WIRING,DVDtoScreen. . ...........c.oouvu.. 08A-315/8
WIRING,DVDtoScreen. . ................... 001-142/13
WIRING, DomeLamp....................... 08A-405/6
WIRING, DomeLamp............ccviuvnnn.. 008-1505/6
WIRING, Door Jumper . ...........cvuuennn.. 008-1505/26
WIRING,ENgine . .. ... 008-1205/1
WIRING,Engine . . ... 008-1210/1
WIRING,ENgine . .. ... 008-1905/17
WIRING, FrontDoor . ....................... 008-1505/9
WIRING, FrontDoor ... ..........ciivivninn. 008-1505/10
WIRING, FuelRail. . ........... .. ... ...... 008-1205/2
WIRING, FuelRail. . .................. ... ... 008-1210/2
WIRING, HEADLAMP TODASH, . . . ........... 008/1305
WIRING, Headlamp . ......... ... .. ... ..... 008-1105/13
WIRING, HeadlamptoDash.................. 008-1305/1
WIRING, Heated Seat. . ..................... 008-1505/16
WIRING, INSTRUMENT PANEL, .............. 008/1405
WIRING, InstrumentPanel ................... 008-1405/1
WIRING, JUMPpEr. . ..o 005-650/9
WIRING, JUMPEr. .. .ot 008-1505/27
WIRING, LicenseLamp ..................... 008-1110/17
WIRING, LicenseLamp ..................... 008-1505/13
WIRING, Liftgate. .. .......... o, 008-1505/8
WIRING, Navigation Display . ... .............. 001-130/9
WIRING, Navigation System. ................. 001-130/6
WIRING, Power Seat .. ..................... 008-1505/15
WIRING, Radio Adapter .. ................... 008-1505/22
WIRING, Sliding Door Left ................... 008-1505/11
WIRING, Sliding Door Right ... ............... 008-1505/12
WIRING, Trailer Tow-4Way. . ................ 001-295/10
WIRING, Trailer Tow Package. .. .............. 008-1505/19
WIRING, UnifiedBody . ..................... 008-1505/1
WIRING, Windshield Wiper, 4 Way. ............ 23D-205/10
WIRING--ENGINE & RELATED PARTS 2.4 [EDZ].  008/1205
WIRING-ENGINE AND RELATED PARTS 3.3 [EGA, 008/1210
EGM],38[EGH]. ...
WRENCH, Wheel Lug Nut ................... 022-340/3
-Y-
YOKE, Tappet Aligning .. .................... 3.8L-510/17
YOKE, Tappet Aligning .. .................... 3.3L6T-510/
15
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